ATJ06:6] D~

VANGUARD Parts
Manual

Model No. V693-22
From Serial # S-6999

Ontario Drive & Gear Ltd. Manual No. 693-22 2792 sC
4 (519)-662-2840 FAX (519)-662-2421



Foreword VANGUARD Parts Manual

Foreword

ODG has preparedthis parts manual for the 6 VANGUARD Model to assist
both qualified mechanics and vehicle owners in ordering correct quality
replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the
correct ARGO replacement parts, are both essential to prolongingthe life of the
ARGO. Please refer to this parts manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the
latest product specification available at time of printing. If your 6 VANGUARD
differs from the specifications contained in this manual, contact Ontario Drive &
Gear Ltd. for information.

ODG reserves the right to alter specifications on the S Model at any time
without obligation or prior notification.

Reproduction of the VANGUARD Parts Manual No. 693-22, in whole or in
part, is prohibited without prior written permission from Ontario Drive & Gear Ltd.

Model Identification

6 VANGUARD - Model NO. V693-22

Explanation of Parts Manual Format

- Ref. No. between Assembly Diagram and Component Parts List
Part No. - Argo replacement part number for identification and re-ordering
Description - Part Description for identificationand re-ordering

- Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Ltd.
@ (519)-662-2840 FAX (519)-662-2421



7

VANGUARD Parts Manual

Using the Parts Manual

A

VANGUARD

Using the Parts Manual

1. Findthe major vehicle assemb-
ly in the Table of Contents on
this page, and turn to that sec-
tion.

2. Locatethe part inthe illustration
that you wish to order.

3. Referto the parts listin that sec-
tion.

4. Findthe correct part number
(Part No.), part description
(Description) and correct
quantity (Qty.)

5. Use only this information to
order ARGO replacementparts.
DO NOT attemptto order a re-
placement part by Ref number
or Page number.

Table of Contents

FOreword ......ooeeeeeveveverenenen. i
Model Identification ................. N
Using the Parts Manual ........... i

1.0 Transmission ......cccoeecveeenns 1
2.0 Exhaust System ................ 3
3.0 Clutch System .......c.cccueene. 3
4.0 Power Pack Assembly ....... 5
5.0 Brake System ... 7
6.0 Vehicle Body & Firewall .... 9
7.0 Frame & Drive System ...... 11
8.0 Fuel System & Seat Ass’y 13
9.0 Electrical System ............... 15

6. Unless otherwise stated in either the Group Parts List or Diagram,
all parts references apply to the 6 VANGUARD Model.

Ontario Drive & Gear Ltd.
2 (5619)-662-2840 FAX (519)-662-2421



1.0 Transmission VANGUARD Parts Manual

1.0 Transmission

Fig. 1 Diagram of the Transmission Assembly

Page 1 Ontario Drive & Gear Ltd.
® (519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

1.0 Transmission

1.0 Transmission

Ref. [ 2art No Description Qty. | | Ref.| ?art No Description Qty.

31| 114-01| Shimwasher, .020" thick 2

32 | 101-03 | Bearing, 6207 2

33 | 103-04| SHCS,5/16-18x 1" 3

34 | 108-02 | HC Lockwasher, 5/16" 3

»| 610-17| HR Transmission, does notin 35| 101-15| Bearing, 6005 2

clude Refs 38,52,53,& 56;

36 | 107-04| RetainingRing, ID.910" 2

37 34-08 | Cage, Aluminum 1

38 | 610-67 | Shift Lever Rod 1

39 34-47 | Cover Gasket, .015 " thick 1

1 34-68 | Side Cover, Aluminum 1 40 103-02 | Plug, Magnetic 3/8-18 NPT. 1
2 34-69 | Housing, Aluminum 1

3 34-21 | InputShaft,13/21T 1 41 34-86 | Shift Lever Holder Assembly 1

4| 34-16A | Reverse Idler 13T, incl Ref.5' 1 42 | 111-01 [ Spirol Pin, 5/32x 1" 2

1 43 [ 113-01 | O-Ring#12,.070 " thick 1

5 34-40 | Helical Gear, 26 T 1 44 | 105-02 | Oilite Bushing, AA628 1

45 104-03 | Dowel Pin, 1/4x 3/4" long 2
6 34-92 | Spline Shaft, double speed 1
7 34-91 | Double Gear,33/26T 1

1 46 34-31 | Dipstick 1

8 34-43 | Helical Gear Plate, 71 T 1 47 | 103-06 | HHCS, 5/16-18x 1" 4

9 | 105-03 | Oilite bushing3/4" Lg. 12 48 | 108-05 | Lockwasher,5/16" 7
10 34-13 Planet Gear, 12T, OD 1.130" 6

50 34-63 | Shift Yoke 1

11 34-14 | Sun Gear, 21T, OD 1.880" 2 51 | 105-05| OiliteBushing,1-1/2" Lg.

12 34-81 | Output Shaft 2 in Ref.4 1

13 34-65 | Shifting Sub-assembly 1 52 | 103-97 | HHCS 1/4-20x 1-1/4 " 1

14a | 114-04 | Shimwasher, .040" thick 2 53 | 117-27 | Nylon Locknut, 1/4-20 1

14b | 114-05 | Shimwasher, .020" thick 2 54 | 103-84 | HHCS, 5/16-18x 2-1/4 long 3

15 | 106-01 | Retainingring, OD 2.054 " 3 55 [ 103-95 | FHMS, 5/16-18x 1" 1
16 | 101-01 | Bearing, 62042 3

17| 101-16 | Bearing, 6206 1 56 | 126-38 | Shift Knob 1

18 | 114-02 | Shim Washer, OD 2.4219" 1 57 | 103-93 | Set Screw 1
19 | 106-05 | Retainingring, OD 2.702 " 1
20 | 102-05 | Oilseal, 30 x 62 x 10mm 1
21| 107-05 | Retainingring, ID 0.461" 3
22 34-11 | Dowelpin, 1/2x 3-1/2" long 1
23 31-07 | Plugplate, 18 Gauge steel 3
24 | 110-02 | Key, 3/16x 3/16x 7/8" long 2
25 | 109-05 | Carbon Steel Ball, 6mm 1
26 34-32 | Spring, 7/32" dia. x 1/2" long 1
27 | 102-03 | Oilseal, 30 x 72x 10mm 2
28 | 106-03 | Retainingring, OD 3.121" 4
29 | 107-02 | Retainingring, ID 1.098" 2
30 | 101-05 | Sealed bearing, 6306-2NSL 2

Ontario Drive & Gear Ltd. 2

& (519)-662-2840 FAX (519)-662-2421




2.0 Exhaust System VANGUARD Parts Manual

2.0 Exhaust System

Fig.2 Diagram of the Exhaust System Assembly
3.0 Clutch System

Fig. 3 Diagram of the Driven and Driver Clutch Assemblies

Page 3 Ontario Drive & Gear Ltd.
@ (519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

3.0 Clutch System

2.0 Exhaust System

Ref | ?art No Description Qty. Ref.| Part No. Description Qty.
1] 603-81 | Duct- Intake 1
2a| 103-72 Thre"ad Cutting Screw, 1/4-20 2 15 19558 | Black Fibre Washer 5
2b | 103-72 | x3/4 2
oc | 10372 1 16 | 108-11| Lockwasher,3/16 2
od | 10372 5 17 103-25| Screw, 10-24x 3/4" 2
3| 10327 Screweye, #8 x 1" 1 18 | 707-24 | Duct - Exhaust ASM 1
4| 126-01 | Spring, 2-3/4" 1
5| 120-19 Spacer, 1/8" ID 1
6| 126-02| Hook 1 21 | 103-11 | HHCS, 1/4-20x 1/2" 2
71 120-01 Rivet #48 1
8| 707-30 | Screen- Exhaust ASM 1 22 | 707-20 | Duct - Engine Exhaust ASM 1
9| 120-09| Rivet 4 23 | 603-82 | Seal 1
1a | 125-59 | Grey Fibre Washer 4 24 | 607-94 | Cover - Valley Extension 1
1b | 125-59 2 25 | 126-57 | Spring - Exhaust 2
11| 108-08 | SAE Washer, 1/4" 4 26 | 707-10 | Muffler 1
[la] 108-08 2 27 | 112-30 | SHCS M8x 1.25x 20 mrmn 4
[Ib| 108-08 2 28 | 805024 | Gasket 2
12 | 120-05 | Spacer, 3116 4 29 | 707-23 | Cover - Exhaust Duct 1
14 | 607-81 | Exhaust Duct Brkt. 1 30 | 707-00 | Manifold- Exhaust ASM 1
31 | 108-05 | Spring Lockwasher 4
3.0Clutch System
Ref.| Part No. Description Qty.|] Ref. Part No. Description Qty.
1 126-54 Driver Clutch, keyed bore,
Type "B",incl. Refs2to 17 27 126-24 Driven Clutch, incl. Refs 28
to 37
2 126-53 Fixed Half Pulley 1 28 ASK-5 Key, 1/4 x 114 x 5/8" long 1
3| VO2F Loose Half Pulley 1 29 ASR-6 Snap ring, .05 " thick 2
) 30 ASA-1 Adjustment Spacer, 1-1/2* as
4 | V046 Lock Screw (use Loctite 242) 1 30 S ;(\ c}_-7/t8 " X fOSSO “ 1172 req'd
g a ASA-1-S justmen acer, 1-1/2"  as
VOSBMN-200| Block and 2009 Lead Slug 3 7 .025’,, reqd
31 | \FK256.4-2500D01| Fixed Half Pulley 1
71 V08 Retaining Ring 1 32 | \MC-2-2500D01| Loose Half Pulley 1
8| vosC Belt Overshoot Retaining Ring 1 33 ANS-2-T Nylon Slider Shoe. black 3
9| VvO0S Shoulder Washer 1 34 AMB-2 Bronze Bearing 1
10 | v10-48-108-18| Blue Spring, 4.375" long 1 35| CPP-2-156 Spirol Pin 1
11| Vit Threaded Cap 1 36 ACS-3-188 Spring. blue 1
12| V1203B Type "B" Model Cap 1 37 AFC-4-C3D3 | Two-Way Aluminum cam 1
13| x-35 Preload Spacer s req'
15| Vvi5 Lock Washer 1
16| vi6 Groove Nut |
17 | X-35-M | Belt Overshoot Spacer Ias req'dl

Ontario Drive & Gear Ltd.
2 (519)-662-2840 FAX (519)-662-2421




4.0 Power Pack Assembly VANGUARD Parts Manual

4.0 Power Pack Assembly

16 (opt)

Fig. 4 Diagram of the Power Pack Assembly

Page5 Ontario Drive & Gear Ltd.
4 (519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual 4.0 Power Pack Assembly

4.0 Power Pack Assembly

Ref. |[Part No.| Description Qty. Ref. |Part No. ‘Description Qty.
1 | 126-52 | Engine - Vanguard, 16HP incl. 1 41 | 103-21 | HHCS, 1/2-20 x 1-1/2" 4
Refs. 2t0 5, 17 42 | 108-09 | Flatwasher, 1/2 x 1-3/8" 4
2 see Section 8.0 - Fuel System 43 | 611-43 | Frame - Power Pack 1
& Seat Asscmbly i 44 | 100-64 | Tie Rap 6
‘3| 126-74 Spark Plug - Replacement 2 45 | 610-24 Brake Disc, 40P -2x15T 2
4 | 394018 | Cartridge - Air Cleaner (B&S #) 1 — : -
— - - 46 | 110-08 | Key, 1/4 x 1/4 x 1-1/4" 4
5 | 271271 | Element - Air Cleaner (B&S #) 1 47 see Section 5.0 - Brake
6 | 110-03 | Key 1 ) System
8 | 125-88 | Spring, Return 1 49 | 612-88 | Brake Cam 2
8a |125-88 | 1 50 | 100-03 | Cotter Pin, 3/32 x 3/4" 2
9 |112-28 | HHCS 3/8-24 x 45" 1 , — : :

. — . . 51 | 108-24 | SAE Washer, 5/16" 2
10 | 805169 | Screw - Hex Head (B&S #) 1 52 | 612-21 Brake Adjusting Rod, 5/16-24 2
10a| 805169 | (B&S #) 1 53 | 612-20 | Steering Rod Clamp 2
13 | 805170 | Clamp - Casing (B&S #) 1 54 | 103-46 | HHCS, 5/16-24 x 1" 2

13a | 805170 | (B&S #) 1 55 | 117-46 | Nylon Locknut, 5/16-24 4
14 | 601-86 | Retainer Clip 1 - - -
56 | 612-81 | Steering Shaft Assembly R
- - - 57 | 111-04 | Spirol Pin, 5/16 x 1-1/4" 2
16 | 658-13 | Oil Filter Wrench (opt.) 1 58 | 107-01 | Retaining Ring, 0.810" OD 1
17 | 126-95 | Replacement Oil Filter 1 60 see Section 3.0 - Clutch
18 | see Section 3.0 - Clutch 1 System
19 | 103-19 | HHCS, 3/8-24 x 2-1/2" 2 -
20 | 610-42 | Hinge Plate, 2" x 2" x 13 ga. 2 ‘61 | 612-89 | Cable - Throttie ASM B
- - 62 | 601-98 | Cable - Choke ASM incl. 63 1
21 | 125-65 | Rubber Hinge, 1/2x2x 2" 4 63 | Jam Nut, 5/16-24, Part of 62 2
22 | 610-36 | Mount Bushing, 9/16 x 1-1/8" 2 64 | 108-24 | SAE Washer 5/16 2
23 | 202-24 | Rubber Washer 1/4 x 9/16 x 1" 2 65 | 126-75 | Choke Knob, plastic 1
24 | 117-24 | Nylon Locknut, 3/8-24 2 - - - - -
25 | 117-21 | Nylon Locknut, 5/16-18 4 66 | 103-18 | HHCS, 3/8-24 x 1-1/4" 2
- - - 67 | 108-06 | Lockwasher. 3/8" 2
26 | 108-24 | SAE Washer, 5/16" 8 67a | 108-06 1
27 | 112-27 | HHCS, 5/16-18 x 1-3/4" Gr.5 4 67b | 108-06 1
28 | 612-82 } Steering Lever, LH 1 68a | 108-18 | Washer 13/32 x 1-3/8" x 11 ga. 2
29 | 612-83 | Steering Lever, RH 1 68b | 108-46 | Washer 13/32 x 1-3/8", Spec. 1
30 Dummy Grip, as set with 31 1 - - - ‘
: 69 | 125-56 | Drive Belt, 52" 1
31 | 100-57 | Throttle Twist Grip, incl. 30 1 71 | 110-09 | Key, 1/4x1/4x 3" 1
32 see Section 1.0 - 72 | 108-45 | Spacer, Brake Disc 2
7 Transmission
33 | 108-36 | Spacer - Driven Clutch as req'd|
77 | 103-17 | HHCS, 3/8-16x1" 2
78 | 108-26 | Flat Washer,3/8" 2

] ] - ] 79 | 603-29 | Belt Protection Guard 1
36 | 103-87 | HHCS, 1/2-20 x 2" 2 80 | 601-92 | Vinyl Trim 1.0" 1
37 | 117-45 | Jam Nut, 1/2-20 2 81 | 601-93 | Vinyl Trim 4.25 1
38 | 117-06 | Hex Nut, 1/2-13 2 i i

39a | 108-07 | Lockwasher, 1/2" 2 83 | 126-87 | Parking Brake Spring 1

39b | 108-07 4 84 | 612-80 | Holding Brake Lever 1
40 | 103-20 | HHCS, 1/2-13 x 6-1/2" 2 85 | 103-34 HHCS, 3/8-16 x 1-1/4" 1

Ontario Drive & Gear Ltd. 6

B(519)-662-2840 FAX (519)-662-2421




5.0 Brake System VANGUARD Parts Manual

5.0 Brake System

16

Fig. 5 Diagram of the Brake Assembly

Page 7 Ontario Drive & Gear Ltd.
®(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual 5.0 Brake System

5.0 Brake System

Ref.|Part No. Description Qty. || Ref. [Part No. Description Qty.
1 117-46 | Philidas Locknut, 5/16-24 1 ,
1la | 117-46 1 37 | 668-02 | Vanguard Brake Cooling Kit
ib | 11746 | _ 1 (Opt.) incl. 38-62
3 { 108-12 | SAE Washer, 5/16 x 1 x 1/16" 1 ]| 38 | 100-62 | Swiich K|
4 | 109-02 | Carbon Steel Ball, 1/4" Dia. 2 . 125-92 | Brake Cooling Fan Adaptor &
6 | 100-10 { Compression Spring 2 Mounting Assembly, incl. Refs
7 | 103-16 | HHCS, 5/16-24 x 3-3/4" 1 43 to 50
8 | 103-29 HHCS, 5/16-24 x 2-3/4" 1
9 see Section 4.0-Power Pack 40 | 125-91 | Blower Fan, 12V, 8 Amp max. | 1
Assembly 41 120-13 | Rivet, 3/16 x .6" 4
42 | 613-05 | Harness 1
10 | 120-11 | Rivet #56, used in Ref. 11 4]l B |- Mounting Bracket 1
11 | 100-56 | Brake Pads, set of 2 1 44 Nut, #10-32 1
12 | 100-54 | Brake Caliper 2 45 Lockwasher, 3/16" 1
46 | [Se®  screw, #10-32x 2" 1
47 | [12592 Ny, 1/4-20 2
16 | 100-72A| Brake Assembly Kit, includes 1 48 above Lockwasher, 1/4" 2
Refs 1to 12 49 Screw, 1/4-20 x 5/8" 2
50 || Adaptor, 3" dia. 1
‘52 | 125-35 | Gear Clamp, 3-1/2" dia. 2
53 | 126-37 | Intake Hose, 3 x 36" |1
54 | 601-89 | Intake Flange (specify colour) 1
55 | 126-61 | Intake Screen 1
56 | 103-48 | Self-Tapping Screw, #10 x 5/8"| 4
57 | 126-36 | Brake Cooling Air Duct 1
58 | 108-08 | SAE Washer, 1/4" 2
59 | 103-96 | Phillips Screw, 1/4-20 x 5/8" 2
61 | 118-02 | Male Bullet Terminal R
62 118-03 | Femaie Bullet Terminal 1
/\
Ontario Drive & Gear Ltd. 8

®(519)-662-2840 FAX (519)-662-2421




6.0 Vehicle Body & Firewall VANGUARD Parts Manual

6.0 Vehicle Body & Firewall

. (;1r19(%t.)
21
Fig. 6 Diagram of the Vehicle Body & Firewall
Page 9 Ontario Drive & Gear Ltd.

@(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual 6.0 Vehicle Body & Firewall

5 6.0 Vehicle Body & Firewall
Ref,| 2art N¢ Description Qty.| [ Ref | Part Na Description Qty
1] 60181 1] 6 VANGUARD Upper Body, 1 43 | 60315 | Washer, plastic 5
specify colour 44a | 108-08| SAEWasher, 1/4" 2
2 | 603-42 | 6 VANGUARD Lower Body, 1 44b | 108-08 4
specify colour 45 | 103-08| HHCS 1/4-20x 1" 2
4 | 601-05 | Vinyl Bumper 1 46 | 103-11 | HHCS, 1/4-20x 1/2" 1
5 | 602-23 | HoodAssembly, specify 1 47 | 117-24| TNt 1/4-20 >
7 | 602-15 CHocl,glér’B'Paﬂthaa’ 9810 48 | 103-72 ScreV\,/, 1/4-20x 3/4" 2
8a | 12013 | Rivet#66 4 || 50 [we3tBi| Firewall Black 1
8b | 120-13 15 51 | 126-65 | Shifting Plate 1
8c | 120-13 5 52 | 126-66 | Steering Lever Plate 1
9 | 126-10 | wing Stud 1 53 | 126-67 | Floor Pan Plate 1
10 | 126-09 | Grommet, Aluminum 1 gg igggg IC:)pelrgtllotn Plate 1
11 | 601-83 | Hood Support Assembl - uel Flate
12 | 120-15 | Rivet #45? P Y ; 56 | 126-70 | Vehicle Capacity Plate 1
14 | 126-11 | Spring 1
58 S. -U.S.
15 | 103-72 | Cutting Screw, 1/4-20x 3/4 > Xrgosp gﬁl‘; Non-U.S 1
16 | 601-24 | Dash Brace 1
: . 59 -
17 | 601-08 | Vinyl Trim, Front, 84 " 1 126-80 Eg‘i‘é Compartment 1
f\ 18 | 601-09 V'”YI T”’T" Regr, 28" . 2 60 | 126-73 | French Decals, incl. 1
19 | 626-00 | Trailer Hitch Kit (Opt.) incl. 20-2: 1 51t 58, as set only
20 Coupler ball, bolt & lockwasher | 1 61 | 125-21 | Dash Ha’mdle incl. 62 1
- 3 4 jom 62 Plug cap, uséd in 61 2
22 [ Soet [ Bon 3/8-24x 1472 2 || 63 | 117-10 | NylonLocknut, #10-24 2
- Hiveh To 2 65 | 103-25 | Screw, #10-24 x 3/4" 2
ltch fongue 1 66 | 103-24 | Phillips Screw, #6 x 1" 8
. I 67 | 601-21 | Headlight Rim 2
26 | 120-24 | Rivet#43, all plates 24 68 see Section 9.0 Electrical Svs. 2
27a | 120-09 | Rivet, 3/16x 1 46
27b | 120-09 12 69 | 601-16 | Headlight Moulding 2
28 601-44 | ARGO Name Plate 1 70 | 117-03 | Hex Nut, 5/16-18 4
71 | 108-05 | Lockwasher,5/16 4
28a | 601-97 | "6x6 Vanguard" 72 | 108-26 | Plate Washer, 3/8" 4
Name Plate 2 73 | 103-13 | C. Bolt,5/16-18 x 1" 4
34 | 603-02 | Front Floor Pan (Specify 1 ;g 81(1%%} El?/?gn?_%%ﬁ)(ﬁﬁt Uaos ;
Colour) '
: 76 | 601-27 | Back Pad, 8 x 42-1/2" 1
35 | 603-03 | Rear Floor Pan (Specify 1 77 | 108-01 | Fender Washer 9/32 3
Colour) ’
36a | 120-04 Spacer, 3/16" x 0.08" 46 78 | 103-08 | Screw, 1/4-20x 1" 3
3o | 120-05 | Spacer,3/16"x 0.04" 2 79 | 125-45 | Plug Cap, grey 3
37 | 126-60 PVC.Vin_yI St_rip 1 80 | 127-01 | Rear Reflector, red 2
39 | 100-16 | Clevis PinClip 4 81 | 103-48 | Screw, Self-tapping#10 4
40 | 100-18 Drain Plug 2
- 41 | 601-03 | LH Rear Seat 1
7~ | 42 | 60102 | RH RearSeat 1
Ontario Drive & Gear Ltd. 10

®(519)-662-2840 FAX (519)-662-2421



7.0 Frame & Drive System VANGUARD Parts Manual

7.0 Frame & Drive System

'Fig. 7 Diagram of the Vehicle Frame & Drive System

Page 11 Ontario Drive & Gear Ltd.
®(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

7.0 Frame & Drive System

7.0 Frame & Drive System

Ref. | Part No. Description Qty. Ref. | Part No Description Qty.
) 35 | 605-84 | (eyed Sprckt Ass'y 24-T 2
1 604-70 | 6 VANGUARD Vehicle 1 37 | 805-29 |3plined Sprckt.Ass'y19-T 4
Frame 38 | 605-85 |5plined SprcktAss'y24-T 2
] 39 | 605-81 | (eyed Front Axle Ass'y,
88 | 117-15 | Hex Nut, 3/8-16 24 ncl. 15 2
3c | 117-15 16 40 | 101-34 | .ocking Collar 4
'5a | 101-35 | Bearing, 1-1/4" 12 41 | 810-31 | SplinedMid/Rear Axle 4
5b | 101-30 | Bearing, 1" 4 Assy, incl. 15
42 | 603-24 | Idler Chain, RC40-2 x 2
6a | 108-06 | Lockwasher,3/8 " 8 48P, incl. 54
6b | 108-06 24 43 | 603-19 | Front Chain, RC50-2 x 2
6¢ | 108-06 16 44P, incl. 53
7a | 103-17 | HHCS, 3/8-16 x 1" 8 44 | 603-20 | MidChain, RC50-2 x 2
7b | 103-88 | C. Bolt, 3/3-16x 1" 16 70P, incl. 53
8 | 605-99 | Flange Gasket 6 45 | 603-21 | RearChain, RC50-2 x 2
9 | 605-89 | Outer Flange Gasket 12 86P, incl. 53
1Ga | 605-63 | Bearing Flange 1-1/4 12 46 | 117-35 | Wheel Nut, 7/16-20 6x5
47 125-26 | Tire Valve, see 48 6
10b | 101-20 | Bearing Flange Assy 1-1/4" 6 48 125-15 | Rim,8x 7 x 5"c/w 47 6
11 | 102-07 | Gr. Seal, 1-1/4" see 13 6 49 |100-76G | Tire, 20" 6
13 | 605-68 | Greaseable Flange 6 50 |125-20G | LHWheel Assly, incl 3
Assly, incl. 11 48 & 49
14 | 103-36 | C. Bolt, 3/8-16x 1-1/2" 24
15 | 103-80 | Wheel Stud, 7/16-20 x 6x5 51 |125-21G | RHWheel Assly, incl 3
1-1/8", see 20, 21 48 & 49
16 | 110-12 | Sprocket Key 4 53 | 100-96 | Connecting Link, 6x1
RC50-2
20 | 101-14 | Flangette,1", trimmed 4 54 | 100-97 | Connecting Link, 2x 1
22 | 117-21 | Nylon Locknut,5/16-18 4 RC40-2
55 | 125-61 | Tensioner Spring $x1
23 | 103-06 | HHCS, 5/16-18x 1" 4 56 | 603-61 | Slider Block, nylon 4x2
23a| 103-06 4 57 | 125-78 | Spacer Spring ix1
24 | 108-05 | Lockwasher,5/16 4 58 | 603-77 | Tensioner, Upper Arm 4x1
25 | 101-12 | Flangette, 1" 4 59 | 603-76 | Tensioner, Lower Arm 4x1
2 60 | 100-01 | Cotter Pin, 1/8x 1" 4x1
27 | 605-93 | Idler Assembly, LH 1
28 | 605-94 | Idler Assembly, RH 1 61 | 603-78 | Pivot Pin, 1/2 x 6-3/8" 4x1
62 | 603-66 | Short Spacer, 5/8" 4x1
Ontario Drive & Gear Ltd. 12

@(519)-662-2840 FAX (519)-662-2421




8.0 Fuel System & Seat Assembly VANGUARD Parts Manual

8.0 Fuel System & Seat Assembly

Fig. 8 Diagram of the Fuel System & Front Seat Assembly

Page 13 Ontario Drive 81Gear Ltd.
2(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual 8.0 Fuel System & Seat Assembly

8.0 Fuel System & Seat Assembly

Ref. | Dart No. Description Qty. || Ref. | Dart No. Description oty
1| 608-13 | Bench Seat, incl. Ref. 25 1 16 | 608-28 | FuelPickup Assembly 9
2 | 608-24 | FuelTank, 32 litre 1 17 | 608-20 | FuelTank Cage 1
3 100-12 | Gear Clamp, 2-1/4" 2 18 | 702-06 | Cushion 8

19 | 103-97 | HHCS, 1/4-20x 1-1/4" 4
4 | 126-77 | Vent Hose,1/4" x 8 6 1 20a | 108-03 | Lockwasher, 1/4 4
5 | 126-47 | Fuel Neck Assembly 1 ]| 20b | 108-03 4
6 | 125-94 Filler Hose, 51mm 1D 1 21 | 117-20 | Hex Nut, 1/4-20 4
7 | 120-04 | Spacer, 3/16 x 0.08" 3 22 103-73 | Screw, 1/4-20 x 3/4" 4
8 | 103-48 | Screw,#10 1 23 | 108-01 | FenderWasher, 9/32 x 1-3/16 x 4
9 | 126-46 | Fuel Cap, Pressure Vacuum 1 0.031"
10 | 126-93 Hose Clamp, 1/2" ID 3 24 | 608-09 | Seat Bracket 2
25 117-44 | T-Nut, 1/4-20, used in Ref. 1 4
1| 126-93 _ 1 26 | 125-64 | FuelFilter, 1/4", G-1 1
11| 120-09 | Rivet 3 27 117-54 | PAL Nut, 1/2-20 1
Ilal] 120-09 4 28 126-50 | Male Connector, 1/4" 1
14 | 608-16 | FuelHose,1/4" x 103" 1 29 | 126-94 | Hose Clamp, nylon, 1/4 4
15| 100-70] Gear Clamp, 1/2" HF8 2
32 | 126-62 | Oetiker Clamp, 1/4 1
Ontario Drive & Gear Ltd. 14

@(519)-662-2840 FAX (519)-662-2421




9.0 Electrical System VANGUARD Parts Manual

9.0 Electrical System

& Lid (0PT.) (0PT.)
GAUGE. LIGHT ™\ . LIGHT IGNITION o e
VOLTMETER  gyrTeH SWITCH  (0pT.) \ GAUGE
R L OIL PRESS. R
(OPT.) W BR BK,;F]H orF YN | IND. LIGHT
HOURMETER
BK )
" BL.
BR H
! ]
W W _Avh 5 A
us i, N A
(OPT.) — M~
BRAKE FAN ——

AMP . FUSES

+ o1

12 V. BATTERY

Fig.9 Diagram & Schematic of the Vanguard Electrical System

Page 15 Ontario Drive & Gear Ltd.
®(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

9.0 Electrical System

9.0 Electrical System

Ref. [ Part Na Description Qty.|| Ref.| Part No Description Qty.
1 |100-39A | Ignition Key, Variation #1 1 36 | 634-08 Indicator Light, Red, 1
la | 126-17 Ignition Switch, incl.Ref.1 1 12 Volt (opt.)

2 |100-62 Light Switch 1 37 | 634-10 | Gauge Light Kit, see Ref. 32, 2
3 |613-55 Main Wire Harness, incl. 33 (opt.)
Fuse Holder 1 39 | 613-49 Cable - Starter 1
4 1126-76 | Light Knob, #10-24 1 40 | 108-05 | Spring Lockwasher,5/16" 2
5 |[100-36 Starter Relay 1
6 | 100-25 Battery, 245 Crank Amps 1 41 | 613-26 Main Power Cable 1
42 | 613-58 Ground Cable 1
8 |604-52 Battery Retaining Bracket 1 43 | 103-72 Cutting Screw, 1/4-20x 3/4" 2
9 |117-21 Nylon Locknut, 5/16-18NC 2 44 | 120-15 Rivet, #45 steel 2

10 | 100-64 Tie Rap 9 .

46 | 118-48 Heat Shrink, 1/2x 1-1/2" 1

11 103-48 SCfeW, #10 1 |Ong (Opt)

12 1126-93 | NylonClip, 1/2" ID 1% 47 | 118-02 | Male bullet terminal, insulated 1

14 [126-94 [ Clamp, Nylon,1/4 49 | 118-30 | Ringterminal#10, insulated 1

17 |613-18 | Engine Ground Cable 1 51 | 613-45 | Terminal Boot, red, 6 gauge 1

25 |613-37 | Ground Terminal Strip, 6 pole | 1 52 | 613-46 | Terminal Boot, red, 2 gauge 1

30 [613-38 | Oil Monitor Wires (opt.) 1 53 | 702-06 | Cushion 1

54 | 126-83 | Cable Clip 2

31 [632-15 I,\—|/IourT((ete{,)DC & Bracket 1 55 | 118-49 | Automotive type fuse 15A 4

ount (opt. i i

32 |633-10 yoltmeter, 10-16 Volts, gg ég;g :Z)r(nlé?sk_ngtég:j&t%‘: i
incl. 37 (opt.) 1

33 |634-11 Engine Oil Temp Gaugeto 1 61 | 103-25 Machine Screw, #10-24 x 3/4" 2

320deg.F, incl. 37 (opt.) 62 | 117-20 Locknut, 1/4-20 1

34 |634-12 Engine Oil Temp Sender, 1 63 | 117-03 Locknut, 5/16-18 1

(opt.) 64 [ 112-01 Bolt, 1/4-20x 3/4" 1

35 |[52.099.0 | Engine Oil Pressure Switch, 1 65 | 112-04 | Bolt, 5/16-18x 3/4" 1

6psi. (opt.)(Kohler #) 66 | 108-08 Flatwasher, 1/4" 1

67 108-24 Flatwasher, 5/16" 1

68 | 100-32 Headlamp 2

Ontario Drive & Gear Ltd. 16

®(519)-662-2840 FAX (519)-662-2421




ARGO Products- Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road

New Hamburg, Ontario

NOB 2G0

Phone: (519) 662-2840

FAX: (519) 662-2421

Manual No. 693-22

O DG Dedicated to quality and performance




| VANGUARD | NM |
"‘: .': f*w"‘”* ﬁaﬁ i

ARGO

VANGUARD PARTS
MANUAL

Model No. V693-36
From Serial #S7304

Ontario Drive & Gaxr Limited Manual No. 693-36 06/93 2.5C
Phone (519)-662-2840 Fax (519)-662-2421 Printed i Canada



Foreword VANGUARD Parts Manual

Foreword

ODG has prepared this parts manual for the 6 VANGUARD Model to assist both
gualified mechanics and vehicle owners in ordering correct, quality replacement ARGO
parts.

Proper and regular service, and replacing old, worn or broken parts with the correct
ARGO replacement parts, are both essentialto prolongingthe life of the ARGO. Please
refer to this parts manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest
product specification available at time of printing. If your 6 VANGUARD differs from the

specifications contained in this manual, contact Ontario Drive & Gear Limited for
information.

ODG reserves the right to alter specifications on the VANGUARD model at any time,
without obligation or prior notification.

Reproduction of the VANGUARD Parts Manual NO. 693-36, in whole or in part, is
prohibitedwithout prior written permissionfrom Ontario Drive & Gear Limited.

Model Identification
6 VANGUARD - Model No. V693-36

Explanation of Parts Manual Format

- Reference Number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering
Description - Part Descriptionfor identification and re-ordering
- Indicatesthe quantity of a part used in an Assembly
Page Ontario Drive & Gear Ltd.

@ (519)-662-2840 FAX (519)-662-2421



VANGUARD Parts Manual

Using the Parts Manual

A rg\/ANG UARD

Using the Parts Manual

1. Find the major vehicle assembly in the
Table of Contents on this page, and turn
to that section.

. Locate the part in the illustration that you
wish to order.

. Refer to the parts list inthat section.

. Find the correct part number (Part No.),

part description (Description) and correct

quantity (Qty).

. Use only this information to order ARGO
replacement parts. DO NOT attempt to

order a replacement part by Ref nhumber

or Page number.

. Unless otherwise stated in either the

Component Parts List or Diagram, all

parts references apply to the 6
VANGUARD.

Table of Contents

FOreWOrd.. cooesesessmsmsesesssssssssssssssssssssanss i
Model ldentifiCation...esmssssssases i
Usingthe Parts Manual....wes ii
L0 TranSMISSION.. wumsesssssssssssssssssssnass 1
2.0 Exhaust SySteM...ssmssssnns 3
3.0 Clutch SySteM..eesesessessnens 3
4.0 Power Pack Assembly..........cceeun. 5
5.0 Brake SySstem.......mnmsmsssseneases 7
6.0 Vehicle Body & Firewall................. 9
7.0 Frame & Drive System.......ccceeennn. 11
8.0 Fuel System & Seat Assembly.....13
9.0 Electrical System.....ccormmesnesens 15

Ontario Drive & Gear Ltd.
2 (519)-662-2840 FAX (519)-662-2421




1.0 Transmission VANGUARD Parts Manual

1.0 Transmission

Fig. 1Diagram of the Transmission Assembly

Page 1 Ontario Drive & Gear Ltd.
@ (519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual 1.0 Transmission

1.0 Transmission

Ref | Part No. Description Qty| { Ref| PartNo. Description Qty
, 31 114-01| Washer, Shim 2
. 010-17HU | Transmission Asm - HU, , o .020x2.25x2.81 7
does not include Refs 38, 52, 32 101-03| Bearing, Ball 6207-C 3 2
53 & 56 33; 103-04| SHCS, 5/16-18 x 1.00 PL 3
34 108-02| Lockwasher, Hi-Collar 3
, ) ) , 5/16, PL
1 34-68| Cover, Transmission 1 35| 101-15| Bearing, Ball 6005-C 3 -2

2 34-69| Housing, Transmission 1 ) ]

3 34-21| Shaft, nput-13/21 T 1 36 107-04| Retaining Ring N1400-98 2
4| 34-16A| Gear, Idler 13 T,incl. bushing 1 37 34-08| Cage 1
) ) incl. Ref. 51 ) 38| 610-67 Shift Lever Rod 1

s 34-96| Gear, Helical - 26T 1 39 34-47| Gasket, Cover - 1/64” Thk 1

1

40 103-02| Plug, Magnetic 3/8-18 NPT

6 34-94| Shaft, Spline 1 Sq. Hd
7|  34-91| Gear, Double - 26/33 T 1| | , ,
] ] ] 41 34-86| Holder, Shift Lever
8 34-43| Gear Plate - 71T 1 42 111-01| Pin, Spirol 5/32 x 1.00
91 105-03 Bushing, Oilite -AA650 12 43| 113-01| O-Ring 012-7147 :
10 34-13| Gear, Planet -12 T 6 44 105-02| Bushing, Oilite - AA628
) ] 7 7 45 104-03| Pin, Dowel 1/4” x 7/8" long
11|  34-14 Gear, Sun-21T 21 | , ,
12 34-81 | Shaft, Output 2 46 34-31 Dipstick
13 34-65 | Shifter Asm 1 47 103-06 HHCS 5/16-18x1.00
14a| 114-04/ Washer, Shim .040 Thk 1 ) ] GRS Zinc
14b| 114-05| Washer, Shim .020 Thk 1 48 108-05 Lockwasher 5/16 Zinc
15| 106-01 Retaining Ring #5000-187 3 R )
] ] ] ] 50 34-63| Shift Yoke
167 101-01| Bearing, Ball 6204Z-C 3 3 51 105-05| Bushing, Oilite - AA650-3
17| 101-16§ Bearing, Ball 6206-C3 1 ] ] in Ref. 4
18| 114-02| Washer, Shim 2.062 1 52 103-97| HHCS 1/4-20x1.25 GRS Zingd
19] 106-05| Retaining Ring N1300-244 1 53 117-27| Locknut, Nylon 1/4-20 Zinc
20| 102-05| Seal, Oil WBS 30x62x10 1 54  103-84| HHCS 5/16-18x2.25

NB D/Lip o GRS Zinc
55. 103-95| FHSC 5/16-18x1.0 GRS Zinc

21| 107-05| Retaining Ring N1400-50 3 , , ,

] ] ) 56| 126-38| Knob, Shift

22 34-11| Pin, Dowel 1/2 x 3.50 1 57, 103-93} SHSS, 3/8-16x1.00 GRS Zing
23| 31-07|Plug plate | 3

25 109-05| Ball, Steel 6mm 62-67 Rc 1

26:  34-32| Spring,Compression - 1
) ] 7/32 x .50 )

27 102-03 | Seal, Oil WBS 30x72x10 2

e NB D/Lip

28 106-03 | Retaining Ring #5000-0281 4

29| 107-02{ Retaining Ring N1400-118 | 2

30| 101-05|| Bearing, Ball 6306-2NSL C3|| Z,

Ontario Drive & Gear Ltd. 2

@ (519)-662-2840 FAX (519)-662-2421

RET N Y SV S

I
[rary Y

U)l-‘l—t‘




2.0 Exhaust System VANGUARD Parts Manual

2.0 Exhaust System

Fig.2 Diagram of the Exhaust System Assembly
3.0 Clutch System

Fig. 3 Diagram of the Driven and Driver Clutch Assemblies

Page 3 Ontario Drive & Gear Ltd.
2 (519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

3.0 Clutch System

2.0 Exhaust System

Ref | Part No. Description Qty| | Ref [ Rt No. | Description )ty
1| 603-81 Duct, Intake 1 15|  125-58 Washer, Fibre - W-77F 2
2a| 103-72 Screw,IHWH T/C Slot 2 16 108-11 Lockwasher 3/16 Zinc 2
1/4-20x3/4 17  103-25 PHMS 10-24x.750 Zinc 2
2b| 103-72 2 18|  707-24| Duct, Exhaust 1
2c| 103-72 1
2d| 103-72 2 21| 103-11f Screw, IHWH Slot 2
3 103-27| Screw Eye B6, Zinc 1 1/4-20x.50 ZN
4|  126-01] Spring, Extension - 2.75* 1 22| 707-20| Duct - Engine Exhaust Asm. | 1
5| 120-19 Washer.030x.147x5/16 ZN 1 23| 603-82| Seal 1
24| 607-94] Cover, Air Guide #807661 1
6| 126-02( Hodk, Molly 1 25|  126-57| spring, Exhaust 2
7| 120-0Y Rivet, Aluninun AD 48BS | 1
8| 707-30| Screen Asm,Exhaust 1 26 707-10{ Muffler, Vanguard 1
9 120-09 Rivet 3/16x1 4 27 112-30) SHCS, M8x1.25x20.0 Zinc 4
10a|  125-59] Washer, Fibre - .062x.25x.5C 4 28| 805024 Gasket 2
10b 125-59 2 29| 707-23] Cover, Exhaust Duct 1
30| 707-00|] Manifold, Exhaust-Vanguard| 1
11| 108-08 Washer, 1/4SAE Zinc 4 31| 108-02 Lockwasher, Hi-Collar 4
lla| 108-08 2 5/16, PL
Ub| 108-0 2
12 120-09 Washer, .195x.50x.040 Zinc | 4
14| 607-81| Bracket, Exhaust Duct 1
3.0 Clutch System
Ref | Part No. Description Qty | | Ref | Rart No. Description Ay
1|  126-54 Clutch, Driver B, keyed 1 27 126-24{ Clutch, Driven Model “B” 1
incl. Refs2to 17 SODB0001
2| 701L4I1F| Pulley, Half - Fixed 1 incl. Refs 28 to 37
3 VO2F | Pulley, Half - Sliding 1 28| ASK-5[ Key 1/4x1/4x3/4 1
4 VV046| Lock Screw (use Loctite242) 1 29| ASR-6| Retaining Ring N1400-150 2
5| VOSBMN| Block + 200 g Lead Slug 3 30| ASA-1 Spacer.050” Thick as
-200 Asm req
30a| ASA-1-S| Spacer.025” Thick as
7 V08| Retaining Ring D1400-350 1 req
8 VV082| Retaining Ring N1408-137 1 31|AFK25.4-
9 V09| Spring Guide Plate 1 2500D01{ Pulley, Half - Fixed 1
10| V10-48- 32| AMC-2-
108-18 Spring, Blue 4.375 1 2500D01 | Pulley, Half - Sliding 1
11 V111 Threaded Cap 1 33| ANS-2-T| Shoe, Cam 3
12| V1203B| Cap, Type “B” 1 34| AMB-2| Bushing, Bronze 1
13 x-35| Spacer as 35| cPP-2-156 Pin, Spirol 1
req
15 V15| Lockwasher 1 36| ACS-3-183| Spring, Blue 1
16 V16| Locknut 1 37 |\FC4-C3D;| Cam 1
17 X-35| Spacer as
req
Ontario Drive & Gear Ltd. 4

4 (519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

4.0 Power Pack Assembly

4_.0Power Pack Assembly

63

62 63 64
7_7:(:%“@ QQ‘Q 83

6{5
=9

Ontario Drive & Gear Ltd.

@ (519)-662-2840 FAX (519)-662-2421

Fig. 4 Diagram of the Power Pack Assembly

Page 5



VANGUARD Parts Manual

4.0 Power Pack Assembly

4.0 Power Pack Assembly

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1 126-52| Engine - Vanguard V-Twin 1 41| 103-21| HHCS 1/2-20x1.50 GRS ZN | 4
7 16 HP incl. refs 2-15, 17 42| 108-09| Washer 1/2 Zinc 4
2 See Section 8.0 Fuel System 43| 611-43| Frame-Power Pack Vanguard 1
] & Seat Assembly 7 44! 100-64| Tie Wrap - 5.5” - Black 6
3 126-74| Spark Plug #3926 2 45( 610-24H | Brake Disc-#40-2x15T 2
4| 394018| Cartridge - Air Cleaner (BS#) 1 , ) , )
, , ) 46| 110-08| Key 1/4x1/4x1.25 4
S| 271271 | Element - Air Cleaner (BS#)! 1 47 See Section 5.0 Brake
6/ 110-03| Key 1/4x3/16x2.375 RC46 : 1 7 7 System
8  125-88| Spring, Return ! 491 612-88 Brake Cam 2
8a| 125-88| Spring, Return | 50} 100-03 Pin, Cotter 3/32x.750 Zinc 2
9| 112-28| HHCS, 3/8-24x4.5 GRS Zinc; 1 , , , ,
, , , ] 51§ 108-24| Washer 5/16 SAE Zinc 2
10/ 805169 Screw-Hex Head (BS #) 1 521 612-21| Brake Adjusting Rod 2
10a| 805169 Screw-Hex Head (BS #) 1 531 612-20| Steering Rod Clamp 2
13| 805170 Clamp - Casing (BS#) 1 54 103-46| HHCS 5/16-24x1.00 Zinc 2
13a| 805170 Clamp - Casing (BS#) 1 55 117-46| Locknut, 2-way 5/16-24 Zinc| 4
14| 601-86 Clip, Retainer 1 ] ] ] |
] ] ] ) 56| 612-81| Steering Shaft Asm. 1
16| 658-13| Wrench, Oil Filter 1 57 111-04/| Pin, Spirol 5/16x1.50 2
17| 126-95| Filter, Oil 1 58 107-01| Retaining Ring, N1400-87 1
18| See Section 3.0 Clutch ) 60 See Section 3.0 Clutch
19| 103-19| HHCS, 3/8-24x2.50 GRSZN 2 System
20| 610-42| Plate 2 ) ] ]
] ] ] 61 612-89} Cable Asm, Throttle - Van.. 1
21 125-65] Rubber Hinge 4 62| 601-98| Cable Asm, Choke - Van. 1
22| 610-36] Bushing, Motor Mount 2 7 incl. 63
23| 202-24( Washer, Rubber 2 63| Jam Nut, 5/16-24, Part of 62 | 2
24| 117-24| Locknut, Nylon 3/8-24 Zinc | 2 64 108-24| Washer 5/16 SAE Zinc 2
25| 117-21| Locknut, Nylon 5/16-18 Zinc| 4 65 126-75| Knob, Choke - Black 1
26| 108-24| Washer 5/16 SAE Zinc 8 66| 103-18] HHCS 3/8-24x1.25 GR5Zinc| 2
27} 112-27] HHCS 5/16-18x1.75 GR5ZN| 4 67| 108-06| Lockwasher, 3/8 S/R, Zinc 2
28| 612-82| Lever, Steering LH 1 67a 108-06| Lockwasher, 3/8 S/R, Zinc 1
291 612-83| Lever, Steering RH 1 67b| 108-06| Lockwasher, 3/8 S/R, Zinc 1
30 Dummy Grip, as set with 31 | 1 68a| 108-18| Washer 13/32x1.375x11GA | 2
) , o ) 68b| 108-46| Washer 13/32x1.375 Hi-Cart{ 1
31 100-57| Throttle Twist Grip Set 1 ) ] 7
7 incl. 30 69 125-56| Drive Belt 1
32 see Section 1.0 71 110-09| Key 1/4x1/4x3.0 1
) ] Transmission ] ] ] ]
33 108-36) Washer .08x1.00x1.375 Zinc| as 77| 103-17| HHCS 3/8-16x1.00 GR5Zinc| 2
req 78| 108-26 | Washer 3/8 Zinc 2
] ] ] ] 79 603-29 | Guard, Belt Protect 1
36 103-87| SHSS 1/2-20x2.00 Zinc 2 80| 601-92| Vinyl Trim, 1.5” 1
37 117-45| Nut, Jam1/2-20 Zinc 2 81| 601-93| Vinyl Trim - 4.25" 1
38 117-06| Nut, Fin Hex 1/2-13 Zinc 2 ] , , )
39a| 108-07| Lockwasher 1/2 Zinc 2 83| 126-87| Spring, Parking Brake 1
39b 108-07| Lockwasher 1/2 Zinc 4 84| 612-80( Holding Brake Lever 1
40 103-20) HHCS 1/2-13x6.50 GR5Zinc| 2 85| 103-34| HHCS 3/8-16x1.25 GR5Zinc| 1

:Ontario Drive & Gear Ltd.
®(519)-662-2840 FAX (519)-662-2421




5.0 Brake System VANGUARD Parts Manual

5.0 Brake System

61) Q o - \ : ‘:\‘—‘37(0.,:)

Fig. 5 Diagram of the Brake Assembly

Page 7 Ontario Drive & Gear Ltd.
@(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

5.0 Brake System

5.0 Brake System

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1|  1174C| Locknut, 2-way 5/16-24 ZN 1 37| 668-02| Brake Cooling Kit-Vanguar 1
la 117-4¢ | Locknut, 2-way 5/16-24 ZN 1 incl. Refs 38t0 62
Ib 1174C| Locknut, 2-way 5/16-24ZN 1 38| 100-62| Switch 1
3| 108-1Z| Washer, 10Dx11/32IDx 1 125-92| Adpt. & Mounting Kit
16GAZinc incl. Refs 43to 50
4 109-02 | Ball, Steel 1/4 Chromesteel z
6| 100-10| Spring, Compression 2 40| 125-91| Blower Fan 1
7] 103-16| HHCS 5/16-24x3.75 GR8Z} | 1 41| 120-12| Rivet #U48151D Dome 061 | 4
8| 103-29| HHCS 5/16-24x2.75 GR8Zr | 1 42| = 613-05| Wire Harmess 1
9 See Section 4.0-Power Pad 43 Mounting Bracket 1
Assembly 44 Nut, #10-32 1
45 See | Lockwasher, 3/16" 1
10| 120-11| Rivet, Blind SD 56 BS 4 46| | 125-92 | Screw, #10-32 x 2" 1
11| 1005C| Brake Pad, Set of 2 1 47 above | Nut, 1/4-20 2
12| 100-54| Caliper, Brake 2 48 Lockwasher, 1/4” 2
49 Screw, 1/4-20x 5/8" 2
16| 100-72a| Brake Assembly 1 50 Adaptor, 3” dia. 1
incl. Refs. 1to 8, 10to 12
52| 125-35| Clamp, Gear 3.50" HF-52 2
53| 126-37| Hose, Intake 3" dia. x3 6 1
54| 601-89| Intake Flange (specify clr) 1
55| 126-61] Intake Screen 1
56| 103-48| Pan HD Phil T/S#10x5/8 4
AB zinc
57| 126-36| Brake Cool Air Duct 1
58| 108-56| Lockwasher 1/4 Ext. Tooth 2
Zinc
59 103-96| PHMS, Phil 1/4-20x5/8 Zin« | 2
61| 118-02| Terminal, Male-#76-1251-88| 1
62 118-03| Terminal, Female - #76-1289(| 1

Ontario Drive & Gear Ltd.

®(519)-662-2840 FAX (519)-662-2421




6.0 Vehicle Body & Firewall VANGUARD Parts Manual

6.0 Vehicle Body & Firewall

= | zg T
| ’ il 80

. Zﬁ/ [ /L @ %\
(ATZEE|~28. ] =D om

] ==
. %233 l <L\43

81
45 44a

Fig. éfDiagram of the Vehicle Body & Firewall

Ontario Drive & Gear Ltd.
2(519)-662-2840 FAX (519)-662-2421




:VANGUARD Parts Manual

6.0 Vehicle Body & Firewall

6.0 Vehicle Body & Firewall

Ref | Part No. Description Qty | |Ref | Part No. Description Qty
1 601-18 | Body, Upper V693-36 1 34 603-02 Floor Pan, Front 6x6 1
N specify colour ) ) 7 | specify colour ]
2| 603-42| Body, Lower - 6x6 Van, 1 35| 603-03 Floor Pan, Rear 6x6 1
] specify colour ) ) ] specify colour ]
4 601-05 | Bumper, Vinyl - 6x6 1 36a 120-04| Washer, .195x.50x.08 Zc 46
5| 602-23| Hood Assembly, specify 1 36bj 120-05| Washer, .195x.50x.04 Zc 2
) ] colour, incl. 7, 8a, 9 & 10 37 126-60| Vinyl Strip 1/2x1/4 1
7 602-15| Hood Bracket -2 39 100-16| Clip, Hitch Pin 1.625 Znc 4
8a| 120-13| Rivet #U48151D Dome 4 40| 100-18] Plug, Drain 5//8" x 13/32" 2
8b| 120-13]| Rivet #U48151D Dome 15] | R 7
8¢ 120-13| Rivet #U48151D Dome 5 41 60].-03I Seat, Rear LH - 6x6 1
9/ 126-10| Wing Stud 1 42| 601-02 Seat, Rear RH - 6x6 1
10,  126-09| Grommet, Alum. #GH-7 1 43 60:-15| Washer, Plastic 2
11| 601-83| Hood Support Assembly 1 44a 106-08| Washer, 1/4 SAE Zinc 2
12| 120-15| Rivet, Blind SD 45 BS 2 44b 108-08| Washer, 1/4 SAE Zinc 4
13 601-69 | Spring Plate 1 45 105-08] HHCS 1/4-20x1.0 Zinc 2
14| 126-11] Spring 1 46| 102-11l Screw, IHWH Slot 1

) ) , ) 1/4-20x.50 ZN
15| 103-72§ Screw, IHWH T/C Slot 2 7 7 , )

) ] 1/4-20 x 3/4" 7 47 117-44| T-Nut, 1/4-20 PL 2
16 601-24| Brace, Dash 1 48 103-72} Screw, IHWH T/C Slot 2
17 601-08| Vinyl Trim, 84" 1 ] 1/4-20x3/4 )
18| 601-09| Vinyl Trim, 28" ) 2 50 609-31BL.  Firewall, Vanguard 1
19 626-00| Trailer Hitch Kit (Opt.) 1 51 126-65 Shifting Plate 1

7 incl. 20-23 52 126-66 Steering Lever Plate 1
20 Coupler Ball, Bolt & 1 53 126-67 Floor Pan Plate 1

) ) Lockwasher ] 54| 126-68 Operation Plate 1
21| See 19 | Bolt, 3/8-24x 1 1/2" 2 55 126-69 Fuel Plate 1
22| above | Locknut, 3/8-24 2 56| 126-70 Vehicle Capacity Plate 1
23| Hitch Tongue 1 57 Vehicle ID Plate 1
24 108-53| Washer, 3/4x1.5x1.125 1 7 ] ' )

] ] ] ) 58 U.S. Plate, Non-U.S. 1
26§ 120-24| Rivet, Blind Alum. 24 ) 7 Argos only

) ) AD 34 ABS, all plates ) 59 126-80] Rear Compartment Plate 1

27a| 120-09| Rivet, 3/16x1 46 60|  126-73| French Decals, inc. 51-58 1

27b| 120-09| Rivet, 3/16x1 121 available as set only

28| 601-44| Nameplate, “Argo” 1 ] ) ] )

28a|| 601-97| Nameplate, 6x6 Vanguard 2 61 125-41| Dash Handle, incl. 62 1

62| Plug cap, avail. only with 61| 2
63 117-10 Locknut, Nylon #10-24 2
65 103-25 PHMS #10-24x3/4" Zinc 2
66| 103-24 OHPS T/S #6x1.00 Zinc 8
67| 601-21 Headlight Rim 2
68 See Section 9.0 Electrical
) ] System
69  601-16] Headlight Molding 2
80 127-01| Reflector, Red 2
81 103-48| Pan HD PHIL T/S 4
#10x5/8 AB Zinc
Ontario Drive & Gear Ltd. 10

2(519)-662-2840 FAX (519)-662-2421




7.0 Frame & Drive System VANGUARD Parts Manual

7.0 Frame & Drive System

N 647-10 Chain Take U
—‘} Replacement Kit
N 53 55 ‘

'Fig. 7 Diagram of the Vehicle Frame & Drive System

Page 11 Ontario Drive & Gear Ltd.
2(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

7.0 Frame & Drive System

7.0 Frame & Drive System

' Part No.

(519)-662-2840 FAX (519)-662-2421

Ref |Part No. Description Qty | | Ref Description Qty
1 604-70 | Frame Asm - 6x6 Van 1 35 605-84 | Sprocket Asm, Keyed-24T p
) , , ) 37! 810-29] Sprocket, M/R Axle - 19T 4
3b| 117-15| Nut, Fin Hex 3/8-16 Zinc 24 38| 810-28] Sprocket, Front Axle - 24T 2
3c| 117-15| Nut, Fin Hex 3/8-16 Zinc 16 -39 605-81| Axle Asm, Front - Keyed
Sa| 101-35| Bearing, Ball UC206A- 12 ) , incl. Ref 15 )
) o 20SEAAV2M ) 40 101-34} Locking Collar #EC206-20 2]
5b| 101-30| Bearing, Ball 1.0 Setscrew 4 ) ] i
7 ] ] ] 41 810-31| Axle Asm, Mid/Rear 4
6a| 108-06| Lockwasher, 3/8” S/R Zc 8 7 ] incl. Ref 15 7
6b| 108-06| Lockwasher, 3/8” S/R Zc 24 42| 603-24 | Chain, Idler RC40-2x48P 2
6c| 108-06| Lockwasher, 3/8” S/R Zc 16 ) ) incl. Ref 54 )
7a| 103-17| HHCS 3/8-16x1.00GR5Zc | 8 43 603-19 | Chain, RC50-2x44P-Frt. 2
7b| 103-88| C/Bolt 3/8-16x1.00GR5 Zc | 16] | , incl. Ref 53 7
8 §‘ 605-99 | Gasket, Flange 6 44| 603-20; Chain, RC50-2x70P-Mid. 2
9. 605-89 Gasket, Outer Brg Flange 12 ) , incl. Ref 53 ‘ |
10a| 605-63| Flange, Bearing - Outer 12 45 603-21{ Chain, RC50-2x96P-Rear 2
) ) ] ) ) - incl. Ref 53
10b| 101-20| Flange Assem., Bearing 6 46 117-35| Nut, Wheel 7/16-20 Zinc 0x5
11 102-07| Seal, Grease - 1.25 6 47 125-26 | Valve, Tire see 48 6
13 605-68 | Flange Assem., Gr. Outer 6 48 125-15 Rim, 8x7-5 Bolt 6
) ] (incl 11) ) ) incl. Ref 47
14} 103-36| C. Bolt, 3/8-16x1.5" 24 49 126-96 | Tire, Goodyear Runamuk 6
151 103-80| Stud, Wheel 7/16-20x1.125 [6x5 ) ) 22x10-8 )
) ] #B271, see 20, 21 ) 50 126-98| Tire & Rim Assem. - LH 3
16| 110-12| Key 1/4x 1/4x 2.25 4 incl. Refs 48 & 49
20 101-14 | Flangette - 2 Hole - Trim 1” 4 51 126-97| Tire & Rim Assem. - RH 3
22 117-21 | Locknut, Nylon 5/16-18 Zinc| 4 ] ] incl. Refs 48 & 49
23 103-06 | HHCS 5/16-18x1.00 GRS Zc| 4 53 100-96] Con. Link, RC50-2 H.D. 6x1
23a 103-06 | HHCS 5/16-18x1.00 GRS Z¢| 4 54 100-97|| Con. Link, RC40-2 H.D. 2x1
24| 108-05| Lockwasher 5/16 Zinc 4 55| 125-61| Spring, Tensioner 4x1
25 101-12| Flangette - 2-Hole - 1"PFL 4 56| 603-61] Slider Block 4x2
26| 112-03| SHSS 5/16-18x.750GR5Zc | 6 57 125-78| Spring, Spacer 4x1
] ] ] 58| 603-77] Upr Chn Tensioner Arm 4x1
27  605-93] Idler Asm - L 4x13T 2x28T 1 59 603-76| Lwr Chn Tensioner Arm 4x1
28 605-94| Idler Asm - R 4x13T 2x28T | 1 60| 100-01| Pin, Cotter 1/8x1.5" Zinc dx1
61 603-78| Pivot Pin
62| 603-66| Short Spacer
. 647-10| Chain Take Up
Replacement Kit :
Incl. Refs 55 thru 62
as shown 4
Ontario Drive & Gear Ltd. 12




8.0 Fuel System & Seat Assembly VANGUARD Parts Manual

8.0 Fuel System & Seat Assembly

Fig. 8 Diagram of the Fuel System & Front Seat Assembly

Page 13 Ontario Drive & Gear Ltd.
2(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual 8.0 Fuel System & Seat Assembly

8.0 Fuel System & Seat Assembly

Ref | Part No. | Description [Oty | | Ref | Part No.| Description oty
1| 803-21) Handrail Assembly | 1 21| 608-27| Fuel Hose, 98~ 1
2| 108-03| Lockwasher, SplitRing 1/4” | 4 22| 125-64 Fuel Filter, G81-4 1
3 103-63| PHMS, PHIL 1/4-20x 1"Zc.| 4 23 100-12] Clamp, Gear 2.25" HF36 2
41 608-34| Back Pad Assembl 1 24| 125-94 Filler Hose 1
5| 608-33| Bench Seat Assemgly 1 251 126-47 Fuel Neck Assembly 1
6| 608-30| Angle, Left 1 26  126-44 Fuel Cap 1
7| 608-31| Angle, Right 1 27  126-77| Hose, Vent 93" 1
8 108-03| Lockwasher, SplitRing 1/4” | 6 28 126-50| Male-Connector, 1/4” 1
9| 103-08] HHCS, 1/4-20x 1"Zinc 6 29  126-94] Clamp, Nylon Wire, 1/4“ID | 4
10 126-39| Latch, Seat 1

31f 117-10| Locknut, Nylon#10-24 Zinc| 14
11| 108-28| Washer, Plate #6 Zinc 2 32 126-62 Clamp, Gear 1/4" 2-Ear 1
12| 103-01| W/S, Pan HD #6 x 5/8” Zinc| 2 33| 126-93 Clamp, Nylon Wire, 12" ID | 2
13| 804-56| Seat Frame Assembly 1 35 120-09 Rivet, 3/16x 1 (6 Mag) 6
14|  103-99| HHSS, 1/4-20x3/8"” Cone PL.| 2
15| 103-98] FHMS, Slot 1/4-20x 2.0" Zc| 4 36 117-27| Locknut, Nylon 1/4-20 Zinc| 4
37| 702-06| Foam Cushion 7
16| 120-04{ Washer, .195IDx.500Dx.08Z| 2 38| 11"-54 Locking PAL Nut, 1/2-20Z¢| 1
171 608-32| Tool Box 1 39 112-07| RHMS, 10-24x 1.25Zinc “
18| 608-28| Pickup Assembly, Fuel 1 40 108-42| Washer, .062x7/32 x 1 ZInC | 14
19( 608-24| Tark, Fuel 32 litre, incl. #18 | 1
20 100-7Q1 Clamp, Gear 1/2” HF4 4
Ontario Drive & Gear Ltd. 14

@(519)-662-2840 FAX (519)-662-2421



9.0 Electrical System VANGUARD Parts Manual

9.0 Electrical System

31(opt) . 3? {opt.)

o |

) 34 (opt )
3/5 {opt.) \op

(OPT))
7 GAUGE LLGHT\
(OPT.) 7
(OPT.} - (OPT.)
GAUGE LIGHT IGNITION
LIGHT OIL TEMP.
l._—\_ VOLTMETER SWITCH SWITCH  jopT.) \ GAUGE
r\—’,\ r, — T _\M QIL PRESS.
orf $oN °  IND. LIGHT} \8BR
{OPT.) | v BR R
HOURME TER I - T Q
BK L oRITR
I’BR I : |
W W .
© (OPT.)
'BRAKE FAN
Y R \i
D 1
BK BR ¥V\
GROUND
S PE sl “
i Y -
. — 5 15 15 15
AMP . FUSES
BK R
' o
-+
12 V. BATTERY.

Fig.9 Diagram & Schematic of the VVanguard Electrical System

Page 15 Ontario Drive & Gear Ltd.
@(519)-662-2840 FAX (519)-662-2421




VANGUARD Parts Manual

9.0 Electrical System

9.0 Electrical System

Ref | Part No.] Description |Qty | |Ref | PartNo. Description Qty
1| 100-39A| Key 1 41| 613-26) Momn Power Cable 1
la| 126-17| Ignition Switch, incl. Ref 1 42 613-58| Ground Wire 1
2]l 100-62| Switch, Light 1 43| 103-72| Screw, IHWH T/C Slot 2
3| 613-55| Main Wire Harness, incl. 1 1/4-20x 3/4"
Fuse Holder 44| 120-15| Rivet, Blind SD45 BS 2
4| 126-76| Knob, Light 1
S| 100-36| Starter Relay #SRB 325 1 46| 118-48| Heat Shrink, 2 x 1/2 (opt.) 1
47 118-02] Terminal, Male-#76-1251-88| 1
6 100-25| Battery, P-22NF245TL 1 49 118-30] Terminal, Eye - #10 1
8| 604-52| Battery Retaining Bracket 1
9] 117-21 Locknut, Nylon 5/16-18 Zinc|| 2 51| 613-45) Terminal Insulator (6 ga.) 1
10| 100-64| Tie Rap, 5.5" - Black 10 52| 613-46] Terminal Insulator (2 ga.) 1
53 702-06)| Foam Cushion 1
11 103-48| Pan HD PHIL T/S 1 541 126-83 Clip, Hose 5/16 |.D. 2
#10x5/8 AB Zinc 55 118-49| Fuse, 15Amf) (ATO15) 4
12|  126-93) Clamp, Nylon Wire -1/2” ID | 12 58( 117-1Q] Locknut, Nylon #10-24 Zinc| 2
13| 108-57| Washer, 3/4” ID, Tooth Lock| 1 59| 613-33| Harness, Regulator 1
14|  126-94| Clamp, Nylon Wire - 1/4” ID| 1
171  613-18| Ground Wire 1 61 103-25| PHMS, #10-24x.750 Zinc 2
25| 613-37| Ground Terminal Strip 1 62| 117-20| Nut, Fin. Hex1/4-20 Zinc 1
30| 613-38| Oil Monitor Wires (opt.) 1 63| 117-03| Nut, Fin. Hex5/16-18 Zinc 1
64 112-04| HHCS, 1/4-20x3/4” GR2Zn¢| 1
31 632-15| Hourmeter, #56548-10 1 65 112-01] HHCS, 5/16-18x3/4"GR5Zn¢| 1
(#876EM) (opt.) 66| 108-08 Washer, 1/4” SAE Zinc 1
32| 633-10| Voltmeter, #07583-15 1 67| 108-24| Washer, 5/16" SAE Zinc 1
(#830EM) (opt.)
33| 634-11] Oil Temp. Gauge #07556-88 | 1 68| 100-32|Headlamp 2
(#828EM) (opt.) , J
34| 634-12| Oil Temp. Sender#02024-00| 1 72| 118-51| Fuse, 30A 2-prong (AT030) | 1
(opt.)
35| j2.09906 | O1l Pressure Switch, 6 psi 1
(opt.) (Kohler#)
3B| 634-08( Engine Oil Pressure Light 1
(opt.)
37 634-10| Light Kit, #062 15-00 2
5/8" dia., see Ref. 32,33 (opt:
39| 613-49| Cable Starter 1
40 108-05 Lockwasher, 5/16 Zinc 2

Ontario Drive & Gear Ltd.

2(519)-662-2840 FAX (519)-662-2421

16




ARGO Products- Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road

New Hamburg, Ontario

NOB 2G0

Phone: (519) 662-2840
“FAX: (519) 662-2421

Manual NO. 693-36

(O DG Dedicated to quality and pérformance




ARGO

VANGUARD PARTS
MANUAL

Model No. V694-36
From Serial #57447

Ontario Drive & Gear Limited Manual No. 694-36 03/94 5C
Phone (519)-662-2840 Fax (519)-662-2421 Printed in Canada



Foreword

ODG has prepared this parts manual for the 6 VANGUARD Model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your 6 VANGUARD differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD Parts Manual No. 694-36, in whole or in part, is prohibited
without prior written permissionfrom Ontario Drive & Gear Limited.

Model Identification
6 VANGUARD - Model No.V694-36

Explanation of Parts Manual Format

- Reference Number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identificationand
re-ordering

Description - Part Description for identificationand re-ordering

Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



ArY05x5,

Using the Parts Manual

1 Find the major vehicle assembly in the
Table of Contents on this page, and turn to
that section.

Table of Contents

2. Locate the part in the illustration that you FOreword.....c.onmnmnmsenesssesssesssessnnes i
wish to order. Model ldentification .......cceemresnsresnnens i
Using the Parts Manual....si ii

3. Referto the parts list in that section,

4. Find the correct part number (Part No.), part 1.0 TranSMISSION....ccccerrerernsesessnenens 1
description  (Description) and correct 2.0 Intake and Exhaust System........... 3
quantity (Qty). 3.0 Clutch System........oornreresenen: 3

40 Power Pack Assembly........ccoouenee 5

5. Use only this information to order ARGO 5.0 Brake System.......ccornrenenenenns 7
replacement parts. DO NOT attempt to 6.0 Vehicle Body & Firewali................. 9
order a replacement part by Ref number or 7.0 Frame & Drive System................ 11
Page number. 8.0 Fuel System & Seat Assembly....13

9.0 Electrical System......oeesseens 15
Ontario Drive & Gear Limited Page i

Phone (519)-662-2840 Fax (519)-662-2421




1.0 Transmission

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




1.0 Transmission

l

Ref | Part No. Description Qty Ref'| Part NO. Description y |
31| 114-01] Washer, Shim 2
10-17HU| Transmission Asm = HU, .020x2.25x2.8 1
does not include Refs 38, 52 32| 101-03| Bearing, Ball 6207-C 3 2
53 & 56 33| 103-04| SHCS, 5/16-18 x 1.00PL 3
34| 108-02| Lockwasher, Hi-Collar 3
5/16, PL
1 34-68| Cover, Transmission 1 35| 101-15| Bearing, Ball 6005-C 3 2
2 34-99 [ Housing, Transmission 1
3 34-21| Shaft, Input- 13/21T 1 36 107-04) Retaining Ring N1400-58 2
4| 34-16A| Gear, Idler 13T,incl. bushin; | 1 37 34-08| Cage 1
incl. Ref. 51 38| 610-67| ShiftLever Rod 1
5} 34-96 | Gear, Helical - 26T 1 39 34-47| Gasket, Cover - 1/64" Thk 1
4C 103-02 Plug, Magnetic 3/8-18 NPT 1
6 34-94 | Shaft, Splined 1 Sq. Hd
7 34-91| Gear, Double - 26/33 T 1
41 34-86| Holder, Shift Lever 1
8 34-43| Gear Plate - 71T 1 vivg 111-01 Pin, Spirol 5/32 x 1.00 2
9| 105-03| Bushing, Qilite -AA650 12 43 113-01f 0-Ring 012-7147 1
10 34-13| Gear, Planet-12T 6 4 105-02 Bushing, Oilite - AA628 1
45 104-03| Pin, Dowel 1/4” x7/8"long | 2
11 34-14| Gear, Sun-21T 2
12 34-81) Shaft, output 2 46 34-77| Dipstick, with Breather 1
13 34-65|| Shifter Asm 1 47 103-06 HHCS 5/16-18x1.00 4
14al  114-04| Washer, Shim .040 Thk 1 GR5 Zinc
14b|  114-05] Washer, Shim .020 Thk 1 48 108-09 Lockwasher 5/16 Zinc 7
15 106-01| Retaining Ring #5000-187 3
50 34-63| Shift Yoke 1
16| 101-01] Bearing, Ball 62042-C 3 3 51 105-03 Bushing, Oilite - AA650-3 1
17  101-16| Bearing, Ball 6206-C3 1 in Ref. 4
18  114-02 | Washer, Shim 2.062 1 52 103-97] HHCS 1/4-20x1.25 GR5Z¢ 1
19  106-05| Retaining Ring N1300-244 1 53| 117-27 Locknut, Nylon 1/4-20Zinc | 1
201 102-05| Seal, Oil WBS 30x62x10 1 54 103-84 HHCS 5/16-18x2.25 3
NB D/Lip GRS Zinc
55| 103951 FHSC 5/16-18x1.0 GR8 Zin(| 1
21|  107-05| Retaining Ring N 1400-50 3
56 126-38 Knob, Shift 1
22 34-11| Pin, Dowel 1/2x 3.50 1 57 103-93 SHSS, 3/8-16x3/8 cupPt. Zc| 1
23 31-07| Plug plate 3
25| 109-05| Ball, Steel 6mm 62-67 Rc 1
26 34-3%| Spring,Compression - 1
7/32 x .50
27 102-03| Seal, Oil WBS 30x72x10 2
NB D/Lip
28| 106-03| Retaining Ring #5000-28 1 4
29| 107-02| Retaining Ring N1400-118 2
30| 101-05| Bearing, Ball 6306-2NSLC | 2
Ontario Drive & Gear Limited 2

Phone (519)-662-2840 Fax (519)-662-2421



2.0 intake and Exhaust System

3 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




2.0 Intake and Exhaust System

Ref | Part No. Description Qty Ref | Part No. Description Ay
1 603-81] Duct, Intake 1 15  125-58| Washer, Fibre - W-77F 2
2al 103-72| Screw,JHWH T/C Slot 2 16| 108-11] Lockwasher 3/16 Zinc 2
1/4-20x3/4 171  103-25 PHMS 10-24x.750 Zinc 2
2b|  103-72 2 18]  707-24{ Duct, Exhaust 1
2¢| 103-72 1
2d|  103-72 2 21f 103-13 Screw, IHWH Slot 2
3| 103-27| Screw Eye B6, Zinc 1 1/4-20%.50 ZN
41 126-01 Spring, Extension - 2.75" 1 22|  707-20| Duct - Engine Exhaust Asm. | 1
5| 120-19] Washer .030x.147x5/16 ZN 1 23| 603-82| Seal 1
24 607-94] Cover, Air Guide #807661 1
6] 126-02 Hodk, Molly 1 25|  126-57| Spring, Exhaust 2
7 120-01 Rivet, Aluminum AD48BS| 1
8] 707-30| Screen Asm,Exhaust 1 26| 707-10] Muffler, Vanguard 1
9| 120-09 Rivet3/16x1 4 27|  112-30 SHCS, M8x1.25x20.0 Zinc 4
10a]  125-59 Washer, Fibre - .062x.25x.5(| 4 28| 805024| Gasket 2
10b 125-59 2 29| 707-23| Cover, Exhaust Duct 1
30| 707-00| Manifold, Exhaust-Vanguard| 1
11  108-08| Washer, 1/4SAE Zinc 4 32 108-02 Lockwasher, Hi-Collar 4
Ila] 108-08 2 5/16, PL
Ilb| 108-08 2
121 120-05 Washer, .195x.50x.040 Zinc | 4
14  607-81| Bracket, Exhaust Duct 1
3.0 Clutch System
Ref | Part No. Description Xy | | Ref | PartNo. Description Ay
1 126-54( Clutch, Driver B, keyed 1 27|  126-24| Clutch, Driven Model "B" 1
incl. Refs 2 to 17 SODB0001
2|VO1LAILF| Pulley, Half - Fixed 1 incl. Refs 28 to 37
3|  VO2E| Pulley, Half - Sliding 1 28| ASK-5| Key 1/4x1/4x3/4 1
4 V046| Lock Screw (use Loctite 242| 1 29| ASR-6| Retaining Ring N1400-150 2
5| VOSBMN| Block +200 g Lead Slug 3 30| ASA-1| Spacer.050" Thick as
-200 Asm req
30a| ASA-1-S| Spacer.025” Thick as
7 V08| Retaining Ring D 1400-350 1 req
8 V082| Retaining Ring N1408-137 1 31{ AFK25.4-
9 V09| Spring Guide Plate 1 2500D01| Pulley, Half - Fixed 1
100 V10-48 32| AMC-2-
108-18| Spring, Blue 4.375 1 2500D01| Pulley, Half - Sliding 1
11 V111| Threaded Cap 1 33[ ANS-2-T| Shoe, Cam 3
12| V1203B| Cap, Type "B" 1 34| AMB-2| Bushing, Bronze 1
13 x-35| Spacer as 35| cpp-2-156 Pin, Spitrol 1
I
15 V15| Lockwasher eci 36| ACcs-3-188| Spring, Blue 1
16 V16| Locknut 1 37|AFC4-c3Dq Cam 1
17 x-35| Spacer as
req
Ontario Drive & Gear Limited 4

Phone (519)-662-2840 Fax (519)-662-2421




4.0 Power Pack Assembly

5 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



4.0 Power Pack Assembly

Ref| Part No. Description Ref | Part No. Description Qty
1 126-52| Engine - Vanguard V-Twin 1 41| 103-21| HHCS 1/2-20x1.50 GR5ZN | 4
7 16 HP incl. refs 2-15, 17 42] 108-09| Washer 1/2 Zinc 4
2 See Section 8.0 Fuel System 431 611-43|| Frame-Power Pack Vanguard 1
] & Seat Assembly ) 44| 100-64| Tie Wrap - 5.5” - Black 6
3] 126-74| Spark Plug #3926 2 45| 610-24H || Brake Disc-#40-2x 15T w/hole| 2

4| 394018 Cartridge - Air Cleaner (BS#)] 1 i ] ] .
] ] 7 46| 110-08| Key 1/4x1/4x1.25 4

5| 271271} Element - Air Cleaner (BS#) | 1 47 See Section 5.0 Brake

- 6] 110-03| Key 1/4x3/16x2.375 RC46 1 ) ] System )

8 125-88“ Spring, Return 1 49| 612-88| Brake Cam 2
8al 125-88 Spring, Return 1 50| 100-03| Pin, Cotter 3/32x.750 Zinc 2
91  112-28 HHCS, 3/8-24x4.5 GRS Zinc| 1 ] ] i :

] ] ] 7 51| 108-24| Washer 5/16 SAE Zinc 2!
10| 805169, Screw-Hex Head (BS #) 1 52| 612-21] Brake Adjusting Rod 2

10a| 805169| Screw-Hex Head (BS #) 1 53] 612-20| Steering Rod Clamp 2
13| 805170 Clamp - Casing (BS#) 1 54| 103-46] HHCS 5/16-24x1.00 Zinc 2

13a| 805170 Clamp - Casing (BS#) 1 55 117-46| Locknut, 2-way 5/16-24 Zinc| 4
14] 601-86: Clip, Retainer 1 ) ) ) )

] ] ] ) 56] 612-81| Steering Shaft Asm. 1
16!  658-13 Wrench, Oil Filter 1 57| 111-04] Pin, Spirol 5/16x1.50 2
17]  126-95] Filter, Oil 1 58] 107-01} Retaining Ring, N1400-87 1
181 See Section 3.0 Clutch 60 See Section 3.0 Clutch
19/ 103-19. HHCS, 3/8-24x2.50 GR5ZN| -2 System
20{ 610-42| Plate 2 ) ] ] )

) ) ) 61 612-89| Cable Asm, Throttle - Van. 1
21{ 125-65)| Rubber Hinge E3 62| 601-98| Cable Asm, Choke - Van. 1
22| 610-36| Bushing, Motor Mount 27| incl. 63 )
23| 202-24| Washer, Rubber 2 63| Jam Nut, 5/16-24, Partof 62 | 2
24| 117-24| Locknut, Nylon 3/8-24 Zinc | 2 64| 108-24! Washer 5/16 SAE Zinc 2
25 117-21| Locknut, Nylon 5/16-18 Zinc| 4 651 126-75| Knob, Choke - Black 1
26| 108-24| Washer 5/16 SAE Zinc 8 66, 103-18| HHCS 3/8-24x1.25 GR5Zinc| 2
27, 112-27 HHCS 5/16-18x1.75 GRSZN| 4 67| 108-06| Lockwasher, 3/8 S/R, Zinc 2
28| 612-82| Lever, Steering LH 1 67a; 108-06| Lockwasher, 3/8 S/R, Zinc 1
29 612-83| Lever, Steering RH 1| | 67b; 108-06| Lockwasher, 3/8 S/R, Zinc 1
30 Dummy Grip, as set with 31 | 1 68a| 108-18| Washer 13/32x1.375x11GA | 2

) ] ] , 7 68b| 108-46| Washer 13/32x1.375 Hi-Carty 1
31 100-57| Throttle Twist Grip Set 1 ) ] ] )

) incl. 30 69| 125-56| Drive Belt 1
32 see Section 1.0 71| 110-09| Key 1/4x1/4x3.0 1

) ) Transmission ‘ ) R )
33| 108-36j Washer .08x1.00x1.375 Zinc | as 77| 103-17| HHCS 3/8-16x1.00 GR5Zinc| 2

) ) req 78 108-26° Washer 3/8 Zinc 2

36, 103-87] SHSS 1/2-20x2.00 Zinc 2 79| 603-29| Guard, Belt Protect 1

37| 117-45) Nut, Jam1/2-20 Zinc P2 80| 601-92/ Vinyl Trim, 1.5" 1

38| 117-06} Nut, Fin Hex 1/2-13 Zinc | 2 81 601-93 Vinyl Trim - 4.25” 1
39a; 108-07| Lockwasher 1/2 Zinc 2 ] ] ] )

39b, 108-07| Lockwasher 1/2 Zinc 4 83,  126-87| Spring, Parking Brake 1
40, 103-20{ HHCS 1/2-13x6.50 GR5Zinc| 2 84| 612-80; Holding Brake Lever |1

85 103-34 HHCS 3/8-16x1.25 GR5Zinc| 1
Ontario Drive & Gear Limited 6

Phone (519)-662-2840 Fax (519)-662-2421



5.0 Brake System

) q S ’ 37 (0pt)

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




5.0 Brake System

Ref | Part No. Description Qty { | Ref | Part No. Description Qty
1 117-46| Locknut, 2-way 5/16-24 ZN 1 37,  668-02| Brake Cooling Kit-Vanguard} 1
la; 117-46, Locknut, 2-way 5/16-24 ZN 1 ) ) (incl. Refs 38 to 62) ]
1b| 117-46| Locknut, 2-way 5/16-24 ZN 1 38 100-62| Switch, Light 1

3] 108-12| Washer, 1 ODx11/32IDx 1 . 125-92| Adpt. & Mounting Kit
] 16GA Zinc ) (incl. Refs 43 to 50)

4 109-02| Ball, Steel 1/4 Chromesteel 2 ) ] ] )
6 100-10| Spring, Compression 2 40  125-91| Blower Fan 1
7] 103-16| HHCS 5/16-24x3.75 GR8ZN| 1 41, 120-13| Rivet #U48151D Dome 0619 4
8| 103-29| HHCS 5/16-24x2.75 GR8ZN| 1 42/ 613-05, Wire Harness 1
9 See Section 4.0-Power Pack 43 Mounting Bracket 1
Assembly 44| | Nut, #10-32 1
] ) ] ] 45 See | Lockwasher, 3/16” 1
10| 120-11| Rivet, Blind SD 56 BS 4 46| |125-92| Screw, #10-32 x 2 1
11 100-56| Brake Pad, Set of 2 1 47| | above | Nut, 1/4-20 2
12|  100-54| Caliper, Brake 2 48 Lockwasher, 1/4” 2
) ) ] ) 49 Screw, 1/4-20 x 5/8” 2
16} 100-72a| Brake Assembly 1 50| | Adaptor, 3" dia. 1

(incl. Refs. 1 to 8, 10 to 12) ) ) ) )
52| 125-35| Clamp, Gear 3.50” HF-52 2
53] 126-37| Hose, Intake 3" dia. x 36" 1
54| 601-89| Intake Flange (specify clr) 1
55| 126-61| Intake Screen 1
56|/ 103-48| Pan HD Phil T/S #10x5/8 4

i ) AB Zinc 7
57, 126-36| Brake Cool Air Duct 1
58i 108-56] Lockwasher 1/4 Ext. Tooth 2

Zinc

59I 103-96| PHMS, Phil 1/4-20x5/8 Zinc| 2
61 118-02 Terminal, Male-#76-1251 1
62  118-03 Terminal, Female - #76-1289 1

Ontario Drive & Gear Limited 8

Phone (519)-662-2840 Fax (519)-662-2421




6.0 Vehicle Body & Firewall

&
20
23
. _7 —19(Opt.)
21

9 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



6.0 Vehicle Body & Firewall

Ref | Part No. Description Ref | Part No. Description Qty
1]  601-99| Body + Hood, Upper - 1 34| 603-02| Floor Pan, Front 6x6 - 1

) ) Replacement, specify colour | ] ] specify colour )
2{ 603-42{ Body, Lower - 6x6, 1 35| 603-03| Floor Pan, Rear 6x6 1

] specify colour ) ] ] specify colour ]

41 601-05| Bumper, Vinyl - 6x6 1 36a 120-04} Washer, .195IDx.500Dx.08 Zc | 46
S| 602-35| Hood Assem.- VAN, 36b| 120-05| Washer, .195x.50x.04 Zc 2
] specify colour, (incl. 9 & 10) | 37 126-60| Vinyl Strip 1/2”x1/47x37.5° 1

~ 7] 602-28 | Hinge Clip, Hood 2 39| 100-16| Clip, Hitch Pin 1.625 Znc 4
8a| 120-13| Rivet #U48151D Dome 4 40| 100-18| Plug, Drain 5/8” x 13/32" 2
8b| 120-13| Rivet #U48151D Dome 151 | B | )
8c| 120-13| Rivet #U48151D Dome 5 41| 601-03] Seat, Rear LH - 6x6 1

9| 126-10| Wing Stud 1 42| 601-02] Seat, Rear RH - 6x6 1

10| 126-09| Grommet, Alum. #GH-7 1 43| 603-15] Washer, Plastic 2
11| 601-83| Hood Support Assembly 1 44a| 108-08 | Washer, 1/4 SAE Zinc 2
12| 120-15] Rivet, Blind SD 45 BS 2 44b| 108-08 | Washer, 1/4 SAE Zinc 4
13| 601-69| Spring Plate 1 45| 103-08 | HHCS 1/4-20x1.00 Zinc 2
14| 126-11] Spring 1 46] 103-11| Screw, IHWH Slot 1

) ) 7 1/4-20x.50 ZN
15|  103-72| Screw, IHWH T/C Slot 2 ) ] ] )

) 1/4-20 x 3/4" ] 47| 117-44| T-Nut, 1/4-20 PL. 2
16 601-24| Brace, Dash 1 48 103-72} Screw, IHWH T/C Slot 2
17, 601-08| Vinyl Trim, 84" 1 ] 1/4-20x3/4 ]
18/ 601-09| Vinyl Trim, 28" 2 50 609-31BL | Firewall, Vanguard 1
19| 626-00| Trailer Hitch Kit (Opt.) 1 51 126-65| Shifting Plate 1

) (incl. Ref. 20-24) ] 52| 126-66| Steering Lever Plate 1
20 Coupler Ball, Bolt & 1 53|  126-67 | Floor Pan Plate 1

] Lockwasher ] 54, 126-68 | Operation Plate 1
21 See 19| Bolt, 3/8-24x 1 1/2" 2 55| 126-69| Fuel Plate 1
22 above | Locknut, 3/8-24 2 56/ 126-70| Vehicle Capacity Plate 1
23 Hitch Tongue 1 57 Vehicle ID Plate 1
24 Washer, 3/4x1.5x.125 SAE Zc 1 i ] .

i ] ) ) 58 U.S. Plate, Non-U.S. 1
25 117-44| T-Nut 1/4-20 PL 4 7 ] Argos only 7
26 120-24 | Rivet, Blind Alum. 24 59 126-80| Plate, Capacity - 6 whl. 1

] ] AD 34 ABS, all plates ) 60| 126-73|| French Decals, inc. 51-58 1
27a| 120-09| Rivet, 3/16x1 46 available as set only

27b|  120-09 Rivet, 3/16x1 12 ] ] ] . )
28  601-44| Nameplate, “Argo” 1 61| 125-41| Dash Handle, incl. 62 1
28a) 601-97) Nameplate, 6x6 Vanguard 2 62| Plug cap, avail. only with 61 | 2
63| 117-10{ Locknut, Nylon #10-24 Zinc | 2
65| 103-25| PHMS #10-24x3/4" Zinc 2
66/ 103-24| OHPS T/S #6x1.00 Zinc 8
67| 601-21| Headlight Rim 2

68 See Section 9.0 Electrical

) ) System ]
69| 601-16| Headlight Molding 2
80| 127-01| Reflector, Red 2
81| 103-48| Pan HD PHIL T/S 4

#10x5/8 AB Zinc
Ontario Drive & Gear Limited 10

Phone (519)-662-2840 Fax (519)-662-2421




7.0 Frame and Drive System

. 647-10 Chain Take Up|
- % @ Replacement Kit
"\X& 53 85 & :

11

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



7.0 Frame and Drive System

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1| 604-70| Frame Asm - 6x6 Van 1 35, 605-84| Sprocket Asm, Keyed-24T 2
) ) ) ) 37| 810-29| Sprocket, M/R Axle - 19T 4
3b| 117-15| Nut, Fin Hex 3/8-16 Zinc 24 38| 810-28| Sprocket, Front Axle - 24T 2
3c| 117-15| Nut, Fin Hex 3/8-16 Zinc 16 39| 606-22| Axle Asm, Front - Keyed 2
4| 108-46| Washer 13/32x1.375 Hi-Carb 12 ) ] (incl. Ref 15) )
5aj] 101-41| Bearing, Ball UC206A-16 6 40| 101-34| Locking Collar #£C206-20 2
5b 101-30| Bearing, Ball 1.0 Setscrew 4 i ] ] i
) ] ] ] 41| 810-75| Axle Asm, Mid/Rear 4
6afj 108-06} Lockwasher, 3/8” S/R Zc 8 ) ] (incl. Ref 15) )
6bf] 108-06] Lockwasher, 3/8” S/R Zc 24 42| 603-24| Chain, Idler RC40-2x48P 2
6¢c] 108-06] Lockwasher, 3/8” S/R Zc 16 ) ] (incl. Ref 54) )
7aj 103-17§ HHCS 3/8-16x1.00GR5Zc | 8 43| 603-19| Chain, RC50-2x44P-Frt. 2
7b| 103-88} C/Bolt 3/8-16x1.00 GRS Zc | 16 ) ] (incl. Ref 53) 7
8| 605-99j Gasket, Flange 6 441 603-20| Chain, RC50-2x70P-Mid. 2
9| 605-89] Gasket, Outer Brg Flange 12 ) ) (incl. Ref 53) )
10a| 605-63] Flange, Bearing - Outer 12 45, 603-21| Chain, RC50-2x96P-Rear 2
10b| 101-20] Flange Assem., Bearing 6 ) ) (incl. Ref 53)
] ] ] ) 46 117-35| Nut, Wheel 7/16-20 Zinc 5x6
11| 102-07) Seal, Grease - 1.25 6 47 125-26| Valve, Tire (See Ref. 48) 6
12| 102-15] Seal, Oil CR#12379 6 48| 125-15C| Rim, 8x7-5 Bolt c/w valve 6
13} 605-97| Flange Assem., Outer 6 . ) (inc). Ref 47) i
7 ) (uses Ref. 11 & 12) 49 126-96| Tire, Goodyear Runamuk 6
i4 103-36| C. Bolt, 3/8-16x1.5" GRS Z¢ 24 ) ] 22x10-8 )
15 103-80| Stud, Wheel 7/16-20x1.125 5x6 50| 126-98C| Tire & Rim Assem. - LH 3
) ) #B271, (See Ref. 39 and 41) ) (incl. Refs 48 & 49)
16] 110-12|| Key 1/4 x 1/4 x 2.25 4 ) ] ] )
, , , 51| 126-97C| Tire & Rim Assem. - RH 3
20| 101-14| Flangette -2 Hole - Trim 1” | 4| | , (incl. Refs 48 & 49)
22 117-21| Locknut, Nylon 5/16-18 Zinc| 4 53| 100-96| Con. Link, RC50-2 H.D. 1x6
23 103-06| HHCS 5/16-18x1.00 GRS Zc| 4 54| 100-97| Con. Link, RC40-2 H.D. 1x2
23a| 103-06 HHCS 5/16-18x1.00 GR5Zc| 4 55| 125-61| Spring, Tensioner 1x4
24 108-05| Lockwasher 5/16 Zinc 4 56| 603-61| Slider Block 2x4
25 101-12 Flangette - 2-Hole-1"PFL 205 | 4 57| 125-78| Spring, Spacer 1x4
26| 112-03| SHSS 5/16-18x3/8 1/2DOG,PL | 6 58| 603-77| Upr Chn Tensioner Arm 1x4
) ) ) ] 59| 603-76| Lwr Chn Tensioner Arm 1x4
27| 605-93|| Idler Asm - L. 4x13T 2x28T 1 60| 100-01| Pin, Cotter 1/8x1.5"” Zinc 1x4
28, 605-94| Idler Asm - R 4x13T 2x28T 1 ) ] ]
29, 112-31| HHCS 3/8-16x1.02BGR8Zc| 6 61| 603-78| Pivot Pin 1x4
62| 603-66| Spacer, .500ID x .625 Ig 1x4
. 647-10| Chain Take Up 4
‘ Replacement Kit
(incl. Refs 55 thru 62
as shown)
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421




8.0 Fuel System and Seat Assembly

13

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




8.0 Fuel System and Seat Assembly

7 Ref

Part No. Description Qty | | Ref | Part No. Description Qty
1}  803-50| Handrail Assembly 1 21| 608-27| Fuel Hose, 98" 1
2| 108-03| Lockwasher, Split Ring 1/4” | 10 22| 125-64| Fuel Filter, G 81-4 1
3| 103-63] PHMS, PHIL 1/4-20x 1" Zc.| 4 23] 100-12] Clamp, Gear 2.25” HF36 2
4]  608-39| Back Pad Assembly 1 24{ 125-94| Hose, Filler 1
5| 608-43| Seat, Bench 1 25| 126-47| Fuel Neck Assembly 1
6] 608-30{ Angle, Left 1 26| 126-46f Cap, Fuel 1
71 608-31| Angle, Right 1 27| 126-77| Hose, Vent 93" 6x6 1
9] 103-08f HHCS, 1/4-20 x 1.00” Zinc 6 28| 126-50| Male Connector, 1/4” 1
13| 804-17| Frame Assembly, Seat 1 29| 126-94| Clamp, Nylon Wire, 1/4"ID | 4
16} 120-04| Washer, .195IDx.500Dx.087 2 31| 117-10| Locknut, Nylon #10-24 Zinc | 14
17] 608-32} Tool Box 1 32 126-62| Clamp, Gear 1/4” 2-Ear #0507] 1
18] 608-28| Pickup Assembly, Fuel 1 33] 126-93| Clamp, Nylon Wire, 1/2"ID | 2
(See Ref. 19) 35| 120-09{ Rivet,3/16x 1 6
19| 608-24| Tank, Fuel 32 litre 1 36f 120-13| Rivet, #U48151D Dome 0619 2
(incl. Ref. 18)

20 100-70| Clamp, Gear 1/2"” HF4 4 371 702-06} Foam Cushion 7
38] 117-54| Locking PAL Nut, 1/2-20Zc| 1
391 112-07{ RHMS, 10-24 x 1.25 Zinc 14
40| 108-42| Washer, .062x7/32x1.00 Zc | 14
43| 117-27| Locknut, Nylon 1/4-20 Zinc | 2

Ontario Drive & Gear Limited 14

Phone (519)-662-2840 Fax (519)-662-2421




9.0 Electrical System

) 34 (opt)
35 (opt.)

To Engine
Regulator

30 (opt.}

(OPT.)
GAUGE LIGHT
(OPT.)
(OPT.) (OPT.)
VOLTMETER SWITCH SWITCH (OPT.) GAUGE -

T
BR
W W A
(OPT.)
BRAKE FAN
Y
Wt E
B

i BR H OIL PRESS.
(OPT.) W BR BK[TDu oFF Jon | IND. LIGHT
HOURMETER N\ ah 1
BK W
T 0
/ W BK R \GR
A" N
Y
R
R |

-N——] y
—h—— A
e TN 11 ", Y,
LA STARTER RELAY,
v W\ _BK FUSE
BK BLOCK
. W
. HEAD LAMPS
BR
AMP . FUSES
W W
B8R R
W (o]
-+
(OPT.)
OILMI"‘?NREgTW 12 V. BATTERY
15 Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



9.0 Electrical System

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
~ 1] 100-39A | Key 1 41] 613-26| Power Cable 1
la| 126-17] Ignition Switch, incl. Ref 1 1 42! 613-58| Ground Wire 1
2| 100-62| Switch, Light 1 43} 103-72| Screw, IHWH T/C Slot 2
3| 613-55( Main Wire Harness, incl. 1 ) ) 1/4-20 x 3/4" ]
) Fuse Holder ) 44|  120-15| Rivet, Blind SD45 BS 2
4|  126-76| Knob, Light 1 ) ) ] )
5| 100-36| Starter Relay #SRB 325 1 46| 118-48| Heat Shrink, 2 x 1/2 (opt.) 1
] ) ) 47| 118-02| Terminal, Male-#76-1251-88
- 6] 100-25] Battery, P-22NF245TL I I S ¥ I )
8] 604-52 | Battery Retaining Bracket 1 49 118-30| Terminal, Eye - #10 1
9] 117-21} Locknut, Nylon 5/16-18 Zinc| 2{ | ) ) :
10 100-64| Tie Rap, 5.5" - Black 0 51| 613-45| Terminal Insulator (6 ga.) 1
) ) ) 7 52| 613-46| Terminal Insulator (2 ga.) 1
11 103-48| Pan HD PHIL T/S 1 53| 702-06| Foam Cushion 1
] ] #10x5/8 AB Zinc ] 54| 126-83| Clip, Hose 5/16 L.D. #C-9sopd] 2
12| 126-93| Clamp, Nylon Wire -1/2” ID | 12 55| 118-49| Fuse, 15 Amp, 2-prong (ATOLS] 4
13| 108-57| Washer, 3/4” ID, Tooth Lock| 1 58| 117-10| Locknut, Nylon #10-24 Zinc | 2
14| 126-94| Clamp, Nylon Wire - 1/4"ID| 1 59| 613-33| Harness, Regulator 1
17] 613-18 | Ground Wire 1 ) ) ] )
25| 613-37| Ground Terminal Strip 1 61| 103-25| PHMS, #10-24x.750 Zinc 2
30| 613-38| Oil Monitor Wires (opt.) 1 62 117-20| Nut, Fin. Hex1/4-20 Zinc 1
) ) ) ) 63| 117-03| Nut, Fin. Hex5/16-18 Zinc 1
31| 632-15| Hourmeter, #56548-10 1 64| 112-04| HHCS, 1/4-20x3/4"GR2Zc | 1
] ] (#876EM) (opt.) ) 65| 112-01| HHCS, 5/16-18x.750 GR5Zc| 1
32| 633-10| Voltmeter, #07583-15 1 66| 108-08| Washer, 1/4” SAE Zinc 1
) ] (#830EM) (opt.) ) 67| 108-24| Washer, 5/16” SAE Zinc 1
33| 634-11] Oil Temp. Gauge #07556-88 | 1 ] ) )
) ] (#828EM) (opt.) ) 68| 100-32] Headlamp 2
34 634-12| Oil Temp. Sender #02024-00| 1 i ] i
) DAH (opt.) ) 72| 118-51]| Fuse, 30A 2-prong (AT030) | 1
35| 52.099.06| Oil Pressure Switch, 6 psi 1
(opt.) (Kohler #)
36, 634-08] Engine Oil Pressure Light 1
) ) (opt.) )
37, 634-10{ Light Kit, #06215-00 2
) ] 5/8" dia., see Ref. 32,33 (opt)|
39| 613-49| Cable Starter 1
40, 108-05| Lockwasher, 5/16 Zinc 2
Ontario Drive & Gear Limited 16

Phone (519)-662-2840 Fax (519)-662-2421




ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2GO

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to guality and performance




ATG05:5] ‘e
g
ARGO

MANUAL

Model No. V694-36
From Serial #57764

Ontario Drive & Gear Limited Manual No. 694-36 12/94 5C
Phone (519)-662-2840  Fax (519)-662-2421 Rev. 1 Printed in Canada



Foreword

ODG has prepared this parts manual for the 6 VANGUARD Model to assist both qualified
mechanics and vehide owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essentialto prolonging the life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your 6 VANGUARD differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the ripht to alter specifications on the VANGUARD model at any time, without

obligation or prior notication.

Reproduction of the VANGUARD Parts Manual No. 694-36, in whole or in part, is prohibited
without prior written permission from Ontario Drive & Gear Limited.

Model Identification
6 VANGUARD - Model No. V694-36

Explanation of Parts Manual Format

Ref - Reference Number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part Description for identification and re-ordering

Qty - Indicatesthe quantity of a part used in an Assembly

Page i Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



ArY05x6,

Using the Parts Manual

1 Find the major vehicle assembly in the Table of Contents
Table of Contents on this page, and turn to
that section.

2. Locate the part in the illustration that you FOreword.. .. i
wish to order. Model Identification......eeessressesens i
Using the Parts Manual......s ii

3. Refer to the parts list in that section.

4. Findthe correct part number (Part No.), part 1.0 TranSMISSION...cesesssssssesesesssssenns 1
description  (Description) and correct 2.0 Intake and Exhaust System........... 3
quantity (Qty). 3.0 Clutch SysteM....censnssenes

4.0 Power Pack Assembly.........cceenn. 5

5. Use only this information to order ARGO 5.0 Brake SyStemM....mesmsmssesnas 7
replacement parts. DO NOT attempt to 6.0 Vehicle Body & Firewall................ 9
order a replacement part by Ref number or 7.0 Frame & Drive System................ 11
Page number. 8.0 Fuel System & Seat Assembly.... 13

9.0 Electrical System....ceseens 15
Ontario Drive & Gear Limited Page I

Phone (519)-662-2840 Fax (519)-662-2421



1.0 Transmission Vanguard Parts Manual

1 Ontario Drive & Gear Limited_
Phone (519)-662-2840 Fax (519)-662-2421




Vanguard Parts Manual

1.0 Transmission

kf | Part No. Description Ity Ref| Part No. Description Ay
31| 114-01| Washer, Shim 2
10-17HU | TransmissionAsm - HU, .020x2.25x2.8 1 ]
does not include Refs 38, 52, 32 101-03| Bearing, Ball 6207-C 3 2
53 & 56 33| 103-04| SHCS, 5/16-18 x 1.00PL 3
34|  108-02| Lockwasher, Hi-Collar 3
5/16, PL )
1 34-68|| Cover, Transmission 1 35/ 101-15| Bearing, Ball 6005-C 3 2
2 34-99 || Housing, Transmission 1 )
3 34-21| Shaft, Input - 13/ 21T 1 36, 107-04| Retaining Ring N1400-98 2
4| 34-16A | Gear, Idler 13T,incl. bushing| 1 37 34-08| Cage 1
incl. Ref. 51 38/ 610-67| Shift Lever Rod 1
5 34-96 | Gear, Helical - 26T 1 39 34-47| Gasket, Cover - 1/64" Thk 1
40  103-02| Plug, Magnetic 3/8- 18 NPT 1
6| 34-9¢ | Shaft, Splined 1 Sq. Hd
7 34-91| Gear, Double - 26/33 T 1
41 34-86| Holder, Shift Lever 1
8 34-4% | Gear Plate - 71T 1 42/ 111-01] Pin, Spirol 5/32 x 1.00 2
9| 105-0% | Bushing, Oilite -AA650 12 43 11301 0-Ring 012-7147 1
10 34-1: | Gear, Planet -12 T 6 44  105-02| Bushing, Oilite - AA628 1
45 104-03| Pin, Dowel 1/4” x7/8" long | 2
11 34-1¢ | Gear, Sun-21T 2
12 34-81| Shaft, Output 2 46 34-77| Dipstick, with Breather 1
ﬁ 34-6! | Shifter Asm_ 1 47/ 103-06| HHCS 5/16-18x1.00 4
1 114-0< | Washer, Shim .040 Thk 1 GR5 Zinc
140  114-0! | Washer, Shim .020 Thk 1 48  108-05( Lockwasher 5/16 Zinc 7
15/ 106-0 | Retaining Ring #5000-187 3
50 34-63| Shift Yoke 1
16| 101-0:| Bearing, Ball 6204Z-C 3 3 511 105-05 Bushing, Oilite - AA650-3 1
17| 101-1¢| Bearing, Ball 6206-C3 1 in Ref. 4
18|  114-0: | Washer, Shim 2.062 1 HHCS 1/4-20x1.25 GR5 Z¢c 1
19  1060f | Retaining Ring N1300-244 1 53| 117-27| Locknut, Nylon 1/4-20Zinc | 1
20| 102-O!| Seal, (il WBS 30x62x 10 1 54| 103-84f HHCS 5/16-18~2.25 3
NB D/Lip GRS Zinc
55| 10395 FHSC5/16-18x1.0 GR8Zin| 1
21 107-0¢| Retaining Ring N 1400-50 3
56| 126-38| Knob, Shift 1
22 34-11| Pin, Dowel 1/2x 3.50 1
23 31-0% | Plug plate 3
25 109-0!| Ball, Steel 6mm 62-67 Rc 1
26 34-3:| Spring,Compression - 1
7/32 x .50
27| 102-0:| Seal, Oil WBS 30x72x10 2
NB D/Lip
28 106-0:| Retaining Ring #5000-28 1 4
29| 107-0!| Retaining Ring N1400-118 2
30| 101-0:| Bearing, Ball 6306-2NSL C:| 2
Ontario Drive & Gear Limited 2

Phone (519)-662-2840 Fax (519)-662-2421




2.0 Intake and Exhaust System Vanguard Parts Manual

11a

3 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

2.0 Intake and Exhaust System

Ref | Part No. Description Qty | | Ref | Part No.| Description ty
1 603-81 Duct, Intake 1 15}  125-58| Washer, Fibre - W-77F 2
2al 103-72| Screw JHWH T/C Slot 2 16 108-11| Lockwasher 3/16 Zinc 2
1/4-20x3/4 17{ 103-25| PHMS 10-24x.750 Zinc 2
2b| 103-72 2 18] 707-24| Duct, Exhaust 1
2c| 103-72 1
2d[ 103-72 2 21} 103-11 Screw, IHWH Slot 2
3| 103-27] Screw Eye B6, Zinc 1 1/4-20x.50 ZN
4  126-01 Spring, Extension - 2.75" 1 22| 707-20| Duct - Engine Exhaust Asm. | 1
5  120-19| Washer .030x.147x5/16 ZN 1 23| 603-82| Seal _ 1
24| 607-94| Cover, A Guide #807661 1
6| 126-02] Hodk, Molly 1 25| 126-57| Spring, Exhaust 2
7| 120-0Y Rivet, Aluminum AD48BS| 1
8| 707-30| Screen Asm, Exhaust 1 26| 707-10| Muffler, Vanguard 1
9] 120-09 Rivet3/16x1 4 27| 112-300 SHCS, M8x1.25x20.0 Zinc 4
10a|  125-59 Washer, Fibre - .062x.25x.5(| 4 28| 805024| Gasket 2
10b|  125-59 2 29| 707-23| Cover, Exhaust Duct 1
30 707-00] Manifold, Exhaust-Vanguan| 1
11f 108-08] Washer, 1/4 SAE Zinc 4 31 108-02] Lockwasher, Hi-Collar 4
la| 108-08 2 5/16, PL
1b| 108-08 2
12|  120-05 Washer, .195x.50x.040 Zinc | 4
14  607-81) Bracket. Exhaust Duct 1
3.0 Clutch System
Ref | Part No. Description Qty | | Ref | Part No.| Description Ay
1|  127-37| Clutch, Driver, keyed 1 27|  126-24| Clutch, Driven Model “B” 1
incl. Refs 2 to 17, PODB0004 SODB0001
2|VO1LAI1F| Pulley, Half - Fixed 1 incl. Refs 28 to 37
3| VO21F| Pulley, Half - Sliding 1 28| ASK-5| Key 1/4x1/4x3/4 1
4 V046| Lock Screw (use Loctite 242 | 1 29| ASR-6| Retaining Ring N1400-150 2
5[ VOSBMR| Block +200g Lead Slug Asn| 3 30 ASA-1| Spacer.050” Thick as
-200 ‘ req
6| X-82-200] Slug, Lead 200 g 3 30aj ASA-1-S| Spacer.025” Thick as
7 V08| Retaining Ring D1400-350 1 req
8 V08C| Retaining Ring N1408-137 1 31|AFK25.4-
9 V09| Spring Guide Plate 1 2500D01] Pulley, Half - Fixed 1
10| V10-48- 32| CMC-2-
108-18 Spring, Blue 1 2500D01| Pulley, Half - Sliding 1
11 V111 Threaded Cap 1 incl. Refs. 34 and 35
12| V1203B| Cap, Type “B" 1| | 33 ANS-2-1| Shoe, Cam 3
13 X-35| Spacer as 34| AMB-2| Bushing, Bronze 1
req 35| cCP-2-156| Pin, Spirol 1
14 VOSBMR| Block, Red 3
15 V15| Lockwasher 1 36| ACS-3-188 Spring, Blue 1
16 V16| Locknut 1 37| AFC-4-| am 1
17 X-35| Spacer as C3D4
req
Ontario Drive & Gear Limited 4

Phone (519)-662-2840 Fax (519)-662-2421




4.0 Power Pack Assembly Vanguard Parts Manual

16 fopt.)

63
62 63 64 75
_${ Gl

5 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual 4.0 Power Pack Assembly

Ref | Part No. Description Qty | | Ref | Part No. Description IQty
1} 126-52| Engine - Vanguard V-Twin 1 41 103-21| HHCS 1/2-20x1.50 GRS ZN | 4
) 16 HP incl. refs 2-15,17 | 42| 108-09| Washer 1/2 Zinc 1 4
2 See Section 8.0 Fuel System 43/  611-43 | Frame-Power Pack Vanguard 1
] & Seat Assembly . 44/ 100-64| Tie Wrap - 5.5" - Black 6
3| 126-74| Spark Plug #3926 2 45 610-24H | Brake Disc-#40-2x15T wjhole, 2
4| 394018 | Cartridge - Air Cleaner (BS#] 1 7 ] ] |
) ) ] 46| 110-14) Key 1/4x1/4x1.25 4
5| 271271 | Element - Air Cleaner (BS#) | 1 47 See Section 5.0 Brake

6] 110-03| Key 1/4x3/16x2.375 RC46 1 ] System )
7| 127-31] Spring, Governor 1 49| 612-88| Brake Cam 2

- & 125-88] Spring, Return 1 50] 100-03| Pin, Cotter 3/32x.750 Zinc 2
8a| 125-88] Spring, Return 1 ) ] ] ]

g9} 112-28| HHCS, 3/8-24x4.5 GR5 Zinc] 1 51| 108-24| Washer 5/16 SAE Zinc 2

] ] ] 7 52| 612-21| Brake Adjusting Rod 2
10/ 805169 | Screw-Hex Head (BS #) 1 53| 612-20| Steering Rod Clamp 2
10a|] 805169 Screw-Hex Head (BS #) 1 54| 103-46) HHCS 5/16-24x1.00 Zinc 2
13| 805170 Clamp - Casing (BS#) 1 55! 117-46] Locknut, 2-way 5/16-24 Zinc| 4
13a| 805170| Clamp - Casing (BS#) 1 ] ] ]
14| 601-86 | Clip, Retainer 1 56  612-81| Steering Shaft Asm. 1!

) ) ) 57  111-04| Pin, Spirol 5/16x1.50 2
16| 658-13| Wrench, Oil Filter 1 58  107-01| Retaining Ring, N1400-87 1
17 126-95] Filter, Oil 1 60 See Section 3.0 Clutch
18| See Section 3.0 Clutch ) System
19| 103-19| HHCS, 3/8-24x2.50 GRS ZN| 2 7 ) ) )
20| 610-42| Plate 2 61 612-89| Cable Asm, Throttle - Van. 1

] ] ] ] 62  601-98| Cable Asm, Choke - Van. 1
21]  125-65| Rubber Hinge 4 | incl. 63 ]
22§ 610-36| Bushing, Motor Mount 2 63 Jam Nut, 5/16-24, Partof 62| 2
231 202-24| Washer, Rubber 2 64  108-24} Washer 5/16 SAE Zinc 2
24 117-24)| Locknut, Nylon 3/8-24 Zinc 2 65 126-75! Knob, Choke - Black 1
250 117-21] Locknut, Nylon 5/16-18 Zinc| 4} | | ]

] ] ] ) 66  103-18| HHCS 3/8-24x1.25 GR5Zinc' 2
26| 108-24| Washer 5/16 SAE Zinc 8 67  108-06| Lockwasher, 3/8 S/R, Zinc 2
271 112-27|| HHCS 5/16-18x1.75 GRSZN| 4 67a  108-06| Lockwasher, 3/8 S/R, Zinc 1
28| 612-82| Lever, Steering LH 1 67b  108-06| Lockwasher, 3/8 S/R, Zinc 1
291 612-83| Lever, Steering RH 1 68  108-18] Washer 13/32x1.375x11GA 3
30| 127-23| Grips, Foam 1 o ] B

] . ] 69  125-56] Drive Belt 1
31 100-57| Throttle Twist Grip Set 1 71  110-09] Key 1/4x1/4x3.0 1
32 See Section 1.0 N . o

i ) Transmission 77 103-17 HHCS 3/8-16x1.00 GR5Zinc| 2
33 108-36| Washer .06x1.00x1.375 Zinc | as 78  108-26 Washer 3/8 Zinc 2

) ) ) req - 79 603-29 Guard, Belt Protect 1
36| 103-87| SHSS 1/2-20x2.00 Zinc 2 80 601-92 Vinyl Trim, 1.5" 1:
37| 117-45| Nut, Jam1/2-20 Zinc 2 81  601-93 Vinyl Trim - 4.25" 1
38 117-06| Nut, Fin Hex 1/2-13 Zinc 2 b | )

39a| 108-07| Lockwasher 1/2 Zinc 2 83  126-87 Spring, Parking Brake 1

39b| 108-07| Lockwasher 1/2 Zinc 4 84  612-80 Holding Brake Lever 1
40| 103-20|{ HHCS 1/2-13x6.50 GR5Zinc| 2 85I 103-34 HHCS 3/8-16x1.25 GR5Zinc| 1

Ontario Drive & Gear Limited B

Phone (519)-662-2840 Fax (519)-662-2421




5.0 Brake System Vanguard Parts Manual

7 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual 5.0 Brake System
Ref | Part No. Description Qty | | Ref | Part No. Description Qty
~ 1] 117-46] Locknut, 2-way 5/16-24 ZN 1 37 668-02{ Brake Cooling Kit-Vanguard 1
la| 117-46| Locknut, 2-way 5/16-24 ZN 1 b (incl. Refs 38 to 62) )
1b|  117-46| Locknut, 2-way 5/16-24 ZN | 1 38  100-62| Switch, Light 1
3] 108-12| Washer, 1 ODx11/32IDx 1 «  125-92] Adpt. & Mounting Kit
, 16GA Zinc , (incl. Refs 43 to 50)
4| 109-02| Ball, Steel 1/4 Chromesteel 2 ) ) )
6| 100-10|| Spring, Compression 2 40} 12591 Blower Fan 1
7| 103-16| HHCS 5/16-24x3.75 GR8ZN| 1 41| 120-13 Rivet #U48151D Dome 0619 4.
8] 103-29| HHCS 5/16-24x2.75 GR8ZN| 1 42| 613-05 Wire Harness 1
9 See Section 4.0-Power Pack 43| T Mounting Bracket 1
Assembly ‘ 44 Nut, #10-32 1
] ] ] ] 45 See Lockwasher, 3/16” 1
10 120-111 Rivet, Blind SD 56 BS 4 46| |125-92| Screw, #10-32 x 2 1
11 100-56 | Brake Pad, Set of 2 1 47| Tabove | Nut, 1/4-20 2
12|  100-54) Caliper, Brake 2 48 Lockwasher, 1/4” 2
e , 7 49 Screw, 1/4-20 x 5/8" 2
16| 100-72a| Brake Assembly 1 50} | Adaptor, 3" dia. 1
(incl. Refs. 1 to 8, 10 to 12) ) ) ) )
52/  125-35| Clamp, Gear 3.50” HF-52 2
53! 126-37} Hose, Intake 3" dia. x 36" 1
54  601-89| Intake Flange (specify clr) 1
55  126-61| Intake Screen 1
56/ 103-48! Pan HD Phil T/S #10x5/8 4
) ] AB Zinc ]
57 126-36| Brake Cool Air Duct 1
! ' 58|  108-56| Lockwasher 1/4 Ext. Tooth | 2 |
Zinc
59| 103-96| PHMS, Phil 1/4-20x5/8 Zinc| 2
61 118-02| Terminal, Male-#76-1251 1
62 118-03| Terminal, Female - #76-1289 1
m :
Ontario Drive & Gear Limited 8

Phone (519)-662-2840 Fax (519)-662-2421



6.0 Vehicle Body & Firewall Vanguard Parts Manual

5 }19(091.) i

o Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

6.0 Vehicle Body & Firewall

Ref

“Part No.

Ref | Part No. Description Qty Description Qty

1] 601-99 Body + Hood, Upper - 1 34| 603-02| Floor Pan, Front 6x6 1
Replacement, specify colour ) ) specify colour ]

B (incl. Ref. 5, 11, 12, 13, 14, 15) ) 35| 603-03| Floor Pan, Rear 6x6 1

2| 603-42| Body, Lower - 6x6, 1( ] ) specify colour ]

] specify colour ) 36a 120-04| Washer, .195IDx.500Dx.08 Zc | 46

3] 127-28| Plug, Nylon - Black 1 36b 120-05| Washer, .195x.50x.04 Zc 2

4] 601-05| Bumper, Vinyl - 6x6 1 37 126-60| Vinyl Strip 1/2"x1/4"x37.5° 1

] ] 7 39 100-16| Clip, Hitch Pin 1.625 Znc 4

5/ 602-35| Hood Assem. 1 40| 100-18| Plug, Drain 5/8" x 13/32" 2
] specify colour, (incl. 9 & 10) | ) ) ) ]

71 602-28 | Hinge Clip, Hood 2 41| 601-03| Seat, Rear LH - 6x6 1
8a| 120-13| Rivet #U48151D Dome 4| 42| 601-02| Seat, Rear RH - 6x6 1
8b 120-13 | Rivet #U48151D Dome 15 43| 603-15| Washer, Plastic 2
8¢| 120-13| Rivet #U48151D Dome S 44a|l 108-08| Washer, 1/4 SAE Zinc 2

9| 126-10| Wing Stud 1 44b] 108-08| Washer, 1/4 SAE Zinc 4
10| 126-09| Grommet, Alum. #GH-7 1 45! 103-08| HHCS 1/4-20x1.00 Zinc 2
11{ 601-83| Hood Support Assembly 1 46| 103-11| Screw, IHWH Slot 1
12| 120-15]| Rivet, Blind SD 45 BS 2 1/4-20x.50 ZN
13| 601-69| Spring Plate 1 ) ) ] )
14| 126-11| Spring 1 47| 117-44| T-Nut, 1/4-20 PL 2

7 ] ) ) 48| 103-72| Screw, IHWH T/C Slot 2
15 103-72| Screw, IHWH T/C Slot 2 ] 1/4-20x3/4 ]

) ) 1/4-20 x 3/4" ) 50{609-31BL| Firewall, Vanguard 1
16{ 601-24| Brace, Dash 1 51 126-65; Shifting Plate 1
171 601-08| Vinyl Trim, 84" 1 52 126-26! Steering Lever Plate & Winch 1
18] 601-09| Vinyl Trim, 28" 2 53 126-67| Floor Pan Plate 1
191 626-10] Hitch Kit (Opt.) 1 54| 126-68| Operation Plate 1

i ) ) ) 55 126-69} Fuel Plate 1
25| 117-44{ T-Nut 1/4-20 PL 4 56 126-70| Vehicle Capacity Plate 1
26] 120-24] Rivet, Blind Alum. 24 57 Vehicle ID Plate 1

) ) AD 34 ABS, all plates ) 7 ) i
27al  120-09| Rivet, 3/16x1 46 58 U.S. Plate, Non-U.S. 1
27b| 120-09{ Rivet, 3/16x1 12 ) ] Argos only )
281 601-44| Nameplate, "Argo” 1 59| 126-80| Plate, Capacity - 6 whi. 1
28al 601-97| Nameplate, 6x6 Vanguard 2 60| 126-73| French Decals, inc. 51-58 1
available as set only
61  125-41| Dash Handle, incl. 62 1
62 Plug cap, avail. only with 61| 2
63  117-10 Locknut, Nylon #10-24 Zinc| 2
65 103-25 PHMS #10-24x3/4" Zinc 2
66  103-24 OHPS T/S #6x1.00 Zinc 8
67 601-21 Headlight Rim 2
68 See Section 9.0 Electrical
) ) System )
69 601-16 Headlight Molding 2
80 127-01 Reflector, Red 2
81  103-48 Pan HD PHIL T/S 4
| #10x5/8 AB Zinc
Ontario Drive & Gear Limited 10

Phone (519)-662-2840 Fax (519)-662-2421




7.0 Frame and Drive System Vanguard Parts Manual

‘ N 647-10 Chain Take Uj
Replacement Kit
% 53 55 \

11 ’ Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual 7.0 Frame and Drive System
Ref | Part No. Description [Qty | | Ref | Part No. Description Qty
1] 604-74| Frame Asm - 6x6 Van 1 35| 605-84| Sprocket Asm, Keyed-24T 21!
] ) ] ] 37, 810-29| Sprocket, M/R Axle - 19T 4]
3b.  117-15| Nut, Fin Hex 3/8-16 Zinc 24 38| 810-28| Sprocket, Front Axle - 24T 2 i
3c 117-15| Nut, Fin Hex 3/8-16 Zinc 16 39| 606-22| Axle Asm, Front - Keyed 2
4 108-46| Washer 13/32x1.375 Hi-Carb| 12 7 ) (incl. Ref 15) i
5 101-35| Bearing, Ball UC206A-20 6 40| 101-34| Locking Collar #EC206-20 2
Sa 101-41| Bearing, Ball UC206A-16 6 ) ] ) o
5b| 101-30| Bearing, Ball 1.0 Setscrew 4| 41| 810-75| Axle Asm, Mid/Rear 4
) ) ] R ] (incl. Ref 15) o
6a] 108-06| Lockwasher, 3/8” S/R Zc 8- 421 603-24| Chain, Idler RC40-2x48P 2
6b| 108-06| Lockwasher, 3/8” S/R Zc 24 ) ] (incl. Ref 54) 7
6c| 108-06| Lockwasher, 3/8” S/R Zc 16 43| 603-19| Chain, RC50-2x44P-Frt. 2
7al 103-17| HHCS 3/8-16x1.00GR5Zc | 8 7 ] (incl. Ref 53) )
7b| 103-88| C/Bolt 3/8-16x1.00 GR5 Z¢ | 16. 44} 603-20| Chain, RC50-2x70P-Mid. 2
8 605-99| Gasket, Flange 6 i ) (incl. Ref 53) i
9] 605-89| Gasket, Outer Brg Flange 12 45| 603-21| Chain, RC50-2x96P-Rear 2
10al 605-63| Flange, Bearing - Outer 12 ] ) (incl. Ref 53)
10b| 101-20| Flange Assem., Bearing 6 46 117-35| Nut, Wheel 7/16-20 Zinc 5x6°
] ] ] ] 47 125-26| Valve, Tire (See Ref. 48) 6
11 102-07| Seal, Grease - 1.25 6 48! 125-15C| Rim, 8x7-5 Bolt c/w valve 6
12 102-15' Seal, Oil CR#12379 6 ) ] (incl. Ref 47) ]
13 605-97 Flange Assem., Outer 6. 49| 126-96| Tire, Goodyear Runamuk 6
) ) (uses Ref. 11 & 12) ) ) 22x10-8 _
14| 112-39} C. Bolt, 3/8-16x1.75" GRS Zc| 24 50| 126-98C| Tire & Rim Assem. - LH 3
15{ 103-80( Stud, Wheel 7/16-20x1.125 |5x6 (incl. Refs 48 & 49)
‘ (\ ] , #B271, (See Ref. 39 and 41) ] e , )
16 110-13| Key 1/4x 1/4 x 2.25 4 51| 126-97C| Tire & Rim Assem. - RH 3
) ] ) ) ] ) (incl. Refs 48 & 49)
20| 101-14| Flangette - 2 Hole - Trim 1" 4 53 100-96, Con. Link, RC50-2 H.D. 1x6
22| 117-21| Locknut, Nylon 5/16-18 Zinc| 4 54 100-97| Con. Link, RC40-2 H.D. 1x2
23| 103-06| HHCS 5/16-18x1.00 GRS Zc; 4 55 125-61' Spring, Tensioner 1x4
23a| 103-06| HHCS 5/16-18x1.00 GRS Z¢| 4 561 603-61| Slider Block 2x4
24| 108-05| Lockwasher 5/16 Zinc 4 57 125-78 | Spring, Spacer 1x4
25 101-12| Flangette - 2-Hole-1"PFL 205 | 4 58| 603-77| Upr Chn Tensioner Arm ix4
26 112-03| SHSS 5/16-18x3/8 1/2 DOG,PL 6 59| 603-76| Lwr Chn Tensioner Arm ix4
] ] ] 7 60| 100-01| Pin, Cotter 1/8x1.5" Zinc ix4
27, 605-93 Idler Asm - L 4x13T 2x28T 1 ] ] ]
28| 605-94| Idler Asm - R 4x13T 2x28T 1 61| 603-78]| Pivot Pin 1x4
29| 112-31| HHCS 3/8-16x1.02BGR8 Z¢c| 6 62| 603-66| Spacer, .5001ID x .625 Ig ix4
30, 117-61| Insert, 1/4-20 Avdel 4 . 647-10| Chain Take Up 4
Replacement Kit
(incl. Refs 55 thru 62
as shown)
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421




8.0 Fuel System and Seat Assembly Vanguard Parts Manual

13 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual 8.0 Fuel System and Seat Assembly

Ref | Part No. {Qty | | Ref [ Part No. Description

803-50{ Handrail Assembly 21| 608-42| Fuel Hose, 110

108-03 Lockwasher, Split Ring 1/4” 22 125-64 Fuel Filter, G 81-4
112-41f PHMS, PHIL 1/4-20x1.250Zc. 23 100-12| Clamp, Gear 2.25" HF36
608-39| Back Pad Assembly 24  125-94) Hose, Filler

608-43| Seat, Bench 25|  126-47| Fuel Neck Assembly

6| 608-30| Angle, Left

7| 608-31 Angle, Right

9| 103-08] HHCS, 1/4-20x 1.00" Zinc
13 804-17| Frame Assembly, Seat

OB WN

26| 126-46 Cap, Fuel

126-77| Hose, Vent 93" 6x6

28 126-50| Male Connector, 1/4”

29|  126-94 Clamp, Nylon Wire, 1/4"ID
30| 112-04{ HHCS 1/4-20x3/4 Gr 2 Zinc
16|  120-04| Washer, .195IDx.500Dx.08Z
17|  608-32( Tool Box

18[ 608-28| Pickup Assembly, Fuel
(See ReF. 19)

19| 608-24| Tark, Fuel 32 litre
(incl. Ref. 18)

20| 100-70| Clamp, Gear 1/2" HF4

31| 117-1Q Locknut, Nylon #10-24 Zinc
32| 126-62 Clamp, Gear 1/4” 2-Ear #0507
33 126-93 Clamp, Nylon \ire, 1/2” 1D
35 120-09| Rivet, 3/16 X 1

36 120-13| Rivet, #U48151D Dome 0619

H
+ B RPRN RO R RPROOR
N
\l

37 702-06| Foam Cushion

38 117-54 Locking PAL Nut, 1/2-20Z¢
39 112-07| RHMS, 10-24x 1.25Zinc
40 108-42] Washer, .062x7/32x1.00 Z¢

- = g
NMNRN NONRpN PRhppp B NRpR

Ontario Drive & Gear Limited 14
Phone (519)-662-2840 Fax (519)-662-2421




9.0 Electrical System Vanguard Parts Manual

16
2o &/

-

31 (opt)

(OPT.)
GAUGE LIGHT
GAU((;(EJPEi();HT \ (OPT.) LIGHT IGNITION (OPT.)
oIL TEMP.
VOLTMETER SWITCH SWITCH  (0pT.) \ GAUGE
=R " OIL PRESS. R
(OPT.) W BR BKI';'W ofF Jon | IND. LIGHT| \gr
HOURMETER \ T 1 R
B
< BK W f oR™R ° BL
s ] y W BK R \GR }N
o r~— T
(OPT.) ) 1 )
BRAKE FAN D] y ' A
Y R
% - oA RYR
B sr [T T FUSE
GROUND ﬂ_ BLOCK
T :
HEAD LAM;: 15 15 15
AMP . FUSES
W owN m® R
BR R

+

15 Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

9.0 Electrical System

Ref | Part No.| Description 2y | | Ref | Part No. Description
1| 100-39A | Key 1 41| 613-26| Power Cable
la| 126-17| Ignition Switch, incl. Ref 1 1 42| 613-58| Ground Wire
2 100-62| Switch, Light 1 43 103-72| Screw, IHWH T/C St
3| 613-55| Main Wire Harness, incl. 1 1/4-20x 3/4"
Fuse Holder 441 120-15| Rivet, Blind SD45 BS
4|  126-76( Knob, Light 1
5| 100-36| Starter Relay #SRB 325 1 46|  118-48| Heat Shrink,2 x 1/2 (qot.)
47 118-02| Terminal, Male-#76-1251-83
6| 100-25| Battery, P-22NF245TL 1 49|  118-30| Terminal, Eye - #10
8| 604-52| Battery Retaining Bracket 1
9| 117-21 Locknut, Nylon 5/16-18 Zin« | 2 51| 613-45| Terminal Insulator (6 ga.)
10[ 100-64{ Tie Rap, 5.5" - Black 10 52 613-46| Terminal Insulator (2 ga.)
53[ 702-06| Foam Cushion
11 103-48| Pan HD PHIL T/S 1 54 126-83| Clip, Hose 5/16 I.D. #C-950p(
#10x5/8 AB Zinc 55 118-49| Fuse, 15Am[), 2-prong (ATO15
12| 126-93 Clamp, Nylon Wire -1/2” ID | 12 58  117-10| Locknut, Nylon #10-24 Zinc
13| 108-57| Washer, 3/4" ID, ToothLocl | 1 59 613-33| Harness, Regulator
14 126-94) Clamp, NylonWire - 1/4" 11| 1
16 108-55‘ Lockwasher, Ext. Tooth 716 | 1 61  103-25( PHMS, #10-24x.750 Zinc
17| 613-18| Ground Wire 1 62 117-20( Nut, FIn.Hex1/4-20 Zinc
25| 613-37] Ground Terminal Strip 1 63| 117-03 Nut, Fin. Hex5/16-18 Zinc
30| 613-38| Oil Monitor Wires (opt.) 1| | 64 112-04] HHCS, 1/4-20x3/4” GR2 Zc
65 112-01 HHCS, 5/16-18x.750 GR5Z«
31] 632-15| Hourmeter, #56548-10 1 66 108-08| Washer, 1/4” SAE Zinc
(#876EM) (opt.) 67| 108-24 Washer, 5/16" SAE Zinc
32| 633-10| Voltmeter, #07583-15 1
(#830EM) (opt.) 68|  100-32| Headlamp
33| 634-11 Oil Temp. Gauge #07556-8¢ | 1
(#828EM) (opt.) 72| 118-51 Fuse, 30A 2-prong (AT030)
34l 634-12| Oil Temp. Sender#02024-0¢ | 1
(opt.)
35( 52.099.06 OIPI) Pressure Switch, 6 psi 1
(opt.) (Kohler #)
36| 634-08| Engine Oil Pressure Light 1
(opt.)
37| 634-10| Light Kit, #062 15-00 2
5/8" dia., see Ref. 32,33 (op'
39| 613-49( Cable Starter 1
40| 108-05 Lockwasher, 5/16 Zinc 2

r
P N RRpPpRREN RpRNNANRpRR PR N NI—‘HI5

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hambur’\? Ontario
CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dpedicated to guality and performance




ARGO

VANGUARD
PARTS MANUAL

Model No. V697-51
From Serial #58131

Ontario Drive & Gear Limited Manual No. 697-51 10/95 5C
Phone (519)-662-2840  Fax (519)-662-2421 Printed in Canada



Foreword

ODG has prepared this parts manual for the VANGUARD model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD Parts Manual No. 697-51, in whole or in part, is prohibited
without prior written permissionfrom Ontario Drive & Gear Limited.

Model Identification
VANGUARD - Model No. V697-51

Explanation of Parts Manual Format

Reference Number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identificationand
re-ordering
Description - Part Description for identificationand re-ordering
- Indicates the quantity of a part used in an Assembly
Page Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



A7Y06x6

Using the Parts Manual

1 Find the major vehicle assembly in the
Table of Contents on this page, and turn to
that section.

Table of Contents

2. Locate the part in the illustration that you FOreword.....ocmrcsemnismsssssssssssssssssssnns i
wish to order. Model IdentifiCatioN...ssesmsssssessesss i
Using the Parts Manual.......coesees ii

3. Referto the parts list in that section.

4. Find the correct part number (Part No.), part 1.0 TranSMIiSSiON..ssssssessssssas 1
description  (Description) and correct 2.0 Intake and Exhaust System........... 3
quantity (Qty). 3.0 Clutch SySteM.....oecuresessesessessenss 3

4.0 Power Pack Assembly........ccceuu.ee 5

5. Use only this information to order ARGO 5.0 Brake SySteM.....sesmessessesssessens 7
replacement parts. DO NOT attempt to 6.0 Vehicle Body & Firewall................ 9
order a replacement part by Ref number or 7.0 Frame & Drive System................ 11
Page number. 8.0 Fuel System & Seat Assembly....13

9.0 Electrical System.......oeeens 15
Ontario Drive & Gear Limited Page ii

Phone (519)-662-2840 Fax (519)-662-2421




1.0 Transmission Vanguard Parts Manual

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

1.0 Transmission

Ref | Part No. | Description Aty Ref| Part Noj Description iy
110-17HU Transmission Asm - HU, 31| 114-01 Washer, Shim 2
does not include Refs 38, 52 .020x2.25x2.81
53 & 56 32 101-03 Bearing, Ball 6207-C 3 2
33| 103-04 SHCS, 5/16-18x 1.00PL 3
34| 108-02 Lockwasher, Hi-Collar 3
1 34-68| Cover, Transmission 1 5/16, PL
2 34-99| Housing, Transmission 1 35/ 101-15 Bearing, Ball 6005-C 3 2
3 34-21| Shaft, Input - 13/21T 1
4| 34-16A| Gear, Idler 13T,incl. bushin;| 1 36| 107-04| Retaining Ring N1400-98 2
incl. Ref. 51 37 34-08| Cage 1
5 34-96 Gear, Helical - 26T 1 38| 610-67| ShiftLever Rod 1
39 34-47| Gasket. Cover - 1/64Thk 1
6 34-94( Shaft, Splined 1 40  103-02| Plug, Magnetic 3/8-18 NPT 1
7 34-91] Gear, Double - 26/33 T 1 Sq. Hd
8 34-43 Gear Plate - 71T 1 41 34-86| Holder, Shift Lever 1
9] 105-03 Bushing, Oilite -AA650 12 42| 111-01 Pin, Spirol 5/32 x 1.00 2
10 34-13 Gear, Planet-12 T 6 43| 113-01 0-Ring 012-7147 1
44| 105-02 Bushing, Oilite - AA628 1
11 34-14 Gear, Sun-21T 2 45 104-03| Pin, Dowel 1/4” x7/8" long | 2
12 34-81) Shaft, Output 2 i
13 34-65| Shifter Asm 1 46 34-77| Dipstick, with Breather 1
14s|  114-04 Washer, Shim .040 Thk 1 47|  103-06 HHCS 5/16-18x1.00 4
14E[  114-05| Washer, Shim .020 Thk 1 GRS Zinc
15| 106-01 Retaining Ring #5000-187 3 48|  108-05/ Lockwasher 5/16 Zinc 7
16| 101-01 Bearing, Ball 6204Z-C 3 3 50 34-63 Shift Yoke 1
17| 101-16 Bearing, Ball 6206-C3 1 51| 105-05 Bushing, Oilite - AA650-3 1
18  114-02| Washer, Shim 2.062 1 in Ref.4
19 106-05 Retaining Ring N1300-244 1 52|  102-97| HHCS 1/4-20x1.25 GR5Z¢ | 1
20 102-094 Seal, Oil WBS 30x62x10 1 53| 117-27| Locknut, Nylon 1/4-20Zinc 1
NB D/Lip 54 102-84| HHCS 5/16-18x2.25 Gr. 5Z| 3
55 102-95 FHSC 5/16-18x1.0 GR8 Zin¢| 1
21|  107-09 Retaining Ring N1400-50 3
56| 126-38| Knob, Shift 1
2 34-11] Pin, Dowel 1/2x 3.50 1
23 31-07| Plug plate 3
25| 109-09 Ball, Steel 6mm 62-67 Rc 1
2€ 34-32' Spring,Compression - 1
7/32x .50
27| 102-03 Seal, Oil WBS 30x72x10 2
NB D/Lip
28 106-03 Retaining Ring #5000-28 1 4
29| 107-02] Retaining Ring N1400-118 2
3c| 101-05 Bearing, Ball 6306-2NSE C3 2
Ontario Drive & Gear Limited 2

Phone (519)-662-2840 Fax (519)-662-2421




2.0 Intake and Exhaust System Vanguard Parts Manual

N
e

3 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

2.0 Intake and Exhaust System

Ref | Part No. Description Qty | | Ref | Part No. Description Yy
1 603-81 Duct, Intake 1 15  120-04f Washer, .195x.50x.08 Zinc 2
2 112-48| Screw,T/S HH #14x2.25ZN| 2
3| 112-19| Screw,JHWH T/C Slot 1/4-20x0 | 2 17| 120-13 Rivet-3/16x 5/8 2
18  707-32| Duct, Exhaust - Response 1
7|  120-05 Washer, .195x.50x.040 Zinc | 7
8| 707-31f Screen, Exhaust - Response 1 19| 707-26| Cover, Engine Duct 1
9] 120-09| Rivet3/16x 1 7 20| 707-25| Duct, Engine 1
10|  125-59] Washer, Fibre - .062x.25x.5( | 7 21| 103-11 Screw, IHWH Slot 3
1/4-20x.50 ZN
Ua| 108-08 Washer, 1/4 SAE Zinc 4 23| 603-82| Seal 1
1lb|  108-08 2 25| 126-57| Spring, Exhaust 2
12|  120-29 Spacer,.26IDx1.12LG 2
13 125-58] Washer, Fibre - W-77F 2 26| 707-15| Muffler 1
141  707-28| Support, Exhaust Duct 1 27| 112-30 SHCS, M8x1.25x20.0 Zinc 4
28| 805024| Gasket 2
30 707-05| Manifold, Exhaust 1
31| 108-02 Lockwasher, Hi-Collar 4
5/16, PL
3.0 Clutch System
Ref | Part No. Description Qty | | Ref [ Part No. Description Aty
1 127-37 Clutch, Driver, keyed 1 27|  126-24| Clutch, Driven Model “B” 1
incl. Refs 2 to 17,PODB0004 SODB0001
2| 701L411F| Pulley, Half - Fixed 1 incl. Refs 28 to 37
3| VO21F] Pulley, Half - Sliding 1 28| ASK-5| Key 1/4x1/4x3/4 1
4 VV046| Lock Screw (LseLoctite 242 1 29| ASR-6[ Retaining Ring N1400- 150 2
5| VOSBMR| Block +200g Lead Slug Asn| 3 30| ASA-1 Spacer.050" Thick as
-200 req
6| X-82-200| Slug, Lead 200 g 3 30a| ASA-1-S| Spacer.025” Thick as
7 V08| Retaining Ring D1400-350 1 req
8 V08C| Retaining Ring N1408-137 1 31| AFK25.4-
9 V09| Spring Guide Plate 1 2500D01] Pulley, Half - Fixed 1
10 V10-48- 32| CMC-2-
108-18| Spring, Blue 1 2500D01| Pulley, Half - Sliding 1
11 V111] Threaded Cap 1 incl. Refs. 34 and 35
12| V1203B| Cap, Type"B” 1 33| ANS-2-T| Shoe, Cam 3
34| AMB-2| Bushing, Bronze 1
141 VOSBMR| Block, Red 3 35( ccp-2-156 | Pin, Spirol 1
15 V15| Lockwasher 1
16 V162| Locknut 1 36| ACcs-3-188| Spring, Blue 1
17] X-35MA| Spacer as 37| AFC-4-| Cam 1
req C3D4
Ontario Drive & Gear Limited 4

Phone (519)-662-2840 Fax (519)-662-2421




4.0 Power Pack Assembly Vanguard Parts Manual
/‘\

5 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

4.0 Power Pack Assembly

Phone (519)-662-2840 Fax (519)-662-2421

Ref | Part No. Description Ref | Part No. Description Qty
1| 126-52| Engine - Vanguard V-Twin 1 43| 611-66| Frame-Power Pack Van. 1
16 HP incl. refs 2-14, 17 44| 100-64| Tie Wrap - 5.5" - Black 6
2 See Section 8.0 Fuel System 45] 610-24H| Brake Disc-#40-2x 15T wfhole| 2
) & Seat Assembly i i i ] i
3| 126-74| Spark Plug #3926 2 46 110-14| Key 1/4x1/4x1.25 4
4 394018 Cartridge - Air Cleaner (BS#] 1 47| See Section 5.0 Brake
. System
5] 271271| Element - Air Cleaner (BS#) | 1 49  612-41! Brake Cam 2
6] 110-03| Key 1/4x3/16x2.375 RC46 1 50  100-03: Pin, Cotter 3/32x.750 Zinc 2
7] 127-31| Spring, Governor - Green 1 N | ,
8| 125-88 Spring, Return 1 51  108-24 Washer 5/16 SAE Zinc 2
8a| 125-88| Spring, Return 1 52  612-21 Brake Adjusting Rod 2
ol 112-28 HHCS 3/8-24x4.5 GRS Zinc| 1 53  612-20 Steering Rod Clamp 2
] ] ] 7 54  103-46 HHCS 5/16-24x1.00 Zinc 2
10; 805169 Screw-Hex Head (BS #) 1 55 117-04 Locknut, Nylon 5/16-24 Zinc|, 4°
10a; 805169 Screw-Hex Head (BS #) 1 ] ] I ]
13| 805170, Clamp - Casing (BS#) 1 56] 612-81] Steering Shaft Asm. 1
13a| 805170 Clamp - Casing (BS#) 1 57 111-04] Pin, Spirol 5/16x1.50 2
14; 601-86, Clip, Retainer 1 58 107-01} Retaining Ring, N1400-87 1
17 126-95| Filter, Oil 1 60 See Section 3.0 Clutch
18| See Section 3.0 Clutch ) ) ] System )
19| 811-14 Spacer 2 61| 612-89 Cable Asm, Throttle - Van. 1
] ] ] i 62| 612-92] Cable Asm, Choke - Van. 1
21] 103-37| HHCS 5/8-18x10.00Gr5Zc | 1 ] incl. 63 ]
22} 117-56 Locknut, Nylon 5/8-18 Zinc | 3 63 Jam Nut, 5/16-24, Part of 62| 2
23| 811-09' Washer, Square .64ID 3 64 108-24| Washer 5/16 SAE Zinc 2
24| 811-10| Washer Asm, Square 2 65 126-75| Knob, Choke - Black 1
25| 103-52; HHCS 5/8-18x7.50 Gr5 Zc 2 | ] ] ]
] ] ] ] 66 103-18| HHCS 3/8-24x1.25 GR5Zinc| 2
26| 108-24| Washer 5/16 SAE Zinc 8 67 108-06| Lockwasher, 3/8 S/R, Zinc 2
27| 112-27| HHCS 5/16-18x1.75 GR5ZN| 4 67a 108-06| Lockwasher, 3/8 S/R, Zinc 1
28 117-21| Locknut, Nylon 5/16-18 Zinc{ 4 67b 108-06| Lockwasher, 3/8 S/R, Zinc 1
30| 127-35| Grips, Molded Set 1 68 108-18| Washer 13/32x1.375x11GA | 3
7 ] ] ) 69 125-56| Drive Belt 1
31 100-57| Throttle Twist Grip 1 70| 103-34| HHCS 3/8-16x1.25 GR5Zinc| 1
32 See Section 1.0 71 110-09| Key 1/4x1/4x3.0 1
7 7 Transmission ] . ] )
33| 108-36 Washer .06x1.00x1.375 Zinc| as 77, 103-17| HHCS 3/8-16x1.00 GR5Zinc| 2
] ] req 78| 108-26| Washer 3/8 Zinc 2
34 612-98 Lever, Steering - LH 1 79 603-29| Guard, Belt Protect 1
35/ 61299 Lever, Steering - RH 1 80  601-92| Vinyl Trim, 1.5" 1
38/ 117-06 Nut, Fin Hex 1/2-13 Zinc 2 81/ 601-93| Vinyl Trim - 4.25" 1
39| 103-53 HHCS 3/8-16x3.0 Full Thread | 2 83  126-87| Spring, Parking Brake 1
39a 108-07 Lockwasher 1/2 Zinc 2 84/ 612-80| Holding Brake Lever 1
40 112-52 HHCS 1/2-13x7.0 GR5Zinc | 2 85| 612-94| Bracket Asm., Mech. Brake 1
87!  127-33| Spring, Extension - Strg Lever| 2
Ontario Drive & Gear Limited 6




Vanguard Parts Manual

5.0 Brake System

Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

5.0 Brake System

Ref | Part No. Description ty Ref | Part No. Description Qty
1  117-46| Locknut, 2-way 5/16-24 ZN 1 37| 668-03| Brake Cooling Kit-Vanguarc| 1
la| 117-46| Locknut, 2-way 5/16-24 ZN 1 (incl. Refs 38 to 62)
Ib}  117-46| Locknut, 2-way 5/16-24 ZN 1 38| 100-62| Switch, Light 1
3| 108-12| Washer, .34x1.00x.06 Zinc 1 39| 125-92( Adpt. & Mounting Kit
‘4! 109-02| Ball, Steel 1/4 Chromesteel 2 (incl. Refs 43 to 50)
6] 100-10| Spring, Compression 2
7] 103-16| HHCS 5/ 16-24x3.75 GR8ZN| 1 40| 125-91| Blower Fan 1
8] 103-29| HHCS 5/16-24x2.75 GR8ZN| 1 41| 120-17] Rivet 3/16™x5/8 4
9 See Section4.0-Power Pack 42| 613-0¢| Wire Harness 1
Assembly 43 Mounting Bracket 1
44 Nut, #10-32 1
10| 120-11| Rivet, 5/32x9/16 8 45 See Lockwasher, 3/16” 1
11] 100-56| Brake Pad, Set of 2 1 46| |125-92| Screw, #10-32 x 2” 1
12| 100-54| Caliper, Brake 2 47| |above | Nut, 1/4-20 2
48 Lockwasher, 1/4" 2
16| 100-72a| Brake Assembly 1 49 Screw, 1/4-20x 5/8" 2
(icl. Refs. 1108,10 to 12) 50 Adaptor, 3”dia. 1
52 125-3%| Clamp, Gear 3.50 HF-52 3
53  127-44| Hose,Intake 3”dia. x 46” 1
54/ 601-8¢| Intake Flange (specify clr) 1
55 126-61| Intake Screen 1
56  103-4¢| Pan HD Phil T/S #10x5/8 4
AB zinc
57| 127-39( Brake Cool Air Duct 1
58  108-03| Lockwasher 1/4 Split Ring 4
59/  112-19| Screw,IHWH T/C Slot 4
1/4-20x 1/2
60| 668-11| Mounting Bracket - Duct 1
61| 118-02| Terminal, Male-#76-1251 1
62| 118-03| Terminal, Female - #76-128¢| 1
Ontario Drive & Gear Limited 8

Phone (519)-662-2840 Fax (519)-662-2421




6.0 Vehicle Body & Firewall Vanguarcd Parts Manual

19(0pt.)

9 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

6.0 Vehicle Body & Firewall

Phone (519)-662-2840 Fax (519)-662-2421

Ref | Part No. Description Qty | |Ref | Part No. Description oty
1]  601-32| Body + Hood, Upper-Van. 1 34  803-02: Floor Pan, Front 1
Replacement, specify colour 7 7 | specify colour 7
] @incl. Ref. 5b, 11, 12,13,14,15) | 35 603-03 Floor Pan, Rear 6x6 1
2| 603-91| Body, Lower - 6x6, 1| | specify colour ,
] specify colour 7 36a  120-04| Washer, .195IDx.500Dx.08 Zc | 46
31 127-28 | Plug, Nylon - Black 1 36b  120-05| Washer, .195x.50x.04 Zc 2
‘4] 601-05| Bumper, Vinyl - 6x6 1 36c  120-04| Washer, .195IDx.500Dx.08Zc 5
] ] ] 7 37  126-60| Vinyl Strip 1/2”x1/4"x37.5° | 1
S5a| 602-37| Hood Kit - Vanguard 1 39  100-16| Clip, Hitch Pin 1.625 Znc 4
] ] specify colour 7 40  100-18| Plug, Drain 5/8" x 13/32" 2
5b| 602-39| Hood Asm. - Vanguard {1 ] )
i specify colour (incl. 6,9,10,8d,36c)} 41 601-03 Seat, Rear LH - 6x6 1
6| 801-47| Duct, Intake Transition 1 42  601-02 Seat, Rear RH - 6x6 1
] ] specify colour ] 43  603-15 Washer, Plastic 2
7a] 127-45A| Pin, Hinge 2 44a 108-01 Washer, Fender 1/4 SAEZc | 2
7b| 127-45B| Knuckle, Hinge 2 45 103-08 HHCS 1/4-20x1.00 Zinc 2
8a] 103-47 HHCS, 10-24X3/8 8 ] ] ] )
8b] 120-13| Rivet 3/16x5/8 7 51| 126-65| Shifting Plate 1
8c] 120-13| Rivet 3/16x5/8 5 52| 127-26] Steering Lever Plate & Winch 1
8d| 120-09 Rivet, 3/16x1 5 53] 126-67] Floor Pan Plate 1
9] 126-10| Wing Stud 1 54| 126-68| Operation Plate 1
10 126-09| Grommet, Alum. #GH-7 1 55 126-69| Fuel Plate 1
11| 602-24| Hood Support Assembly 1 56} 126-70| Vehicle Capacity Plate 1
12| 120-15]| Rivet, 1/8x7/16 2 57 126-64| Vehicle ID Plate 1
13{ 601-69| Spring Plate 1 58 U.S. Plate, Non-U.S. 1
14 126-11| Spring 1 ) ] Argos only )
7 7 ] 7 59| 126-80| Plate, Capacity - 6 whi. 1
15f{ 112-19{ Screw, IHWH T/C Slot 2 60| 126-73] French Decals, inc. 51-58 1
] o 1/4-20 x 0.5 ] available as set only
16| 602-29| Brace, Dash 1 ] ) ] ]
17 601-08| Vinyl Trim, 84" 1 61 125-41} Dash Handle, incl. 62 1
18{ 601-09| Vinyl Trim, 28" 2 62| Plug cap, avail. only with 61| 2
191 626-10 Hitch Kit (Opt.) 1 63| 117-10} Locknut, Nylon #10-24 Zinc| 3
] ] ] ) 64| 126-88| Bumper, Rubber 1
25| 117-44| T-Nut 1/4-20 PL 4 65| 103-25| PHMS #10-24x3/4" Zinc 3
26 120-24| Rivet, Alum. 3/32x3/8 36 66| 602-38| Clip, Hood 1
] ] - all plates ] 67| 613-70] Bezel, Headlamp 2
27al  120-09) Rivet, 3/16x1 46 68 See Section 9.0 Electrical
27b; 120-09] Rivet, 3/16x1 25 System
28, 601-44| Nameplate, “Argo” 1 ) ) ] ]
28a; 127-41| Nameplate, 6x6 Vanguard2 2 73 117-15} Nut, Fin. Hex 3/8-16 Zinc 1
30| 609-36|| Firewall - Vanguard 1 74| 602-27| Support, Adjustable 1
31 103-72|| Screw, IHWH T/C Slot 2 75| 103-89| C/Bolt 3/8-16x.75 Gr2 Zinc 1
) ] 1/4-20x3/4 ) 76| 108-06| Lockwasher, 3/8 S/R, Zinc 1
32| 108-08|| Washer, 1/4 SAE Zinc 2 80| 127-01] Reflector, Red 2
81| 103-48| Pan HD PHIL T/S 4
#10x5/8 AB Zinc
Ontario Drive & Gear Limited 10



7.0 Frame and Drive System Vanguard Parts Manual

647-10 Chain Take Up
Replacement Kit

11 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual 7.0 Frame and Drive System

30/ 112-14| HHCS 3/8-16x.750 Gr5 Zc 61| 603-78| Pivot Pin 1x4

Ref | Part No. Description Oty | | Ref | Part No. Description foty
1| 606-50| Frame Asm - 6x6 Van55 1 37| 810-29] Sprocket, M/R Axle - 19T 4
] ] ] 38| 810-28]| Sprocket, Front Axle - 24T 4
3] 117-15| Nut, Fin Hex 3/8-16 Zinc 56 7 ) ] )
" 4] 108-46| Washer 13/32x1.375 Hi-Carbj 12 41  810-75| Axle Asm (incl Ref 15) 6
5 101-35| Bearing, Ball UC206A-20 6 42| 603-22| Chain, Idler RC40-2x46P 2
Saj  101-41| Bearing, Ball UC206A-16 8 ) ] (incl. Ref 54) )
Sb|  101-30{ Bearing, Ball 1.0 Setscrew 2 43, 603-17| Chain, RC50-2x42P-Frt. 2
, , , ) , (incl. Ref 53) )
- 6] 108-06] Lockwasher, 3/8” S/R Zc 581 441 603-20| Chain, RC50-2x70P-Mid. 2
© 7al 103-17] HHCS 3/8-16x1.00GR5Zc | 2| | ] (incl. Ref 53) )
7b] 103-88{ C/Bolt 3/8-16x1.00 GR5 Z¢ | 22 45| 603-21 Chain, RC50-2x96P-Rear 2
8] 605-99| Gasket, Flange 8 E (incl. Ref 53) i
9] 605-89| Gasket, Outer Brg Flange 12 46  117-35| Nut, Wheel 7/16-20 Zinc 5x6
10a| 605-63| Flange, Bearing - Outer 14 47  125-26| Valve, Tire (See Ref. 48) 6
10b| 101-20| Flange Assem., Bearing 8 48 125-15C| Rim, 8x7-5 Bolt c/w valve 6
, , , , ) ) (incl. Ref 47) )
117 102-14] Seal, Oil CR#12361 6 49  126-96| Tire, Goodyear Runamuk 6
12 102-15] Seal, Oil CR#12379 6 | 22x10-8 7
13} 605-97| Flange Assem., Outer 6 50 126-98C] Tire & Rim Assem. - LH 3
) ] (uses Ref. 11 & 12) (incl. Refs 48 & 49)
14f 112-39| C. Bolt, 3/8-16x1.75" GRS Zc | 24 ) ] ] 7
15| 103-80( Stud, Wheel 7/16-20x1.125 |5x6 51 126-97C| Tire & Rim Assem. - RH 3
, , , , , , (incl. Refs 48 & 49)
20| 101-14{ Flangette -2 Hole - Trim 1” | 4 53] 100-96] Con. Link, RC50-2 H.D. 1x6
22| 117-04| Locknut, Nylon 5/16-24 Zinc| 4 54| 100-97| Con. Link, RC40-2 H.D. 1x2
23| 103-46| HHCS 5/16-24x1.00 GR5Zc| 4 55| 125-61} Spring, Tensioner 1x4
] ] ) ] 56f 603-61| Slider Block 2x4
26 112-03 | SHSS 5/16-18x3/8 1/2 DOG,PL 6 57 125-78| Spring, Spacer 1x4
27| 606-30 Idler Asm - L 4x11T 2x24T 1 58| 603-77| Upr Chn Tensioner Arm 1x4
28| 606-31 Idler Asm - R 4x11T 2x24T 1 59| 603-76] Lwr Chn Tensioner Arm 1x4
29, 112-31) HHCS 3/8-16x1.02BGR8Zc{ 6 60| 100-01| Pin, Cotter 1/8x1.5” Zinc ix4
2
1
1
4

31, 108-15| Washer 3/8 SAE Zinc 62| 603-66| Spacer,.5001ID x .625 1g ix4
32| 604-84| Frame Asm. - Battery . 647-10| Chain Take Up 4
33| 117-64|| Insert, 1/4-20 Replacement Kit
(incl. Refs 55 thru 62
as shown)
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421




8.0 Fuel System and Seat Assembly Vanguard Parts Manual

13 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

8.0 Fuel System and Seat Assembly

Ref | Part No. Description y | | Ref | Part No.| Description Ay
Y 803-5 | Handrail Assembly 1 21 608-42| Fuel Hose, 110 1
2 108-0: | Lockwasher, SplitRing 1/4” | 4 27 125-64 Fuel Filter, G 81-4 1
3] 112-4 | PHMS, PHIL 1/4-20x1.250Zc. | 6 23  100-12 Clamp, Gear 2.25" HF36 2
4  608-3' | Back Pad Assembly 1 24  125-94 Hose, Filler 1
5 608-4. | Seat, Bench 1 25 126-47 Fuel Neck Assembly 1
6] 608-3( | Angle, Left 1 26| 126-46 Cap, Fuel 1
7| 608-3 | Angle, Right 1 27|  126-77] Hose, Vent 93" 6x6 1
9 103-7. | Screw, IHWH T/C Slot 6 28 126-50 Male Connector, 1/4” 1

1/4-20x3/4 29 126-94 Clamp, Nylon Wire, 1/4"ID 4
13 804-1' | Frame Assembly, Seat 1 300 112-04) HHCS 1/4-20x3/4 Gr 2 Zinc | 4
16| 120-0¢ [ Washer, .195IDx.500Dx.082| 3 31f 117-1Q] Locknut, Nylon #10-24 Zinc | 12
17|  608-3! | Tool Box 1 32| 126-62| Clamp, Gear 1/4” 2-Ear#050:| 1
18  608-2f [ Pickup Assembly, Fuel 1 33 126-93 Clamp, Nylon Wire, 1/2”ID | 4
(See Ref. 19) 34| 108-08 Washer, .28x.62x.04 Zinc 4
19| 608-2¢ [ Tank, Fuel 32 litre 1 35| 120-09 Rivet, 3/16x 1 3
(incl. Ref. 18) 36 120-13 Rivet, 3/16x5/8 6

201 100-7¢ | Clamp, Gear 1/2” HF4 4
37| 702-06 Foam Cushion 4
38| 117-54| Locking PAL Nut, 1/2-20Z¢c| 1
391 112-07| RHMS, 10-24x 1.25Zinc 12
40 108-42| Washer, .062x7/32x1.00 Zc | 12
41] 103-48( T/S Pan HD Phil #10-5/8 ABZc| 1

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421

14




9.0 Electrical System Vanguard Parts Manual

’ 34 (opt)
351opt)"

{OPT.)
o GAUGE LIGHT
(OPT.) . -~ (0PTT - " (OPT.)
GAUGE LIGHT T3 - . IGNITION
 OIL PRESS. R
© (0PT.) | IND. LIGHT| \BR .
HOURMETER A
OR[TIR s
BL
7'\ R 4 u
\__

FYR

FUSE
0opa
R L

Y
:\1\—"'—!15 15 15 15

AMP . FUSES

R
o
+

12 V. BATTERY

15 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual 9.0 Electrical System

Ref | Part No. Description lQty | [Ref | Part No. Description Qty
-1} 100-39Ai Key 1 41| 613-26| Power Cable 1
laj| 126-17: Ignition Switch, incl. Ref 1 1 42| 613-58| Ground Wire 1
2 100-62 Switch, Light 1 43| 117-20| Nut, Fin. Hex, 1/4-20 Zinc 2
3 613-71 Main Wire Harness, incl. 1 44 120-15]| Rivet, 1/8x7/16 | 2
] | Fuse Holder 7 45 112-19| Screw, IHWH T/C Slot 1/4-20x1/2| 2
4] 126-76. Knob, Light 1 46| 118-48| Heat Shrink, 2 x 1/2 (opt.) 1
5  613-68: Starter Relay 1 47| 118-02| Terminal, Male-#76-1251-88| 1
. ] ] 49| 118-30| Terminal, Eye - #10 1
6/ 100-25| Battery, P-22NF245TL 1 ] ] ] ]
8| 604-52| Battery Retaining Bracket 1 51| 613-45| Terminal Insulator (6 ga.) 1
9| 117-21| Locknut, Nylon 5/16-18 Zinc| 2 521 613-46| Terminal Insulator (2 ga.) 1
10| 100-64| Tie Wrap, 5.5” - Black 8 53| 702-06| Foam Cushion 2
7 ) ] 54| 126-83]| Clip, Hose 5/16 1.D. #C-950PC| 2
11/ 103-48| Pan HD PHIL T/S 1 55| 118-49} Fuse, 15 Amp, 2-prong (ATO15)| 4
) ) #10x5/8 AB Zinc ) 59{ 613-33| Harness, Regulator 1
12| 126-93| Clamp, Nylon Wire -1/2"ID | 10 ] ] ] ]
13| 108-57| Washer, 3/4” ID, Tooth Lock| 1 61| 112-51|| Screw, IHWH T/C #10-24x5/8 2
14| 126-93| Clamp, Nylon Wire - 1/2"ID| 1 62| 117-20| Nut, Fin. Hex1/4-20 Zinc 1
15| 127-24| Clamp, Nylon - 17 ID 1 63| 117-03|| Nut, Fin. Hex5/16-18 Zinc 1
16| 108-55| Lockwasher, Ext. Tooth 7/16”| 1 64| 112-04| HHCS, 1/4-20x3/4"GR2Zc | 1
17| 613-18| Ground Wire 1 65| 112-01| HHCS, 5/16-18x.750 GR5Zc| 1
25| 613-37| Ground Terminal Strip 1 66| 108-08|| Washer, 1/4” SAE Zinc 1
30| 613-38 Oil Monitor Wires (opt.) 1 67| 108-24]| Washer, 5/16” SAE Zinc 1
e 31| 632-15| Hourmeter, #56548-10 1 68| 613-69| Headlamp, Halogen 2
Tl (#876EM) (opt.) REER ,
32! 633-10| Voltmeter, #07583-15 1 72| 118-51]| Fuse, 30A 2-prong (AT030) 1
) , (#830EM) (opt.) )
33 634-11 Oil Temp. Gauge #07556-88 | 1
) ] (#828EM) (opt.) 7
34| 634-12| Oil Temp. Sender #02024-00| 1
, (opt.) )
35152.099.06 Oil Pressure Switch, 6 psi 1
(opt.) (Kohler #)
36| 634-08 Engine Oil Pressure Light 1
) , (opt.) )
37| 634-10| Light Kit, #06215-00 2
] ] 5/8" dia., see Ref. 32,33 (opt)|
39| 613-49| Cable Starter 1
40 108-03| Lockwasher, 1/4 Zinc 5
S~
Ontario Drive & Gear Limited 16

Phone (519)-662-2840 Fax (519)-662-2421




ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2GO0

Phone: (519) 662-2840

Fax: (519) 662-2421

0 DG Dedicated to quality and performance




AG25E)

ARGO

VANGUARD
PARTS MANUAL

Model No. V697-51
From Serial #S8131

Ontario Drive & Gear Limited Manual No. 697-51 05/96 3C
Phone (519)-662-2840  Fax (519)-662-2421 Rev. 1 Printed in Canada



Foreword

ODG has prepared this parts manual for the VANGUARD model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essentialto prolongingthe life of the ARGO. Please refer to this parts
manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD model at any time, without
obligation or prior notification.

Rtiﬁroduction of the VANGUARD Parts Manual No. 697-51, in whole or in part, is prohibited
without prior written permission from Ontario Drive 8lGear Limited.

Model Identification
VANGUARD - Model No. V697-51

Explanation of Parts Manual Format

Ref - Reference Number between Assembly Diagram and
Component Parts List
Part No. - Argo replacement part number for identificationand
re-ordering
Description - Part Description for identificationand re-ordering
Qty - Indicatesthe quantity of a part used in an Assembly
Page Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



A
VANGUARD

Using the Parts Manual

1. Find the major vehicle assembly in the Table of Contents
Table of Contents on this page, and turn to
that section.

2. Locate the part in the illustration that you FOreWOrd. covviceersesssesesssessesssssssessssssenns i
wish to order. Model IdentificatioN....ssmsens i
Using the Parts Manual........ ii

3. Referto the parts list in that section.

4. Find the correct part number (Part No.), part 1.0 TranSMiSSION..uveeeeeereeeererersesessesens 1
description  (Description) and correct 2.0 Intake and Exhaust System.......... 3
quantity (Qty). 3.0 Clutch SyStemM....coneresresesensenas 3

4.0 Power Pack Assembly........c.ccoveuee 5

5. Use only this information to order ARGO 5.0 Brake SysteM......emrmrsessessennns 7
replacement parts. DO NOT attempt to 6.0 Vehicle Body & Firewall................ 9
order a replacement part by Ref number or 7.0 Frame & Drive System............... 11
Page number. 8.0 Fuel System & Seat Assembly....13

9.0 Electrical SySteM....oesessseens 15
Ontario Drive & Gear Limited Page ii

Phone (519)-662-2840 Fax (519)-662-2421



1.0 Transmission Vanguard Parts Manual

1 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421




Vanguard Parts Manual

1.0 Transmission

Ref | Part No. Description Qty Ref'| Part No. Description
«610-17HU Transmission Asm - HU, 31 114-01[ Washer, Shim
does not include Refs 38, 52, .020x2.25x2.8 1
53 & 56 32| 101-0%| Bearing, Ball 6207-C 3
33| 103-04| SHCS, 5/16-18 x 1.00PL
) 34| 108-0z| Lockwasher, Hi-Collar
1 34-68' Cover, Transmission 1 5/16, PL
2 34-99 Housing, Transmission 1 35|  101-1%| Bearing, Ball 6005-C 3
3 34-21 Jdft,Input - 13/21T 1
4| 34-16A Gear, Idler 13T,incl. bush,| 1 36] 107-04| Retaining Ring N1400-98
‘ incl. Ref. 51 37 34-08| Cage
5 34-96| Gear, Helical - 26T 1 38| 610-67| Shift Lever Rod
39 34-47| Gasket, Cover - 1/64" Thk
6 34—94] Shaft, Splined 1 40 103-02| Plug, Magnetic 3/8- 18NPT
7 34-911 Gear, Double - 26/33 T 1 Sq. Hd
I
8 34-43 Gear Plate - 71T 1 41 34-81| Holder, Shift Lever
9| 105-03 Bushing, Oilite -AA650 12 42 111-01] Pin, Spirol 5/32 x 1.00
10 34-13 Gear, Planet-12 T 6 43 113-01} 0-Ring 012-7147
44} 105-02| Bushing, Oilite - AA628
11 34-14| Gear,Sun-21T 2 45 104-02| Pin, Dowel 1/4x7/8" long
12 34-81{ Shaft, output 2 )
13  34-65| Shifter Asm 1 46 34-75| Dipstick, with Breather
149  114-04 Washer, Shim .040 Thk 1 47|  103-0¢| HHCS 5/16-18x1.00
148  114-05| Washer, Shim .020 Thk 1 GRS Zinc
15§ 106-0) Retaining Ring #5000-187 3 48|  108-02| Lockwasher 5/16 Zinc
16 101-0) Bearing, Ball 62042-C 3 3 50 34-62| Shift Yoke
17]  101-16] Bearing, Ball 6206-C3 1 51| 105-0%] Bushing, Oilite - AA650-3
18] 114-02| Washer, Shim 2.062 as in Ref.4
req 52|  103-97| HHCS 1/4-20x1.25 GR5 Z¢
19 106-05| Retaining Ring N1300-244 1 53|  117-27] Locknut, Nylon 1/4-20Zinc
200 102-05 Seal, Oil WBS 30x62x10 1 54|  103-84| HHCS 5/16-18x2.25 (r.5 Z
NB D/Lip 55|  103-95| FHSC 5/16-18x1.0 GR8 Zinc
21|  107-09 Retaining Ring N1400-50 3 56 126-38| Knob, Shift
22 34-11| Pin, Dowel 1/2x 3.50 1
23 31-07| Plug plate 3
25 109-04 Ball, Steel 6mm 62-67 Rc 1
26 34-32| Spring,Compression - 1
7/32x.50
271 102-03 Seal, Oil WBS 30x72x10 2
NB D/Lip
28| 106-03 Retaining Ring #5000-28 1 4
29| 107-02| Retaining Ring N1400-118 2
30| 101-05 Bearing, Ball 6306-2NSEC:| 2

RRRERERN N wWwro

R RPWORR ppRp N A N RN

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



2.0 Intake and Exhaust System Vanguard Parts Manual

3 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

2.0 Intake and Exhaust System

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1| 603-81| Duct, Intake 1 15 120-04| Washer, .195x.50x.08 Zinc 2
2| 112-48 Screw,T/S HH #14x2.257ZN | 2
3| 112-19) Screw,JHWH T/C Slot 1/4-20x0.4 2 17 120-13| Rivet - 3/16 x 5/8 2
18| 707-32{ Duct, Exhaust 1
7] 120-05| Washer, .195x.50x.040 Zinc | 7
8] 707-31| Screen, Exhaust 1 19 707-26] Cover, Engine Duct 1
9] 120-09| Rivet 3/16 x 1 7 20{ 707-25| Duct, Engine 1
10|  125-59| Washer, Fibre - .062x.25x.50| 7 21 103-11{ Screw, IHWH Slot 3
1/4-20x.50 ZN
1laj 108-08| Washer, 1/4 SAE Zinc 4 23| 603-82| Seal 1
11b| 108-08 2 25{ 126-57| Spring, Exhaust 2
12|  120-29| Spacer, .26 IDx1.12 LG 2
13}  125-58| Washer, Fibre - W-77F 2 26| 707-15| Muffler 1
14| 707-28| Support, Exhaust Duct 1 27| 112-30| SHCS, M8x1.25x20.0 Zinc 4
28] 805024} Gasket 2
30| 707-05| Manifold, Exhaust 1
31 108-02| Lockwasher, Hi-Collar 4
5/16, PL
3.0 Clutch System
Ref | Part No. Description Qty | | Ref | Part No Description Qty
1 127-37| Clutch, Driver, keyed 1 27 126-24| Clutch, Driven Model “B” 1
) incl. Refs 2 to 17, PODB00O4 | SODB0001
2/VO1LAIIF | Pulley, Half - Fixed 1 incl. Refs 28 to 37
3| VO21F| Pulley, Half - Sliding 1 28| ASK-5| Key 1/4x1/4x3/4 1
4| V046 | Lock Screw (use Loctite 242)( 1 29| ASR-6| Retaining Ring N1400-150 2
5| VO5BMR | Block + 200g Lead Slug Asm| 3 30| ASA-1]| Spacer .050” Thick as
) -200 | req
6| X-82-200 | Slug, Lead 200 g 3 30a| ASA-1-S| Spacer .025” Thick as
7 V08 | Retaining Ring D1400-350 1 : req
8 VO08C | Retaining Ring N1408-137 1 31{AFK25.4-
9 V09 | Spring Guide Plate 1 2500D01] Pulley, Half - Fixed 1
100 V10-48-| 32| AMC-2-
) 108-18 | Spring, Blue 1 2500D01| Pulley, Half - Sliding 1
11 V111| Threaded Cap 1 incl. Refs. 33, 34 and 35
12| V1203B| Cap, Type “B” 1 33| ANS-2-T| Shoe, Cam 3
] 34| AMB-2| Bushing, Bronze 1
14| VOSBMR| Block, Red 3 35| ccp-2-156| Pin, Spirol 1
15 V15| Lockwasher 1
16 V162| Locknut 1 36| ACsS-3-188| Spring, Blue 1
171 X-35-MA| Spacer as 371 AFC-4-} Cam 1
req C3D4
Ontario Drive & Gear Limited 4

Phone (519)-662-2840 Fax (519)-662-2421




4.0 Power Pack Assembly Vanguard Parts Manual

T g”, 1 7
N @ .
4 (i~ 5
222 y e d
(i?/ & 4 > | -
LY O] D

5 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

4.0 Power Pack Assembly

Ref | Part No. Description Qty | | Ref | Part No. Description Qty
1| 126-52| Engine - Vanguard V-Twin | 1 43| 611-66| Frame-Power Pack Van. 1
16 HP incl. refs 2-14,17 44| 100-64| Tie Wrap - 5.5” - Black 6
2 See Section 8.0 Fuel System 45| 610-24H| Brake Disc-#40-2x15T w/hole] 2

) & Seat Assembly i i ) ) .
3{ 126-74| Spark Plug #3926 2 46| 110-14| Key 1/4x1/4x1.25 4

"4l 394018| Cartridge - Air Cleaner (BS#)| 1 47 See Section 5.0 Brake

) ) ] ] System )
5| 271271| Element - Air Cleaner (BS#)| 1 48 127-48 Spring, Comp. .54x1.90 2
6| 110-03| Key 1/4x3/16x2.375 RC46 1 49| 612-41 Brake Cam 2
7|1 127-31| Spring, Governor - Green 1 50, 100-03 Pin, Cotter 3/32x.750 Zinc 2

8 125-88| Spring, Return 1 ] ] ] ]
8a] 127-49| Spring, Return 1 51| 108-24| Washer 5/16 SAE Zinc 2
Q| 112-28| HHCS, 3/8-24x4.5 GRS Zinc| 1 52| 612-21| Brake Adjusting Rod 2
] ] ] ) 53| 612-20| Steering Rod Clamp 2
10| 805169 Screw-Hex Head (BS #) 1 54| 103-46) HHCS 5/16-24x1.00 Zinc 2

10a| 805169 Screw-Hex Head (BS #) 1 55 117-04| Locknut, Nylon 5/16-24 Zinc| 4
13| 805170 Clamp - Casing (BS#) 1 ] ] ) ]

13a] 805170 Clamp - Casing (BS#) 1 56/ 612-81 Steering Shaft Asm. 1
14} 601-86| Clip, Retainer 1 57| 111-04| Pin, Spirol 5/16x1.50 2

] ] ) ) 58| 107-01| Retaining Ring, N1400-87 1
17| 126-95 Filter, Oil 1 59| 108-24| Washer - .34x.70x.06 Zinc 2
18 See Section 3.0 Clutch . 60 See Section 3.0 Clutch
194 811-14| Spacer 2 ) ) System )

) ) ) 7 61] 612-77 Cable Asm, Throttle 1
21  103-37] HHCS 5/8-11x10.00Gr5Zc | 1 62| 612-92| Cable Asm, Choke - Van. 1
22| 117-56 | Locknut, Nylon 5/8-11 Zinc | 3 ] incl. 63
23| 811-09| Washer, Square .64I1D 2 63 Jam Nut, 5/16-24, Part of 62 | -2
24, 811-10| Washer Asm, Square 2 64| 108-24| Washer 5/16 SAE Zinc 2
25. 103-52| HHCS 5/8-11x7.50 Gr5 Zc 2 ‘ 65I 126-75| Knob, Choke - Black 1
26/ 108-24| Washer 5/16 SAE Zinc 8 66  103-18| HHCS 3/8-24x1.25 GR5Zinc| 2 }
27 112-27| HHCS 5/16-18x1.75 GR5ZN| 4 67  108-06| Lockwasher, 3/8 S/R, Zinc 2
28 117-21| Locknut, Nylon 5/16-18 Zinc| 4 67a  108-06| Lockwasher, 3/8 S/R, Zinc 1
30| 127-35| Grip, Molded 2 67b  108-06| Lockwasher, 3/8 S/R, Zinc 1

) ) ] 7 68  108-18| Washer 13/32x1.375x11GA | 3
31 100-57| Throttle Twist Grip 1 69  125-56| Drive Belt 1
32, See Section 1.0 70  103-34| HHCS 3/8-16x1.25 GR5Zinc| 1

i i Transmission 71 110-09| Key 1/4x1/4x3.0 1
33| 108-36 | Washer .06x1.00x1.375 Zinc || as ] ] ] ]

] ] req 77 103-17| HHCS 3/8-16x1.00 GR5Zinc, 2
34| 612-98| Lever, Steering - LH 1 78 108-26) Wadsher 3/8 Zinc 2
35| 612-99] Lever, Steering - RH 1 79!  603-29| Guard, Belt Protect 1!
38| 117-06| Nut, Fin Hex 1/2-13 Zinc 2| 80, 601-92! Vinyl Trim, 1.5" 1
39| 103-53| HHCS 3/8-16x3.0 Full Thread | 2 81| 601-93 Vinyl Trim - 4.25" 1

39al 108-07] Lockwasher 1/2 Zinc 2 83  126-87 Spring, Parking Brake 1

40| 112-52: HHCS 1/2-13x7.0 GRS5Zinc | 2 84  612-80 Holding Brake Lever 1
85 612-94 Bracket Asm., Mech. Brake 1
87 127-33 Spring, Extension - Strg Lever| 2

Ontario Drive & Gear Limited 6

Phone (519)-662-2840 Fax (519)-662-2421




5.0 Brake System Vanguard Parts Manual

7 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

5.0 Brake System

Ref | Part No. Description Oty | | Ref | Part No. Description Dty
1|  117-46] Locknut, 2-way 5/16-24 ZN [I1x2| | 37| 668-03] Brake Cooling Kit-Van2 1
la| 117-46] Locknut, 2-way 5/16-24 ZN [1x2 {lmel. Befs 38 in62)
Ib| 117-46| Locknut, 2-way 5/16-24 ZN |1x2 38| 100-62| Switch, Light 1
3 108-12| Washer, 34x L0006 Zinc [1x2 39 125-92) Adpt. & Mounting Kit
4 109-021 Ball, Steel 1/4 Chromesteel %ﬁ (imecl. Rels 43 1o 50)
6| 100-10| Spri .Cc:m;lumlnn'
[} 103-16 m 5/16-24x3.75 GRE Ix2 401 125-91| Blower Fan 1
8 103-29| HHCS 5/16-24x2.75 GRS 1x2 41 120-13| Rivet 3/16™x5/8 4
| See Section 4.0-Power Pack 42| 613-05| Wire Harness 1
Assembly 43 Mounting Bracket 1
44 Nut, #10-32 1
10| 120-11| Rivet, 5/32x9/16 [8x2| | 45| | See | Lockwasher, 316" 1
11 100-56| Brake Pad, Set of 2 I=x2 46| (12592 | Screw, #10-32 x 2* 1
12 100-54| Caliper, Brake 2x2 47 above | MNut, 1/4-20 2
48 Lockwasher, 1j4" 2
16 100-72a| Brake Assembly Ix2 49 Screw, 1/4-20 x 58" 2
{inel. Refs. | 1o §, 18 to 12) 50 Adaptor, 3" dia. 1
52|  125-35| Clamp, Gear 3.50" HF-52 3
33 127-44] Hose, Intake 3" dia. x 46" 1
z 54| 601-89| Intake Flange (specify clr) 1
55| 126-61| Intake Screen 1
56| 112-56| Pan HD Phil T/S #10x3/4 4
A Fine
57| 127-39| Brake Cool Air Duct 1
58| 108-03| Lockwasher 1/4 Split Ring 4
591 112-19| Screw, [HWH T/C Slot 4
1/4-20x1/2
60 Go6B-11] M ing Bracket - Duet 1
61 118-02| Termi Male-#76-1251 1
62 118-03| Terminal, Female - #76-1289| 1
Ontario Drive & Gear Limited 8

FPhone (519)-662-2840 Fax (519)-662-2421




6.0 Vehicle Body & Firewall Vanguard Parts Manual

36a

£ “ﬂQ(ODtJ
<

9 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

6.0 Vehicle Body & Firewall

Ref | Part No. Description [Qty | Ref [ Part No. Description Qty
1 601-32| Body + Hood, Upper-Van. 1 34| 803-02| Floor Pan, Front 1

Replacement, specify colour ) ) specify colour 7
) (incl. Ref. 5b,11,12,13,14,15) | 35| 603-03| Floor Pan, Rear 6x6 1

2 603-91| Body, Lower - 6x6, 1] | ) specify colour )

) specify colour i 36a 120-04| Washer, .195IDx.500Dx.08 Zc | 46
3 127-28| Plug, Nylon - Black 1 36b 120-05| Washer, .195x.50x.04 Zc 2
4 601-05| Bumper, Vinyl - 6x6 1 36¢ 120-04| Washer, .195IDx.500Dx.08Zc 5
] ] ) 371 126-60| Vinyl Strip 1/2x1/4”x37.5* | 1
5| 602-37| Hood Kit - Vanguard 1 38 120-05| Washer .19x.50x.04 Zinc 2
specify colour (incl 6 to 10, & 36¢) 39 100-16| Clip, Hitch Pin 1.625 Zinc 4
] ] ) 40| 100-18} Plug, Drain 5/8" x 13/32" 2

6/ 801-47| Duct, Intake Transition 1l | ) ) ]

] ] specify colour ) 41| 601-03|| Seat, Rear LH - 6x6 1
7a| 127-45A| Pin, Hinge 2 42| 601-02| Seat, Rear RH - 6x6 1
7b| 127-45B| Knuckle, Hinge 2 43| 603-15| Washer, Plastic 2
8a) 103-47| HHCS, 10-24X3/8 8 44a| 108-01| Washer, Fender 1/4 SAEZc | 2
8b|  120-13| Rivet 3/16x5/8 7 45| 103-08|| HHCS 1/4-20x1.00 Zinc 2
8¢/ 120-13| Rivet 3/16x5/8 5 ] ] ] ]
8d 120-09| Rivet, 3/16x1 5 50 126-72| Plate, Holding Brake 1
9] 126-10| Wing Stud - 1 51| 126-65| Shifting Plate 1
10| 126-09° Grommet, Alum. #GH-7 1 52|  127-26] Steering Lever Plate & Winch 1
11} 602-24. Hood Support Assembly 1 53]  126-67| Floor Pan Plate 1
12|  120-15 Rivet, 1/8x7/16 2 54, 126-68| Operation Plate 1
13| 601-69 Spring Plate 1 55/ 126-69| Fuel Plate 1
14/ 126-11 Spring 1 56| 126-70| Vehicle Capacity Plate 1

7 R ) 57| 126-64| Vehicle ID Plate 1
15 112-19 Screw, IHWH T/C Slot 2 58 U.S. Plate, Non-U.S. 1
] ] | 1/4-20 x 0.5" ] ) ] Argos only
16/ 602-29 Brace, Dash 1 59! 127-51| Plate, Capacity - 6x6 1
17| 601-08 Vinyl Trim, 84" 1 60  126-73| French Decals, inc. 51-58 1
18| 601-09 Vinyl Trim, 28" 2 available as set only
19| 626-10 Hitch Kit (Opt.) 1 | ] ] . )

) ] ] o 61 125-41| Dash Handle, incl. 62 1
25 117-44 T-Nut 1/4-20 PL 4 62| Plug cap, avail. only with 61 | 2
26 120-24° Rivet, Alum. 3/32x3/8 38 63 117-10| Locknut, Nylon #10-24 Zinc | 3

7 , - all plates ] 64; 126-88| Bumper, Rubber 1

27a] 120-09| Rivet, 3/16x1 46 65, 103-25| PHMS #10-24x3/4" Zinc 3

27b| 120-09| Rivet, 3/16x1 25 66| 602-38| Clip, Hood 1
28| 601-44| Nameplate, “Argo” 1 67a| 613-75| Bezel, Headlamp 2

28a| 127-41| Nameplate, 6x6 Vanguard2 2 67b| 613-76| Bracket, Headlight Backing 2
30/ 609-36| Firewall - Vanguard 1 68 See Section 9.0 Electrical
31 103-72| Screw, IHWH T/C Slot 2 ) ) System )

7 7 1/4-20x3/4 ) 69| 103-24| OHPS T/S #6x1.00 Black 8
32 108-08| Washer, 1/4 SAE Zinc 2 73 117-15| Nut, Fin. Hex 3/8-16 Zinc 1

74] 602-27| Support, Adjustable 1

75| 103-89 C/Bolt 3/8-16x.75 Gr2 Zinc 1

76] 108-06 Lockwasher, 3/8 S/R, Zinc 1

80 127-01| Reflector, Red 2

81| 103-48| Pan HD PHIL T/S 4
#10x5/8 A Zinc

:Ontario Drive & Gear Limited .
Phone (519)-662-2840 Fax (519)-662-2421

10




7.0 Frame and Drive System Vanguard Parts Manual

647-10 Chain Take Up|
Replacement Kit

11 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

7.0 Frame and Drive System

Ref | Part No. Description Qty | { Ref | Part No. Description Qty

1| 606-50} Frame Asm - 6x6 Van55 1] 37  810-29| Sprocket, M/R Axle - 19T 4

) ] ) 38  810-28| Sprocket, Front Axle - 24T 4

3] 117-15| Nut, Fin Hex 3/8-16 Zinc 56 ) ] ] 7
" 4} 108-46| Washer 13/32x1.375 Hi-Carb 12 41 810-75| Axle Asm (incl. Ref 15) 6

5| 101-35] Bearing, Ball #1030-1.1/4GFS = 6 42| 603-22| Chain, Idler RC40-2x46P 2
Sa| 101-41| Bearing, Ball #1030-1GFS = 8 ] ] (incl. Ref 54) o
5b|  101-30| Bearing, Ball 1.0 Setscrew 2 | 43| 603-17| Chain, RC50-2x42P-Frt. 2.

) ] ) ) (incl. Ref 53) )

6/ 108-06 Lockwasher, 3/8” S/R Zc 58 44| 603-20| Chain, RC50-2x70P-Mid. 2
7a) 103-17 HHCS 3/8-16x1.00 GR5Zc | 2 ) 7 (incl. Ref 53) )
7o,  103-88: C/Bolt 3/8-16x1.00 GRS Zc | 22 45] 603-21| Chain, RC50-2x96P-Rear 2

8/ 605-99 Gasket, Flange 8 ) ) (incl. Ref 53)

9 605-89 Gasket, Outer Brg Flange 12 46 117-35} Nut, Wheel 7/16-20 Zinc 5x6
10a| 605-63 Flange, Bearing - Outer 14 47 125-26| Valve, Tire (See Ref. 48) 6
10b, 101-20; Flange Assem., Bearing 8 48| 125-15C| Rim, 8x7-5 Bolt c/w valve 6
] ] ] B 7 (incl. Ref 47) i

11 102-14| Seal, Oil CR#12361 6 49 126-96| Tire, Goodyear Runamuk 6
12| 102-15| Seal, Oil CR#12379 6 ] ] 22x10-8 7
13| 605-97| Flange Assem., Outer 6 50! 126-98C| Tire & Rim Assem. - LH 3
) ) (uses Ref. 11 & 12) (incl. Refs 48 & 49)
14| 112-39} C. Bolt, 3/8-16x1.75" GRS Zc| 24 ) ) ] )
15| 103-80| Stud, Wheel 7/16-20x1.125 |5x6 51} 126-97C Tire & Rim Assem. - RH 3
N ] ] ] ] | (incl. Refs 48 & 49)
20 101-14| Flangette -2 Hole - Trim 1”7 | 4 53 100-96 Con. Link, RC50-2 H.D. 1x6
22 117-04| Locknut, Nylon 5/16-24 Zinc, 4| 54 100-97 Con. Link, RC40-2 H.D. 1x2
23 103-46| HHCS 5/16-24x1.00 GR5Zc| 4 55 125-61 Spring, Tensioner ix4
. ) ] 56/ 603-61 Slider Block 2x4
26  112-03| SHSS 5/16-18x3/8 1)2DOG,PL | 6 57 125-78 Spring, Spacer 1x4 |
27  606-30| Idler Asm - L 4x11T 2x24T 1 58| 603-77 Upr Chn Tensioner Arm 1x4 !
28  606-31| Idler Asm - R 4x11T 2x24T 1 59 603-76 Lwr Chn Tensioner Arm 1x4
29I 112-31| HHCS 3/8-16x1.02BGR8Zc| 6 60 100-01I Pin, Cotter 1/8x1.5” Zinc 1x4
30 112-14| HHCS 3/8-16x.750 Gr5 Zc 2 61 603-78| Pivot Pin [1x4
31  108-15| Washer 3/8 SAE Zinc 1 62| 603-66| Spacer,.500 ID x .625 1Ig ix4"
32  604-84| Frame Asm. - Battery 1 . 647-10] Chain Take Up 4
33  117-64| Insert, 1/4-20 4 Replacement Kit
(incl. Refs 55 thru 62
as shown)
—~ : ,
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421



8.0 Fuel System and Seat Assembly Vanguard Parts Manual

,/f)

- § )))))))))8,';

2% 25 - ! \ /
7 B 2,

\ Qf’,1633 ' TS5
B e ]
35 N !
, .. ?IED;/// 2
£*—33 :::g’:‘-tx N //-7
Iz
'l/ G—37
13 Ontario Drive & Gear Limited

Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

7.0 Frame and Drive System

Ref | Part No. Description Qty | { Ref | Part No. Description Qty

1| 606-50} Frame Asm - 6x6 Van55 1] 37  810-29| Sprocket, M/R Axle - 19T 4

) ] ) 38  810-28| Sprocket, Front Axle - 24T 4

3] 117-15| Nut, Fin Hex 3/8-16 Zinc 56 ) ] ] 7
" 4} 108-46| Washer 13/32x1.375 Hi-Carb 12 41 810-75| Axle Asm (incl. Ref 15) 6

5| 101-35] Bearing, Ball #1030-1.1/4GFS = 6 42| 603-22| Chain, Idler RC40-2x46P 2
Sa| 101-41| Bearing, Ball #1030-1GFS = 8 ] ] (incl. Ref 54) o
5b|  101-30| Bearing, Ball 1.0 Setscrew 2 | 43| 603-17| Chain, RC50-2x42P-Frt. 2.

) ] ) ) (incl. Ref 53) )

6/ 108-06 Lockwasher, 3/8” S/R Zc 58 44| 603-20| Chain, RC50-2x70P-Mid. 2
7a) 103-17 HHCS 3/8-16x1.00 GR5Zc | 2 ) 7 (incl. Ref 53) )
7o,  103-88: C/Bolt 3/8-16x1.00 GRS Zc | 22 45] 603-21| Chain, RC50-2x96P-Rear 2

8/ 605-99 Gasket, Flange 8 ) ) (incl. Ref 53)

9 605-89 Gasket, Outer Brg Flange 12 46 117-35} Nut, Wheel 7/16-20 Zinc 5x6
10a| 605-63 Flange, Bearing - Outer 14 47 125-26| Valve, Tire (See Ref. 48) 6
10b, 101-20; Flange Assem., Bearing 8 48| 125-15C| Rim, 8x7-5 Bolt c/w valve 6
] ] ] B 7 (incl. Ref 47) i

11 102-14| Seal, Oil CR#12361 6 49 126-96| Tire, Goodyear Runamuk 6
12| 102-15| Seal, Oil CR#12379 6 ] ] 22x10-8 7
13| 605-97| Flange Assem., Outer 6 50! 126-98C| Tire & Rim Assem. - LH 3
) ) (uses Ref. 11 & 12) (incl. Refs 48 & 49)
14| 112-39} C. Bolt, 3/8-16x1.75" GRS Zc| 24 ) ) ] )
15| 103-80| Stud, Wheel 7/16-20x1.125 |5x6 51} 126-97C Tire & Rim Assem. - RH 3
N ] ] ] ] | (incl. Refs 48 & 49)
20 101-14| Flangette -2 Hole - Trim 1”7 | 4 53 100-96 Con. Link, RC50-2 H.D. 1x6
22 117-04| Locknut, Nylon 5/16-24 Zinc, 4| 54 100-97 Con. Link, RC40-2 H.D. 1x2
23 103-46| HHCS 5/16-24x1.00 GR5Zc| 4 55 125-61 Spring, Tensioner ix4
. ) ] 56/ 603-61 Slider Block 2x4
26  112-03| SHSS 5/16-18x3/8 1)2DOG,PL | 6 57 125-78 Spring, Spacer 1x4 |
27  606-30| Idler Asm - L 4x11T 2x24T 1 58| 603-77 Upr Chn Tensioner Arm 1x4 !
28  606-31| Idler Asm - R 4x11T 2x24T 1 59 603-76 Lwr Chn Tensioner Arm 1x4
29I 112-31| HHCS 3/8-16x1.02BGR8Zc| 6 60 100-01I Pin, Cotter 1/8x1.5” Zinc 1x4
30 112-14| HHCS 3/8-16x.750 Gr5 Zc 2 61 603-78| Pivot Pin [1x4
31  108-15| Washer 3/8 SAE Zinc 1 62| 603-66| Spacer,.500 ID x .625 1Ig ix4"
32  604-84| Frame Asm. - Battery 1 . 647-10] Chain Take Up 4
33  117-64| Insert, 1/4-20 4 Replacement Kit
(incl. Refs 55 thru 62
as shown)
—~ : ,
Ontario Drive & Gear Limited 12

Phone (519)-662-2840 Fax (519)-662-2421



9.0 Electrical System Vanguard Parts Manual

-, 360pt) @/ 33 opt)
46 / '__r/ﬁ

3toopt)

(OPT.)
GAUGE LIGHT ™
{OPT.) oo
GAUGE LiGHT IGNITION ol e
SWITCH  (0PT.) "\ GAUGE
W_ OIL PRESS.) R
OFF $ON

(OPT.)
HOURMETER

Ceerrrl

© {OPT.) ! '
_BRAKE FAN )
1
Y LA STARTER RELAY

BK

[
1

¢
333

i

FUSE
BLOCK

6
TERMINAL
| |_STRIP

AMP . FUSES

R

-+

12 V. BATTERY

15 Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421



Vanguard Parts Manual

9.0 Electrical System

Ref | Part No. Description sty | [Ref | PartNo.| Description Yy
1 100-39A| Key 1 41| 613-26| Power Cable 1
la] 126-17| Ignition Switch,incl. Ref 1 1 42| 613-58| Ground Wire 1
2| 100-62| Switch, Light 1 43| 117-20| Nut, Fin. Hex, 1/4-20Zinc 2
3] 613-71| Main Wire Harness, incl. 1 120-15| Rivet, 1/8x7/16 2
Fuse Holder 45 112-19| Screw,IHWH T/CSlot 1/4-20x1/2| 2
4| 126-76| Knob, Light 1 46| 118-48| Heat Shrink, 2 x 1/2 (opt.) 1
5| 613-68| Starter Relay 1 47| 118-02| Terminal, Male-#76-1251-88] 1
49 118-30| Terminal, Eye - #10 1
6| 127-54| Battery 1
8| 604-52| Battery Retaining Bracket 1 51| 613-45| Terminal Insulator (6 ga.) 1
9 117-21| Locknut, Nylon 5/16-18 Zin(| 2 52 127-55 Cap, Battery Terminal-Red 1
10| 100-64| Tie Wrap, 5.5" - Black 8 53| 702-06 Foam Cushion 2
7} 126-83| Clip, Hose 5/16 1.D. #c-950pC| 2
11f 103-48| Pan HD PHIL, T/S 1 5 118-49 Fuse, 15Amp, 2-prong (ATO1H 4
#10x5/8 A Zinc
121 126-93| Clamp, Nylon Wire -1/2" ID| 10 61| 112-51] screw, IHWH T/C#10-24x5/8 2
13 108-57| Washer, 3/4” ID, ToothLocl| 1 a2 127-56 Terminal, Bat. Post 2
14  126-93| Clamp, NylonWire - 12"IL| 1 68| 613-69| Headlamp, Halogen 2
15  127-24| Clamp, Nylon - 1" ID 1
160 108-55| Lockwasher, Ext. Tooth 716 | 1 72| 118-51] Fuse, 30A 2-prong (AT030) 1
171 613-18| Ground Wire 1
25| 613-37| Ground Terminal Strip 1
30 613-38| Oil Monitor Wires (opt.) 1
31| 632-15| Hourmeter, #56548-10 1
(#876EM) (opt.)
32| 633-1C| Voltmeter, #07583-15 1
(#830EM) (opt.)
33| 634-11( Oil Temp. Gauge #07556-88| 1
(#828EM) (opt.)
34| 634-12| Oil Temp. Sender#02024-0(| 1
(opt.)
35| 52.099.06| OIl Pressure Switch, 6 psi 1
(opt.) (Kohler #)
36| 634-08| Engine Oil Pressure Light 1
(opt.)
37| 634-10] Light Kit, #06215-00 2
5/8" dia., see Ref. 32,33 (opt
39| 613-49| Cable Starter 1
40| _ 108-03] Lockwasher, 1/4Zinc _5
Ontario Drive & Gear Limited 16

Phone (519)-662-2840 Fax (519)-662-2421




ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance




ATYJO056x6

ARGO

VANGUARD
PARTS MANUAL

Model No. V697-51
From Serial #58131

Ontario Drive & Gear Limited Manual No. 697-51
Phone (519) 662-2840 Fax (519) 662-2421 Rev. 2

09/97 1.5C
Printed in Canada




Foreword

ODG has prepared this manual for the VANGUARD model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken Aarts with the correct ARGO
replacement parts, are both essential to prolonging the life oftie ARGO. Please refer to
this parts manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD differs from the
jspfecificat_ions contained in this manual, contact Ontario Drive & Gear Limited for
information.

ODG reserves the right to alter specifications on the VANGUARD model at any time,
without obligation or prior notification.

Reproduction of the VANGUARD Parts Manual No. 697-51, inwhole or in part, is
prohibited without prior written permission from Ontario Drive & Gear Limited.

Model Identification
VANGUARD - Model No. V697-51

Explanation of Parts Manual Format

Ref - Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

Ontario Drive & Gear Limited
Page Phone (519) 662-2840 Fax (519) 662-2421



ArY065x6

Using the Parts Manual

1 Find the major vehicle assembly in the Table of Contents
Table of Contents on this page, and turn to
that section.

2. Locate the part in the illustration that you FOreword. .....coernesessesessesssssssnssessensens i
wish to order. Model Identification. N

Using the Parts Manual.......ce: ii

3. Refer to the parts list in that section.

4. Find the correct part number (Part No.), part 1.0 TranSMiSSION...ccuceiecessmssnssessessess 1
description  (Description) and correct 2.0 Intake and Exhaust System.......... 3
guantity (Qty). 3.0 Clutch System....eceserresessesenes 3

4.0 Power Pack Assembly..........ccueee. 5

5. Use only this information to order ARGO 50 Brake SySteM......commemmessessessssnens 7
replacement parts. DO NOT attempt to 6.0 Vehicle Body & Firewall................. 9
order a replacement part by Ref number or 7.0 Frame & Drive System........cc...... 11
Page number. 8.0 Fuel System & Seat Assembly....13

9.0 Electrical System....oesess 15
Ontario Drive & Gear Limited Page ii

Phone (519)-662-2840 Fax (519)-662-2421



1.0 Transmission Vanguard Parts Manual

Ontario Drive & Gear Limited
1 Phone (519) 662-2840 Fax (519)662-2421




Vanguard Parts Manual 10 Transmission

Ref [Part No. Description Qty Ref [P'artNo. Description g_t_y_
< [10-1780| Transmission Asm - HU 31| 114-01] Washer, Shim Z
does not include Refs 38, .020x2.25x2.81

52. 53 & 56 32|| 101-03| Bearing, Ball 6207-C3 2
- 33|| 103-04| SHCS5/16-18x 1.00 3
1| 34-68| Cover, Transmission 1 Bare
2| 34-99| Housing, Transmission 1 34| 108-02| Lockwasher, Hi-Collar 3
3| 34-21| Shaft, Input- 13/21T 1 5/16 Bare
4| 34-16A| Gear, Idler 13T 1 35| 101-15| Bearing, Ball 6005-C3 -z
(incl. Ref. 51)
5( 34-96 Gear, Helical - 26T-H 1 36| 107-04|| Retaining Ring 2
| 37| 34-08|| Cage 1
6| 34-94 Shaft, Spline 1 38| 610-67| Lever, Jift 1
7| 34-91 Gear, Double - 26/33T 1 39| 34-47| Gasket, Cover- 1/64"Thk | 1
8| 34-43 Gear Plate - 71T-H 1 40| 103-02| Plu ,Ma%'netic 3/8- 18 1
9| 105-03 Bushing, Oilite 2 x¥a 12 NPT Sq.Hd
10| 34-13, Gear, Planet - 12T 6 ]
41| 34-86 | Holder, Shift Lever 1
11| 34-14| Gear, Sun - 21T b4 42| 111-01| Pin, Spring 5/32x 1.00 2
12 34-81| Shaft, Output 2 43| 113-01| 0-Ring 012-7147 1
13| 34-65| Shifter Asm 1 44| 105-02| Bushing, Oilite 1/2x 1.0 1
14a| 114-04| Washer, Shim .040 Thk 1 45| 104-03| Pin, Dowel 1/4x 7/8 2
14b| 114-05| Washer, Shim.020 Thk 1 o )
15| 106-01| Retaining Ring 3 46| 34-75| Dipstick - with Breather 1
47| 10306 | HHCS 5/16-18x1.00 4
16| 101-01| Bearing, Ball 6204Z-C3 3 GRS Zinc _
17| 101-16| Bearing, Ball 6206-C3 1 48| 108-0% | Lockwasher 5/16 Zinc /
18| 114-02| Washer, Shim asroq. 50| 34-63| Shift Yoke 1
16| 106-05| Retaining Ring 1 , -
2| 10205 Seal, Oil WBS 30x62x10 | 1| | OIf 1030 %‘;fgg A?"'te% x1s5 | 1
21| 107-05| Retaining Ring 3| | S2| 103-97| HHES1/4-20x125 L
221 34-11| Pin, Dowel %2 x 3.50 1| s3] 117-27| Locknut, Nylon 1/4-20 1
23 31-07| Plug plate 3 zinc
25 109-05| Ball, Steel 6mm 62-67 Rc| 1 54| 10384 | HHCS 5/16-18x2.25 3
GR5 Zinc
26| 34-32| Spring, Compression- 1 55| 103-95| FHSC 5/16-18x1.0 1
7/32x 0.50 GR8 Zinc
27| 102-03| Seal, Oil WBS 30x72x10 2 56| 126-33 | Knob, Sift 1
28| 106-03| RetainingRing 4
29| 107-02| Retaining Ring 2
30, 101-05| Bearing,Ball 6306-2NSE C 2

Ontario Drive & Gear Limited
Phone (519)662-2840 Fax (519)662-2421 2



2.0 Intake and Exhaust System Vanguard Parts Manual

Ontario Drive & Gear Limited
3 Phone (519)662-2840 Fax (519)662-2421




Vanguard Parts Manual 2.0 Intake and Exhaust System

Ref [F'art No. Description Qty| |IReSf | Part No. Description Aty
~ 1| 603-81] Duct, Intake 1 15| 120-04] Washer, .195x.50x.08 Zin<| 2
2| 112-48| Screw, T/S HH#14x2.25 Zinc 2 17| 120-13| Rivet - 3/16x5/8 2
3| 112-19| Screw, IHWH T/C Slot 1/4- 2 18| 707-32| Duct, Exhaust 1
20x0.5 19| 707-26| Cover, Engine Duct 1
7| 120-05| Washer,.195x.50x.040 Zinc 7 g(l) 71%_212 gg&fgﬁ&% T/C Slot ;
8| 707-31| Screen, Exhaust 1 1/4-20%0.5
9] 120-09( Rivet 3/16x 1 7 23| 603-82| Seal 1
10| 125-59| Washer, Fibre -.062x.25x.50 7 25| 126-57| Spring, Exhaust 2
1la| 108-08| Washer, 1/4 SAE Zinc o | o o 'g/'Huglse,rMM.Zszo.o I -
1ib) 108-08 21 | 28| 805024| Gasket 2
1:23 1122?'525 \S/\r/):scﬁé,r.zlfi[k)?:l‘\/l\/m?_YGF g 30| 707-05| Manifold, Exhaust 1
14| 707-28| Support, Exhaust Duct 1 31| 108-02 %}’féfvpvaafher’ Hi-Collar 4
3.0 Clutch System
Ref | Part No. Description Qty [ | Ref |Part No. Description Ay
1|  127-37| Clutch, Driver, keyed 1| | 727[ 126-24] Clutch, Driven Model“B” | ~ 1
incl. Refs. 2to 17, PODB0004 SODB0001 (incl. Refs. 28 to
2| VO1L4I1F| Pulley, Half - Fixed 1 37)
3 V021F | Pulley, Half - Sliding 1 28| ASK-5| Key 114x 114x 314 1
4 V046 | Lock Screw (use Loctite 242 1 29| ASR-6| Retaining Ring N1400-150 2
5| VOSBCR-| Block +200g Lead Slug 3 30| ASA-1| Spacer.050" Thick as req
200 Asm. 30a| ASA-1-S| Spacer ,025" Thick as rog
6] C13-200( Slug, Lead 200 g 3| | 31|aFk25.4-| Pulley, Half - Fixed 1
7 V08| Retaining Ring D1400-35 1 2500D1
8 V08C| Retaining Ring N1408-13 1 32 AMC-2- PU”% Half - Sliding 1
9 V09 Sprlng Guide Plate 1 2500D01 |nC| efS 33 34 and 35
10( /1048-108-| Spring, Blue 1| | 33[ANS-2-T| Shoe, Cam 3
18 34| AMB-2| Bushing, Bronze 1
11 V111| Threaded Cap 1 35| 111-01} Pin, Spirol 5/32x 1.00 1
12| V1203BR| Cap, Type “B” 1 36| acs-3-188| Spring, Blue 1
37| AFC-4-| Cam 1
14| VOSBCR 3 C3D4
15 V15| Lockwasher 1
16 V162| Locknut 1
_17] x-35-MA| Spacer asreq| | —
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 4




4.0 Power Pack Assembly Vanguard Parts Manual

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 4.0 Power Pack Assembly

[Ref [P'artNo. Description Ay | [Ref Part No. Description Qty
—1[ 126-52] Engine - Vanguard V-Twin 1 43| 611-66 | Frame-Power Pack Van. 1
16 HP incl. refs. 2-14, 17 44' 100-64| Tie-Wrap - 5.5" - Black 6
B&S #3034471026E1 45 610-24H | Brake Disc-#40-2x15Twhol| 2
2 See Section 8.0 Fuel 46 110-14| Key 1/4x1/4x1.25 4
System & Seat Assembly 47 See Section 5.0 Brake System
3| 126-74 | Spark Plug #3926 2| | 48| 127-48| Spring, Comp..54x1.90 2
41 394018 Cartrldge - Air Cleaner (BS# 1 49 612-41 Brake Cam 2
5| 271271 | Element - Air Cleaner B8# | 1| | 50( 100-03| Pin, Cotter 3/32x.750 Zinc | 2
6| 110-03| Key 1/4x3/16x2.375 RCA6 1 | s1| 108-24| Washer 5/16 SAE Zinc 2
7| 127-31 | Spring, Governor - Green 1 | 52' 612-21| Brake Adjusting Rod 2
8| 125-88] Spring, Return 11| s3 e12-2C| SteeringRod Clamp 2
8a| 127-49| Spring, Return 11 | 54 103-4¢ | HHCS 5/16-24x1.00 Zinc || 2
9| 112-28 HHCS, 3/8-24x4.5 GRS Zinc | 1| | 55| 117-04| Locknut, Nylon 5/16-24Zin | 4
10a| 805169 Screw-HexHead (BS #) 1 | 57| 111-04| Pin, Spirol 5/16x1.50 2
. 58| 107-01| Retaining Ring, N1400-87 1
13 8051701 Clamp - Casing (BS #) 1| 59| 108-2¢| Washer %34x970x.06 Zinc| 2
13a 805170 Clamp - Casing (BS#) 1 60 See Section 30 Clutch Syster
14| 601-86| Clip, Retainer 1
17| 126-95| Filter, Ol 1 | 61/ 612-77| Cable Asm, Throttle 1
18 See Section 30 Clutch | | 62| 612-9:| Cable Asm, Chokeincl.63| 1
1s| 811-14| Spacer < | 63 Jam Nut, 5/16-24, Rrtof6 | 2
21| 11267 HHCS se-1xio00 Grszin| 1| | oo e &Vﬁggeg@fes_%'faﬂnc ‘
2: 811-09| Washer, Square.641D 3| | 67| 108-0¢ | Lockwasher, 3/8 S/R, Zinc| 2
2 811-10| Washer Asm, Square 2| | 57al| 108-0¢ | Lockwasher, 3/8 S/R, Zin(| 1
2t 108-24| Washer 5/16 SAE Zinc 8 | 68| 108-11| Washer 13/32x1375x11GA | 3
2¢| 117-21| Locknut,Nylon5/16-18Zinc 4 70| 103-3¢ | HHCS 3/8-16x1.25 GI5 Zinc 1
31| 100-57| Throttle Twist Grip V| 77| 103-1; | HHCS 3/8-16x1.00 Gr5 Zinc | %
32 See Section 1.0 Transmission 78 108-2’t Washer 3/8 Zinc "
33| 108-3| Washer .06x1.00x1.375 Zinc | asrec 79! 60325 | Guard. Belt Protect 1
3| 612-98| Lever, Steering- LH 1 80| 601-9: | Vinyl Trim- 15" 1
3¢] 612-99| Lever, Steering- RH 1 81| 601-9: | Vinyl Trim - 4.25" |
% | 103-53) HHCS 3/8-16x3.0 Full Threac) 2 [ g4| 612.8( Holdin’g Brake Lever {
39| 108-07| Lockwasher 1/2Zinc 2 85| 612-9¢ | Bracket Asm. .Mech. Brake |
4(| 112-52| HHCS 1/2-13x7.0 Gr5 Zinc 2 87| 127-z | Spring, Extension - StrgLeve | 2
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 6




5.0 Brake System Vanguard Parts Manual

Ontario Drive & Gear Limited
7 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 5.0 Brake System

Ref [P'artNo. Description Qty| | Ref | 'art No. Description Qty
1| 117-46] Locknut, 2-way 5/16-24zn | 1x2| | 37| 668-03| Brake Cooling Kit-Van2 |~ 1
la| 117-46| Locknut, 2-way 5/16-24Zn | 1x2 (incl. Refs. 38 t0 62)

Ib| 117-46| Locknut, 2-way 5/16-24zn | 1x2| | 38| 100-62| Switch, Light 1

3| 108-12| Washer, .34x1.00x.06 Zin( | 1x2| | 39| 125-92 ﬁ\rgcﬁ)thﬁcfsl\gggon;ior)lg Kit
4] 109-02| Ball, Steel 1/4 Chromestee | 2x2 ac| 125-91! Blower Fan 1
6| 100-10| Spring, Compression 2x2| | 41 120-13( Rivet 3/16" x 5/8" 4
7| 103-16| HHCS 5/16-24x3.75 Grsz | 1x2| | 42 613-05| Wire Harness 1
8| 103-29| HHCS 5/16-24x2.75 Gr8Z | 1x2| | 43 7 Mounting Bracket 1
9 See Section 4.0 Power 4| Nut, #10-32 1
Pack Assembly 45 See | Lockwasher, 3/16" 1
10| 120-11| Rivet, 5/32 8x2 46| {125-92 | Screw, #10-32 x 2" 1
47| | above | Nut, 1/4-20 2
11| 100-56| Brake Pad, Set of 2 1x2 48 Lockwasher, 1/4" 2
12| 00-54A| Caliper, Brake 22 49 Screw, 1/4-20x 5/8" 2
16| 00-72A| Brake Assembly 1x2 50/ | Adaptor, 3" dia. 1

(incl.Refs. 110 8, 10to 12)
52| 125-35| Clamp, Gear 3.50"HF-52 | 3
53| 127-44| Hose, Intake 3" dia.x 46" 1
54| 601-89| Intake Flange (specify clr) 1
55| 126-61| Intake Screen 1l
56| 112-56| Pan HD Phil T/S #10x3/4 A 4
Zinc
57| 127-39| Brake Cooling Duct 1
58| 108-03| Lockwasher 1/4 SplitRing| 4
59| 112-19| screw, IHWH T/C Slot 1/4- 4
20x1/2

60| 668-11| Mounting Bracket - Duct 1
61| 118-02| Terminal, Male - #76-1251 1
62| 118-03| Terminal, Female - #76-128t 1

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 8



6.0 Vehicle Body & Firewall Vanguard Parts Manual

*—10
6 = o
36¢ !/ 3 42
28 63 36b 65 62

13 5
#_.___

Gl

36a

}mwm i

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 6.0 Vehicle Body & Firewall

/\ i -
‘Ref [Part No. Description Qty| |Ref [Part No. Description Qty
'1{ 601-32 | Body + Hood, Upper - Van. 1| [36a] 120-04| Washer, .195x.50x.08 Zinc| 46
Replacement, specify colour 36b} 120-05| Washer, .195x.50x.04 Zinc, 2
, (incl Ref 5b, 11,12, 13, 14,158 | | 36¢c| 120-04 | Washer, .195x.50x.08 Zinc| 5
2| 603-91| Body, Lower - 6x6, 1 37| 126-60| Vinyl Strip 1/2"x1/4"x37.5' 1
, specify colour | | 38| 120-05| Washer,.19x.50x.04 Zinc 2
‘3| 127-28| Plug, Nylon - Black 1/ | 39| 100-16| Clip, Hitch Pin 1.625 Zinc 4
4{ 601-05 | Bumper, Vinyl - 6 x 6 1 40| 100-18| Plug, Drain 5/8" x 13/32" 2
5| 602-37| Hood Kit, Vanguard 1) | 41| 601-03| Seat, Rear LH - 6x6 1
specify colour (incl. Ref 6 to 10 & 36¢) 42| 601-02 Seat, Rear RH - 6x6 1
e - .. - 43| 603-15| Washer, Plastic 2
6| 801-47 ]S)p‘éccti’f;‘ggﬁi;rrans‘t‘on’ 11 | 44a| 108-01| Washer, Fender 1/4 SAE Zinc 2
: . . : 45| 103-08 HHCS 1/4-20 x 1.00 Zinc 2
7a|127-45A | Pin, Hinge 2l | 50| 126-72 Plate, Holding Brake 1
7b|127-45B | Knuckle, Hinge 2 ’
8al 103-47| HHCS 10-24 x 3/8 8 51 126-65 Shlﬁm Plate 1
8b| 120-13| Rivet 3/16 x 5/8 7 52| 127-26 Steeringg Lever Plate & Winch 1
8c| 120-13| Rivet 3/16 x 5/8 E 53| 126-67| Floor Pan Plate 1
8d| 120-09| Rivet 3/16x 1 5 54 126-68 | Operation Plate 1
9| 126-10| Wing Stud 1 55| 126-69| Fuel Plate 1
10| 126-09 | Grommet, Alum, #GH-7 1 56| 126-70| Vehicle Capacity Plate 1
~ 11| 602-24 | Hood Support Assembly 1 57| 126-64| Vehicle ID Plate 1
12| 120-15| Rivet 1/8 x 7/16 2 58 U.S. Plate, Non U .S. 1
13| 601-69 | Spring Plate IR Argos only ,
ol Tzt i | | 3 m e o
- rench Decals, incl. 51-
15] 112-19 ?;:fzwd%\?g}{ T/C Slot 2 7 7 available as sef 0 nly 7
" 16{ 602-29| Brace, Dash 1 61| 125-41] Dash Handlef incl. 62 1
17| 601-08| Vinyl Trim, 84" 1 62| Plug cap, avail. only w1th.6l 2
181 601-00| Vinvl Trim’ 28" 2 63| 117-10| Locknut, Nylon #10-24 Zinc | 3
myL 2T, 64| 126-88 | Bumper, Rubber 1
19} 626-10 Hitch Kit (Opt.) Ll | 65| 103-25| PHMS #10-24 x 3/4" Zinc | 3
26| 120-24| Rivet, Alum,3/32x3/8-all plates|| 38 | | 75| 613-75 Bezel, Headlamp 2
27a 120-09 Rivet, 3/16x 1 46| | 67b| 613-76 Bracket, Headlight Backing | 2
27b| 120-09| Rivet, 31/ 16x1 o 25| 1 68 gee Section 9.0 Electrical
28| 601-44 Nameplate, “ARGO” 1 ystem )
28a| 127-41 Nameplate, 6x6 Vanguard2] 2| | 69| 103-24| OHPS T/S #6 x 1.00 Black] 8
30| 609-36 Firewall - Vanguard 1 b : i i ,
31 | 103-72 SCI'CW, [HWH T/C Slot 2 73| 117-15| Nut, Fin. HCX 3/8-16 Zinc 1
1/4-20x3/4 | 74| 602-27 Support, Adjustable 1
32 '108-08| Washer, 1/4 SAE Zinc | Z 75| 103-89 C/Bolt 3/8-16 x .75 Gr2 Zinc 1
34| 803-02' Floor Pan, Front, 1 76 108-06 | Lockwasher, 3/8 S/R, Zinc| 1
specify colour 80 127-01| Reflector, Red 2
35| 603-03 Floor Pan, Rear 6x6, 1 81 103-48 | Pan HD Phil T/S #10x5/8 4
specify colour A Zinc :
Ontario Drive & Gear Limited )
Phone (519) 662-2840 Fax (519) 662-2421 10




7.0 Frame and Drive System Vanguard Parts Manual

. - 647-10 Chain Take Up
% G Replacement Kit
55 >

Ontario Drive & Gear Limited
11 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 7.0 Frame and Drive System

Ref [F'art No, Description Qty | |ef [P'artNo. Description Qty|
~1[ 606-5C| Frame Asm. -6x6 Vanguard 1 | | 37| 810-29] Sprocket, M/R Axle - 191] 4]
| 38| 810-28| Sprocket, Front Axle - 24T | 4/

3| 117-15| Nut, Fin Hex 3/8-16 Zinc 56
4| 108-46( Washer,13/32x1,375 Hi-Cart| 12 41| 810-75| Axle Asm (incl. Ref. 15) 6
5| 101-35| Bearing, Ball #1030-1.25 GF¢ 6 42| 603-22| Chain, Idler RC40-2x46P | 2
5a| 101-41| Bearing, Ball #1030-1 GFS 8 (incl. Ref. 54) ]
5b| 101-30| Bearing, Ball 1.0 Setscrew 2| | 43| 603-17 ggglgell}%g)o-h@l’-ﬁt- 2
6| 108-06( Lockwasher,3/8" S/R, Zinc| 58 S , .
7a| 103-62 HHCS3/8-16x15 Grsre| 2| | 44| 603-20) Chal RES0-ZTOP-Mid. - 2
7b| 103-88 C/Bolt 3/8-16x1.00 Gr5Zinc| 22 P |
8| 605-99 Gasket, Flange g| | 45| 003-21) Chain RCo-2xoeP Rear| 2
9| 605-89 Gasket,Outer Bearing Flange| 12| | 46| 117-35| Nut, Wheel 7/16-20 Zinc | 5x6
10a | 605-63 Flange, Bearing - Outer 14 47| 125-26| Valve, Tire 6
1b| 101-20 Flange Assem., Bearing 8 48| 25-13C| Rim, 8x7-5Bolt 6
11| 102-14 Seal, Oil CR #12361 6 49) 126-96 ;&e’lgg()dyear Runamuk | 6
12| 102-15 Seal, Oil CR #12379 6| | 50|126-98C Tire & Rim Asm. - LH 3
13| 605-97 Flange Assem., Outer 6 (incl. Refs. 48 & 49)
(incl.Refs. 11& 12) 51| 126-97C Tire & Rim Asm. - RH 3
14| 112-39 C. Bolt, 3/8-16x1-3/4"Gr5Zc| 24 (incl. Refs. 48 & 49)
15| 103-80 Std, Wheel 7/16-20x1.125 5x6 53| 100-96| Con. Link, RC50-2 H.D. | 1x6
16| 112-60 SHSS 1/4x28x1/2 CupPt. 4| | s4| 100-97| Con. Link, RC40-2 H.D. | 1x2
Bare 55| 125-61| Spring, Tensioner Ix4
5¢| 603-61| SliderBlock 2x4
17| 108-05| Lockwasher, 5/16" Split Ring 4 57| 125-78| Spring, Spacer 1x4
2C| 101-14] Flangette - 2 Hole - Trim 1" 4 58| 603-77| Upr Chn Tensioner Arm | 1x4
22| 117-04 LOCant, Nylon 5/16-24 Zing 4 5¢] 603-761 Lwr Chn Tensioner Arm 1x4
23| 103-46 HHCS 5/16-24x1,00 Q5 Zinc 4 6¢| 100-01| Pin, Cotter 1/8x1.5"Zinc | 1x4
2¢| 112-03| SHSS5/16-18x3/8 . DOG,PL| 6
27| 606-30( Idler Asm -L 4x11T 2x24T 1 61| 603-78| Pivot Pin 1x4
2&| 606-31| Idler Asm -R 4x11T 2x24T 1 62| 603-66| Spacer, .500 ID x ,6251g | 1x4
25| 112-31] HHCS 3/8-16x1.0 2B Gr8 Z 6 a| 647-10[ Chain Take Up 4
Replacement Kit
3(| 112-14 HHCS 3/8-16x.750 Gr5 Zc 2 (incl. Refs 55 thru 62 as
31| 108-15 Washer 3/8 SAE Zinc 1 shown)
32| 604-84 Frame Asm. - Battery 1
37| 117-64 Insert. 1/4-20 4

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 12



8.0 Fuel System and Seat Assembly  Vanguard Parts Manual

Ontario Drive & Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 8.0 Fuel System and Seat Assembly

IR [P'art No, Description Qty| [IRef [P'art No. Description
| [803-50] Handrail Assembly 1| | 21| 608-42] Fuel Hose, 110"
2| 108-03] Lockwasher, 1/4 split ring A 22| 125-64| Fuel Filter, G 81-4
Zinc 23| 100-12| Clamp, Gear 2.25" HF36
.| 112-41 IZ)I'IMS, PHIL 1/4-20x1.250 6 24| 125-94| Hose, Filler
InC
.| 608-39| Back Pad Assembly 1 25| 126-47| Fuel Neck Assembly
¢| 608-43] Seat, Bench 1 26| 126-46| Cap, Fuel
: 27| 126-77| Hose, Vent 93" 6x6
¢ 6086'% Angle, Left 1 28| 126-50| Male Connector, 1/4"
c’ 608-31, Angle, Right _ 1 29| 126-94| Clamp, Nylon Wire, 1/4" IC
¢| 11204 HHCS 1/4-20x3/4 Gr2 Zinc 61 | 30| 112-04| HHCS 1/4-20x3/4 Gr2 Zinc
1| 108-03 Lockwasher 1/4 split ring 6

Zinc 31| 117-10| Locknut, Nylon #10-24 Zinc

13| 804-17| Frame Assembly, Seat 1 .

' i 32| 126-62| Clamp, Gear 1/4" 2-Ear #0507

M I ‘4\2"’(‘;“;2;95"-50"-08 Zine |31 | 33| 126-93| clamp, Nylon Vire, 12" ID

; ) . 34| 108-08| Washer, .28x .62x .04 Zinc
1] 608-28) Fickp 2 ssembly, Fuel 1| 35| 120-09| Rivet, 316x1
1¢| 608-24| Tank, Fuel 32 fitre 1 | 36| 120-13) Rivet, 5/16x 578
(incl. Ref. 18) 37| 702-06| Foam Cushion

2(| 100-70| Clamp, Gear 1/2" HF4 4 38| 117-54| Locking PAL Nut, 1/2-20

Zinc

39| 112-07| RHMS, 10-24x 1.25Zinc
40| 108-42| Washer, .062 x 7/32 x 1.00
Zinc

41| 103-48| T/S Pan HD Phil #10-5/8 A
Zinc

N/
PP e
R NN RprPPOWOWRPRN PP ERrRR |—\|—\N|—\|—\|‘:

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 14



9.0 Electrical System Vanguard Parts Manual

{opt.]
/35(om.) @/ 33 et
a6
4’Q /16 (opt.) \‘ X
31(opt) 320pt) 0¢ 2 /
of |
T (OPT.) "SNITCH . GAUGE
. : W H AU
GAUGE LIGHT ™\ (0PT.) Clont Y, (OPTO
VOLTMETER LIG*;T QLL JEXP.
— SWITCH (oPT.) R
] BR (1)“6 "'E?Eﬁf BR
N .
] : [ W BR . ) -
HOURMETER \ _448
(OPT. Vang.) X BK\\°/ Bl
/I o
Ll AF
i \.J\—.—"
'BRAKE FAN 7 N—
= T -
BK BR
GROUND E=% 3 M
HEAD TERMINAL 21y
LAMPS STRIP [ —————
- i 15 15
[DJ BR __lJ | L 1 AMP. FUSES
] ] }
: TR 1T ENGINE R K COLOUR CODE
- BR 30 Bl pOIL TEWP. | et
i 0R | SENDER BK - BLACK OR - ORANGE
: BL - BLUE R - RED
/18K w! BR - BROWN W - WHITE
- ! GR - GREEN Y - YELLOW
] # Y R 1
(OPT.) ‘/ ;
0 ’LNTQ'E‘QTO.R (OPT.)

Ontario Drive & Gear Limited
15 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

9.0 Electrical System

Ref [Part No. Description Qty| Ref | 'artNo. Description Qty
~ 1/ 00-39A[ Key 1 | 41| 613-26] Power Cable 1
la| 126-17| Ignition Switch, incl. Ref 1 1 42| 613-58| Ground Wire 1
2| 100-62| Switch, Light 1 43| 117-20| Nut, Fin. Hex, 1/4-20Zinc 2
3| 613-71| Main Wire Harness, incl. 1 44| 120-15| Rivet, 1/8 X 7/16 2
Fuse Holder 45| 112-19| Screw, IHWH. T/C 1/4- 2
4| 126-76| Knob, Light 1 20x 1/2
£| 613-68| Starter Relay il 46| 118-48| Heat Shrink, 2 x 1/2 (opt.) 1
6| 127-54| Battery 1 47| 118-02| Terminal, Male-#76-1251- 1
8| 604-52| Battery Retaining Bracket | 1 88
9| 117-21| Locknut, Nylon5/16-18zinc| 2| | 49| 118-30| Terminal, Eye - #10 1
10) 100-64| Tie Wrap, 55 Black 8 51| 613-45( Terminal Insulator (6 ga.) 1
11| 103-48| PanHD PHIL T/s#10x5/8A| 1| | 92| 127-55 ggg Battery Terminal - 1
Zinc
12| 126-93|| Clamp, Nylon Wire- 12" 1D | 10| | 54| 126-83 gsl(ile’c Hose 5/16 ID #C- 2
13| 108-57| Washer, 3/4" 1D, Tooth Lock 1
14) 126-93| Clamp, Nylonwire- 121D | 1| | 2°| 11849 (F K§§61155)Amp’ 2-prong | 4
15| 127-24| Clamp, Nylon - 1" ID 1
16| 108-55| Lockwasher, Ext. Tooth7/16’ 1 61| 112-51| Screw, IHWH T/C #10- 2
17| 613-18| Ground Wire 1 24x5/8
25| 613-371 Ground Terminal Strip 1 62| 127-56| Terminal Bat. Post 2
68| 613-69| Headlamp, Halogen 2
30| 613-38| Qil Monitor Wires (opt.) 1 (incl. Ref. 69)
31| 632-15| Hourmeter, #56458-10 1| | 69| 127-46| Bulb, Headlight - Haloget| 2
(#876EM) (Opt.) 72| 118-51| Fuse, 30A 2-prong 1
32| 633-10| Voltmeter, #07583-15 1 (AT030)
(#830EM)
33| 634-11] Oil Temp. Gauge #07556-88| 1
(#828EM) (opt.)
34| 634-12| Oil Temp. Sender #02024-0« 1
(opt.)
35] i2.099.06 | Oil Pressure Switch, 6 psi 1
(opt.) (Kohler#)
36| 634-08| Engine Oil Pressure Light 1
(opt.)
37| 634-10] Light Kit, M6215-00 5/8" dia | 2
e Ref. 32 & 33 (opt.)
39| 613-49] Cable, Starter 1
40| 108-03| Lockwasher, 1/4Zinc 5
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 16



ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2GO

Phone: (519) 662-2840

Fax: (519) 662-2421

'3 DG Dedicated to quality and performance




/‘FM ‘ il

VANGUARD
PARTS MANUAL

Model No. V697-51
From Serial #59600

Ontario Drive & Gear Limited Manual No. 697-51-1 12/97 3.5C
Phone (519) 662-2840 Fax (519) 662-2421 Rev. 3 Printed in Canada




Foreword

ODG has prepared this manual for the VANGUARD model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken ﬁarts with the correct ARGO
replacement parts, are both essential to prolonging the life ofthe ARGO. Please refer to
this parts manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product

specification available at time of printing. If your VANGUARD differs from the
specifications contained in this manual, contact Ontario Drive & Gear Limited for

information.

ODG reserves the right to alter specifications on the VANGUARD model at any time,
without obligation or prior notification.

Reproductionof the VANGUARD Parts Manual No. 697-51, inwhole or in part, is
prohibited without prior written permissionfrom Ontario Drive & Gear Limited.

Model Identification
VANGUARD - Model No.V697-51

Explanation of Parts Manual Format

Ref - Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

Ontario Drive & Gear Limited
Page Phone (519) 662-2840 Fax (519) 662-2421



Using the Parts Manual

1. Find the major vehicle assembly in the
Table of Contents on this page, and turn to
that section.

2. Locate the part in the illustration that you
wish to order.

3. Referto the parts list in that section.

4. Find the correct part number (Part No.), part
description  (Description) and correct

guantity (Qty).

5. Use only this information to order ARGO
replacement parts. DO NOT attempt to
order a replacement part by Ref number or
Page number.

Table of Contents

FOreword. ...omcsmsssssmssssssssssssssssens i
Model IdentifiCatioN..msssssscess N

Using the Parts Manual...... ii

1.0 TranSMISSION....csssesesssssesessssnss 1
2.0 Intake and Exhaust System........u.. 3
3.0 Clutch System.....cumesesesesssenns 3
4.0 Power Pack Assembly......ccccuine. 5
5.0 Brake SystemM.....cmsesssssssssssnnns 7
6.0 Vehicle Body & Firewall................. 9
7.0 Frame & Drive System..........cuuue 11
8.0 Fuel System & Seat Assembly....13
9.0 Electrical System.....cmsmens 15

Ontario Drive & Gear Limited
Phone (519)-662-2840 Fax (519)-662-2421

Page i




1.0 Transmission Vanguard Parts Manual

12

Ontario Drive & Gear Limited
1 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual

1.0 Transmission

7Ref [Part No. ' ‘Description Qty Ref [Part No. Description Qty
. I610 17HU Transmission Asm - HU, 31| 114-01| Washer, Shim 2
does not include Refs 38, .020x2.25x2.81
52,53&56 32| 101-03 | Bearing, Ball 6207-C3 2
, , : o - 33| 103-04| SHCS 5/16-18 x 1.00 3
1{ 34-68| Cover, Transmission 1 Bare
2| 34-99| Housing, Transmission 1 34| 108-02 | Lockwasher, Hi-Collar 3
3| 34-21 Shaft, Input - 13/21T 1 - 5/16 Bare
4| 34-16A Gear, Idler 13 T 1 35| 101-15| Bearing, Ball 6005-C3 2
(incl. Ref. 51) 7 7
5  34-96 Gear, Helical - 26T-H 1 36| 107-04| Retaining Ring 2
] , | 37| 34-08| Cage 1
6/ 34-94| Shaft, Spline 1 38| 610-67| Lever, Shift 1
-7 3491 Gear, Double - 26/33T 1 39| 34-47| Gasket, Cover - 1/64"Thk| 1
8 34-43| Gear Plate - 71T-H 1 40| 103-02| Plug, Magnetic 3/8 - 18 1
9! 105-03| Bushing, Oilite /2 x% 12 NPT Sq. Hd
10| 34-13| Gear, Planet - 12T 6 ] ) ) ]
7 N 41 34-86| Holder, Shift Lever 1
11| 34-14| Gear, Sun-21T 2 42| 111-01| Pin, Slotted Spring 5/32 x 1.00| 2
12! 34-81| Shaft, Output 2 43 113-01| O-Ring 012-7147 1
13 34-65| Shifter Asm 1 44| 105-02| Bushing, Oilite 1/2x 1.0 1
14a 114-04| Washer, Shim .040 Thk 1 45| 104-03| Pin, Dowel 1/4 x 7/8 2
14b 114-05| Washer, Shim .020 Thk 1 ] ] ) : )
15 106-01| Retaining Ring 3 46!  34-77 Dipstick - with Breather 1
, . 47| 103-06 HHCS 5/16-18x1.00 4
16| 101-01| Bearing, Ball 6204Z-C3 3 1 GRS Zinc ]
17| 101-16| Bearing, Ball 6206-C3 1 48| 108-05| Lockwasher 5/16 Zinc 7
18| 114-02| Washer, Shim asreq, 50| 34-63| Shift Yoke 1
19| 106-05| Retaining Ring 1 - : - . - )
20| 102-05' Seal, Oil WBS 30x62x10| 1 51} 105-05| Bushing, Oilite 2x 1.5 | 1
e (inRef 4)
21! 107-05| Retaining Ring 2 52| 103-97| HHCS1/4-20x1.25 1
22 34-11 Pin, Dowel % x 3.50 1| | o« GR> Zine :
’ : 53| 117-27| Locknut, Nylon 1/4-20 1
231 31-07 Plug plate -3 Zinc
25/ 109-05  Ball, Steel 6mm 62-67 Rc 1 54| 103-84| HHCS 5/16-18x2.25 3
} , , I GRS Zinc
26) 34-32 Spring, Compression - 1 55 103-95 FHSC 5/16-18x1.0 1
, 7/32x0.50 GRS Zinc
27 102-03| Seal, Oil WBS 30x72x10 2 56! 126-38' Knob, Shift 1
28| 106-03| Retaining Ring 4
29| 107-02| Retaining Ring 2
30| 101-05| Bearing,Ball 6306-2NSEC3| -2

‘Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421




2.0 Intake and Exhaust System Vanguard Parts Manual

N

Ontario Drive & Gear Limited
3 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 2.0 Intake and Exhaust System

Ref | "artNo. Description Qty | | Ref | PartNo. Description Qty
1| 603-81| Duct, Intake 1| |~ 15[ 120-04] Washer, .195x.50x.08 Zin(| 2
2| 112-48| Screw, T/S HH#14x2.25 Zinc 2 17| 120-13| Rivet - 3/16x5/8 2
3| 112-19| Screw, IHWH T/C Slot 1/4- 2 18| 707-32| Duct, Exhaust 1
20x0.5 19| 707-26| Cover, Engine Duct 1
_ 20| 707-25| Duct, Engine 1
7 120'05 WaSher,.195X.50X.040 Zinc 7 21 112_19 SCFEW,IHWH T/C SlOt 3
8| 707-31| Screen, Exhaust 1 1/4-20%0.5
9| 120-09( Rivet 3/16x 1 7 23| 603-82| Seal 1
10| 125-59| Washer, Fibre -.062x.25x.50 7 25| 126-57 Spring’Exhaust 2
lla| 108-08) Washer, 114 SAE Zinc 4| | 5| 11230 SHCS. Mex1 25200 .
1lb| 108-08 2 zinc
12| 120-29| Spacer,.261Dx1.12LG 2 28| 805024| Gasket 2
13| 125-58| Washer, Fibre - W-77F 2| | 30| 707-05| Manifold, Exhaust 1
14| 707-28| Support, Exhaust Duct 11 | 31| 108-02| Lockwasher, Hi-Collar 4
5/16, PL
3.0 Clutch System
Ref | PartNo. Description Aty Ref | Part No. Description Ay
1| 127-72| Clutch, Driver, keyed 1| | "27[ 126-24] Clutch, Driven Model “B*| = 1
incl. Refs. 2 to 15, 0400-0028 SODB0001 (incl. Refs. 28to
2| 0405-0021| Pulley, Half - Fixed 1 37
3 V08| Ring, Retaining D1400-350 1 28| ASK-5| Key 1/4 x 114x 314 1
41 0410-0007| Pulley, Half - Sliding 1 29| ASR-6| Retaining Ring N1400-150 2
5 V09| Plate, Spring Guide 1 30| ASA-1| Spacer.050" Thick ® reg
6| V10-48-| Spring 1| | 30a| ASA-1-S| Spacer.025" Thick ®req
108-18 31| AFK25.4-| Pulley, Half - Fixed 1
7| 420-2453-| Lockwasher 3 2500D1
700 32| AMC-2- PuIIe\F/{, HaIf-SIiding 1
8] 222-9640-| SHCS 3 2500D01 | incl. Refs. 33, 34 and 35
66 33| 4NS-2-T| Shoe, Cam 3
9| 1080-0153| Washer 11| 34| AMB-2| Bushing, Bronze 1
101 080-0100( Nut 1 | 35| 111-01| Pin, Slotted Spring5/32x 1.00 | 1
11 0115-| Cap I | 36|4cs-3-188| Spring, Blue 1
0015(B) . 37| AFC-4-| Cam 1
12| )440-0001| Cover, Spring 1 C3D4
13| C24-L1| Spring, Anti-Noise 3
14 C13-200| Slug, Lead 200g 3
15( 1130-3002| Block, Red 3
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 4




4.0 Power Pack Assembly Vanguard Parts Manual

Ontario Drive & Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 4.0 Power Pack Assembly

Ref [Part No. Description )ty | |Ref [Part No. Description Qty
T| 126-52 | ingine - Vanguard V-Twin | 1| | 43] 611-66} Frame-Power Pack Van. 1
16 HP incl. refs. 2-14, 17 44| 100-64| Tie-Wrap - 5.5" - Black 6
3&S #3034471026E1 4516'10-24H| Brake Disc-#40- 2
2 See Section 80 Fuel , 2x15Twmole
System & Seat Assembly 46| 110-14| Key 1/4x1/4x1.25 4
3| 126-74| Spark Plug #3926 2 47 See Section 5.0 Brake System
4| 394018 | Cartridge - Air Cleaner(BS#)| 1/ | 48| 127-48| Spring, Comp. .54x1.90 2
5| 271271 | Element - Air Cleaner(BS#) | 1 | 49| 612-41 Brake Cam 2
. 50 100-03| Pin, Cotter3/32x.750 Zinc| 2
6| 110-03| ey 1/4x3/16x2.375 RC46 1
7| 127-31{ Spring, Governor - Green 1| | 51| 108-24| Washer 5/16 SAE Zinc | 2
8 125-88| Spring, Return 11 | 52| 612-21| Brake Adjusting Rod 2
8a| 127-49| Spring, Return 1| | 53} 612-20] Steering Rod Clamp 2
9| 112-28| HHCS, 3/8-24x4.5 GRS Zinc 1] | 54| 103-46| HHCS 5/16-24x1.00 Zinc | 2
10| 805169 Screw-Hex Head (BS #) 1l { 55| 117-04{ Locknut,Nylon 5/16-24zine{ 4
10a| 805169| Screw-Hex Head (BS#) 1l | 56| 612-81] Steering Shaft Asm. {1
‘ 571 111-04{ Pin, Spirol 5/16x1.50 1 2
13, 805170| Clamp - Casing (BS#) 1 | 58| 107-01| Retaining Ring, N1400-87{ 1
13a| 805170| Clamp - Casing (BS#) 1 | 59| 108-24| Washer -.34x.70x.06 Zinc| 2
14/ 601-86| Clip, Retainer 1| 60 See Section 30 Clutch
17" 126-95 Fllter, Oil 1 System
18 See Section 30 Clutch - 61| 612-77| Cable Asm, Throttle 1
19 811-14| Spacer 2| | 62| 612-92 Cable Asm, Chokeincl.63| 1
) 63 Jam Nut, 5/16-24, Patof 62} 2
21| 112-57| HHCS 5/8-11x10.00 GrS5 Zinc 1 641 108-24| Washer 5/16 SAE Zinc 2
22| 117-09 LOCant, Nylon 5/8-11Zinc 3 654 126-75 Knob’ Choke - Black 1
23| 811-09| Washer, Square 641D 3| | 66| 103-18 [ HHCS 3/8-24x1.25 Gr5 Zinc | 2
24| 811-1c| Washer Asm, Square 2| | 67] 108-06| Lockwasher, 3/8S/R, Zinc| 2
25| 112-58| HHCS 5/8-11x7.50 Gr5 Zine | 2| | 67a| 108-06| Lockwasher, 3/8 /R, Zinc| 1
26| 108-24| Washer 5/16 SAE Zinc 8| |67b| 108-06| Lockwasher, 3/8 S/R, Zinc| 1
27| 112-27| HHCS 5/16-18x1.75 Gr5 Zinc 4 63l 108-18| Washer 13/32x1.375 x 11GA 3
30| 127-35| Grip, Molded Rubber 2| | 70| 103-34| HHCS 3/8-16x1.25 Gr5Zinc | 1
31| 100-57| Throttle Twist Grip g | 71| 110-09| Keyl/4x1/ax30 | 1
32 See Section 1.0 Transmission 77| 103-17{ HHCS 3/8-16x1.00 G5 Zinc || 2
33 108-36| Washer .06x1.00x1.375 Zinc | &y 7B| 108-2G| Washer 3/8 Zinc Z
34| 6129E| Lever, Steering- LH 1| 79| 603-29| Guard, Belt Protect 1
H| 61295 Lever, Steering- RH 1 80| 601-92| Vinyl Trim- 1.5" 1
3| 117-06| Nut, Fin Hex 1/2-13 Zinc < 81| 601-92| Vinyl Trim - 4.25" 1
$H| 103-53| HHCS 3/8-16x3.0 Full Threac| 2 | 83| 126-87| Spring, Parking Brake 1
39z | 108-07| Lockwasher1/2 Zinc 2 84| 612-80| Holding Brake Lever 1
4| 12-52) HHCS 12-13x7.0Grs Zine | 2| | 85| 612-94| Bracket Asm., Mech. Brake | 1
87 127-33| Spring, Extension - Strg Lever| 2

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 6



Vanguard Parts Manual

5.0 Brake System

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

5.0 Brake System

Ref [ ’art No. Description Qty! [Ref [Part No. Description Qty
~ 1| 117-46[ Locknut, 2-way 5/16-24Zn | 1x2 37| 668-03| Brake CoolingKit-Van2 | 1
la| 117-46| Locknut, 2-way 5/16-24Zn | 1x2 (incl. Refs. 38 10 62)
Ib| 117-46| Locknut,2-way 5/16-24zn | 1x2| | 38| 100-62 Switch,Light 1
3| 108-12| Washer, 34x1.00x.06 Zinc| 1x2| | 39| 125-92 ﬁr%rl)thicfsl\ﬁggongg;g Kit
4| 109-02| Ball, Steel 1/4 Chromestee| 2x2 40! 125-91| Blower Fan 1
6| 100-10| Spring, Compression 2x2| | 41| 120-13| Rivet 3/16" x 5/8" 4
7| 103-16] HHCS 5/16-24x3.75 Grsza| 1x2| | 42| 613-05| Wire Harness 1
8| 103-29| HHCS 5/16-24x2.75 Grszs| 1x2| | 43 Mounting Bracket 1
9 See Section 4.0 Power 44 Nut, #10-32 1
Pack Assembly 45 See | Lockwasher, 3/16" 1
10| 120-11} Rivet, 5/32 8x2 46| | 125-92 | Screw, #10-32 x 2" 1
47| | above | Nut, 1/4-20 2
11| 100-56| Brake Pad, Set of 2 1x2 48 Lockwasher, 1/4" 2
12|'00-54A| Caliper, Brake 2x2 49 Screw, 1/4-20x 5/8" y)
16(.00-72A| Brake Assembly 1x2 50 Adaptor, 3" dia. 1
(incl. Refs. 110 8, 10to 12)
52| 125-35| Clamp, Gear 3.50" HF-52 3
53| 127-44| Hose, Intake 3" dia. x46" | 1
541 601-89| Intake Flange (specify clr) 1
55| 126-61| Intake Screen 1
56| 112-56| Pan HD Phil T/S #10x3/4 A 4
Zinc
57| 127-39| Brake Cooling Duct 1
58| 108-03| Lockwasher 1/4 SplitRing| 4
59| 112-19| screw, IHWH T/C Slot 1/4- 4
20x1/2
60| 668-11| Mounting Bracket - Duct 1
61| 118-02| Terminal, Male - #76-125] 1
62| 118-03| Terminal, Female - #76-128 1
Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 8



6.0 Vehicle Body & Firewall Vanguard Parts Manual

60— |Fe

36¢ I/ 3

b [—19(0Opt.)

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 6.0 Vehicle Body & Firewall

3ef | "art No. Description Qty| |Ref Part No. Description Qty
1| 601-32| Body + Hood, Upper - Van. 1 36a] 120-04| Washer, .195x.50x.08 Zinc 46
Replacement, specify colour 36b' 120-05 Washer, .195x.50x.04 Zinc 2
(incl. Ref 5, 11, 12,13, 14, 15 & 36c  120-04 3
38) i - -
2| 603-91| Body, Lower - 6x6, 1 37, 126-60 \1//g]'>)/(l 1%’,?37,5' :
specify colour 38| 120-05| Washer,.19x.50x.04 Zinc | 2
3| 127-28f Plug, Nylon - Black 11 | 39| 100-16| Clip, Hitch Pin 1.625Zinc | 4,
4| 601-05 Bumper, Vinyl - 6 x 6 1l | 40| 100-18| Plug, Drain5/8" x 13/32" | 2-
5| 602-37( Hood Kit, Vanguard 1l | 41| 601-03| Seat, Rear LH - 6x6 1
specify colour (incl. Ref 6 to 10 & 36¢) 42| 601-02 Seat, Rear RH - 6x6 1
6| 801-47| Duct, Intake Transition, 1 43| 603-15| Washer, Plastic 2
specify colour .| | 44a| 108-01| Washer, Fender 1/4 SAE Zin« | 2
7a 27-45A| Pin, Hinge 2| | 45| 103-08| HHCS 1/4-20x 100 Zinc | -2
7b 127-45B| Knuckle, Hinge 2 | 50| 126-72| Plate, Holding Brake 1
8a| 103-47| HHCS 10-24x 3/8 8
8b| 120-13| Rivet 3/16x 5/8 7 51| 126-65 ShiftingPlate 1
8c! 120-13| Rivet 3/16 x 5/8 5 52| 127-26 SteeringLever Plate & Winch 1
8d 120-09| Rivet 3/16x 1 5 53| 126-67 Floor Pan Plate 1
9 126-10 Wing Stud 1 54| 126-68, Operation Plate 1
10 126-09| Grommet, Alum, #GH-7 1| | 55| 126-69 Fuel Plate 1
11 602-24| Hood Support Assembly 1| | 56| 126-70| Vehicle Capacity Plate 1
12| 120-15| Rivet /8 x 7/16 2 57| 126-64 Vehicle ID Plate 1
13| 601-69| Spring Plate 1| | S8 gnlsy Plate, Non U.S. Argo | 1
14 126-11) Spring 1| so| 127-51/ Plate, Capacity - 6x6 1
15) 112-19) Screw, IMWHT/C Slot |21 | go| 12673 French Decals fnel.51:58| 1
16) 602-29| Brace, Dash 1 avallable a setonly
L " 61| 125-41| Dash Handle, incl. 62 1
17] 601-08| Vinyl Trim, 84" 11 62 Plug cap, avail.onlywith 61 | 2
18 601-09| Vinyl Trim, 28 2| | 63| 117-10 Locknut, Nylon#10-24Zinc | 3
19| 626-10| Hitch Kit (Opt.) 1 64| 126-88/ Bumper, Rubber 1
25| 117-44) T-Nut 1/4-20 PL 41 | 65| 103-25' PHMS #10-24x 3/4" Zinc | 3
26| 120-24| Rivet, Alum,3/32x3/8-all plates | 38 66| 602-38 Clip, Hood 1
27a| 120-09| Rivet, 3/16x 1 46| | 67a| 613-75 Bezel, Headlamp 2
27b| 120-09| Rivet, 3/16x 1 25| | 67b| 613-76 Bracket, Headlight Backing -2
28| 601-44| Nameplate, ""ARGO"" 1 68 See Section 9.0 Electrical
28a| 127-41| Nameplate, 6x6 2 System
Vanguard? 69| 103-24' OHPST/S #6 x 100 Blacl 8
30| 609-36| Firewall - Vanguard 1 | . )
31| 103-72| screw, IHWH T/C Slot 2 73| 117-15] Nut, Fin. He_x 3/8-16Zinc 1
1/4-20x3/4 74] 602-27| Support, Adjustable 1
32| 108-08| Washer, 1/4 SAE Zinc y) 75| 103-89| C/Bolt 3/8-16 x .75 Gr2 Zinc 1
34| 803-02| Floor Pan, Front, 1 76| 108-06| Lockwasher,3/8S/R, Zin¢| 1
specify colour 80( 127-01| Reflector, Red 2
35| 603-03| Floor Pan, Rear 6x6, 1 81| 103-481 Pan HD Phil T/S #10x5/8 4
L specify colour A Zinc

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 10



7.0 Frame and Drive System Vanguard Parts Manual

) g,\h 647-10 Chain Take Up

%& 55% ~ _ Replacement Kit

Ontario Drive & Gear Limited
11 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 7.0 Frame and Drive System

[Ref [Part No. ‘Description ‘Qty | [Ref [Part No. Description Qty

'606-50| Frame Asm. - 6x6 Vanguard 1 37 810-29| Sprocket, M/R Axle - 19T| 4
38| 810-28, Sprocket, Front Axle - 24T 4

[a—y

3| 117-15| Nut, Fin Hex 3/8-16 Zinc 56

4| 108-46| Washer,13/32x1.375 Hi-Carb| 12 41| 810-75 ;'Axle Asm (incl. Ref. 15) 6

51 101-35} Bearing, Ball #1030-1.25GF§ 6 42| 603-22  Chain, Idler RC40-2x46P 2,

5a| 101-41| Bearing, Ball #1030-1 GFS 8 | | | incl. Ref. 54) ,

5b| 101-30| Bearing, Ball 1.0 Setscrew 2 43 603-17 ((frlllc?;ifll{elf’\gf)o'ZX42P'F“~ 2
6| 108-06| Lockwasher, 3/8" S/R, Zinc| 58 : : R )

7a| 103-82| HHCS 3/8-16x1 5 Grs Zinc| 2| | #4| 603-20) Chain, RCS0-2x70P-Mid. | 2

Tb) 103-88) C/Bolt 3/8-16x1.00 Gr5 Zinc| 22| | “45i 603-2] Chain. RC50-2x96P-Rear | 2

8] 605-99| Gasket, Flange 8 (inclL. lief. 53)

9] 605-89| Gasket,Outer Bearing Flange| 12| | 46| 117-35| Nut, Wheel 7/16-20 Zinc | 5x6
10af 605-63| Flange, Bearing - Outer 14 47| 125-26| Valve, Tire L6
10b| 101-20| Flange Assem., Bearing 8 48]125-13C| Rim, 8x7-5 Bolt 6
111 102-14| Seal, Oil CR #12361 6| | ) 12696 e, Goodyear Runamuk | 6

12| 102-15] Seal, Oil CR #12379 6 '501126-98C| Tire & Rim Asm. - LH 3
13| 605-97| Flange Assem., Outer 6 (incl. Refs. 48 & 49)
| (incl. Refs. 11 & 12) , 51]126-97C ' Tire & Rim Asm. -RH | 3
14 112-39 C. Bolt, 3/8-16x1-3/4"Gr5Zc| 24 (incl. Refs. 48 & 49)

151 103-80 Stud, Wheel 7/16-20x1.125 | 5x6| | 53| 100-96} Con. Link, RC50-2 HD. | 1x6
161 112-60 SHSS 1/4x28x1/2 Cup Pt. 4 54| 100-97] Con. Link, RC40-2 HD. | 1x2

Bare 55| 125-61| Spring, Tensioner - 1x4

b , , 56| 603-61] Slider Block 2x4
17| 108-05| Lockwasher, 5/16" Split Ring 4 57| 125-78| Spring, Spacer 1x4
20| 101-14| Flangette - 2 Hole - Trim 1" 4 58| 603-77| Upr Chn Tensioner Arm | 1x4
22| 117-04| Locknut, Nylon 5/16-24 Zinc 4 59| 603-76| Lwr Chn Tensioner Arm | 1x4
23| 103-46| HHCS 5/16-24x1.00 Gr5 Zinc 4 60| 100-01]| Pin, Cotter 1/8x1.5" Zinc | 1x4
26| 112-03| SHSS 5/16-18x3/8 2 DOG,PL 6 '

27| 606-30{ Idler Asm - L 4x11T 2x24T 1} | 61| 603-78| Pivot Pin 1x4
28| 606-31| Idler Asm -R 4x11T 2x24T 1 62] 603-66| Spacer, .500 ID x .625 Ig | 1x4
29| 112-31| HHCS 3/8-16x1.0 2B Gr8 Zc 6 “e| 647-10| Chain Take Up 4
N , , Replacement Kit

30| 112-14| HHCS 3/8-16x.750 Gr5 Zc 2 (incl. Refs 55 thru 62 as

31| 108-15| Washer 3/8 SAE Zinc 1 shown)

32| 604-84| Frame Asm. - Battery 1

33| 117-64] Insert, 1/4-20 4

‘Ontario Drive & Gear Limited 7
Phone (519) 662-2840 Fax (519) 662-2421 12




8.0 Fuel System and Seat Assembly Vanguard Parts Manual

Ontario Drive & Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

w ™ HI ;le

[$2 15N

10

13
16
17
18

19
2

8.0 Fuel System and Seat Assembly

‘art No. Description Qty| Ref [Part No. Description
803-50| Handrail Assembly 1 21| 608-42| Fuel Hose, 110"
108-03| Lockwasher, 1/4 split ring 4 22| 125-64| Fuel Filter, G 81-4
Zinc 23| 100-12( Clamp, Gear 2.25"HF36
112-41 | PHMS, PHIL 1/4-20x1.250 6 24| 125-94| Hose, Filler
Zinc
25| 126-47| Fuel Neck Assembl
608-39| Back Pad Assembly 1 y
608-43| Seat, Bench 1 26| 126-16 | Cap, Fuel
27|| 126-77| Hose, Vent 93" 6x6
608-30| Angle, Left 1 28| 126-50| Male Connector, 1/4"
608-31| Angle, Right _ 29| 126-94|| Clamp, Nylon Wire, 1/4" It
112-04] HHCS 14-20x3/4 Gr2Zine | 6| | 30| 199 34) HHCS 1/4-20x 3/4 Gr2 Zinc
108-03| Lockwasher 1/4split ring 6
Zinc .
31| 117-10| Locknut, Nylon #10-24 Zinc
804-17| Frame Assembly, Seat U | 32| 126-62| Clamp, Gear 1/4" 2-Ear #050:
120-04| Washer, .195x.50x.08 Zinc 3 33| 126-93 Clamp’ Nylon Wire, 1/2" ID
608-32| Tool Box 11 34| 108-08| Washer, 28x 62x .04zinc
(see Ref. 19) L
608-24| Tank, Fuel 32 litre 1 g? %gg'ég E(')‘;f:] é’jghf Sf
(incl. Ref. 18) - !
100-7C C|amp’ Gear 1/2" HF4 4 38| 117-54 Iz_|(r)](ékmg PAL Nut, 1/2-20
39| 112-07( RHMS, 10-24x 1.25Zinc
40| 108-42| Washer, .062 x 7/32x 1.00
Zinc
41| 103-48| T/S Pan HD Phil #10-5/8 A
Zinc

N/
e =
R NMON RPPOORPRNN PR ERPRPR |—\|—\NH|—\|‘2

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

14




9.0 Electrical System Vanguard Parts Manual

3opt) 3\2 {opt)

BROMN W - WHITE

- + BR
GREEN Y - YELLOW

xR

(0PT.) JGNITION (OPT.).
GAUGE LIGHT (0PT.) SWITCH  GAUGE (OPT.)
VOLTMETER LIGHT W OIL TEMP.
SWITCH orF Jon | (OPT.) GAUGE
-1 OIL PRESS.
BK " IND. LIGHT
HOURKTER +
) wa mskasraRr ek O BL
BR_ y
LIAL] b g\ /
i i, N /1 1
(OPT) — 1 1
BRAKE FAN , /
1A Rl LA AA STARTER RELAY
GROUND d T BLOCK
HEAD TERMINAL R
LAMPS STRIP —JQ[ GR Y W
BR MM o bt 15 15 15
|DJ AP FUSES
....... gy.s_l.qg-..--.R.--Bf . QQLQJT\:_C_QD_E_
BR 30 BL ooy Q1L TEW. =
OR ig o s R BK R BK - BLACK (R - ORANGE
P "SENDER ’ BL - BLUE R - RED
o :

/ BK W
Y R
(OPT.) / /
OIL P’ONITOR

12 V. BATTERY CAD FILE: PD\SD0\S50\613-71_72d

Ontario Drive & Géar Limited
15 Phone (519)662-2840 Fax (519)662-2421



Vanguard Parts Manual 9.0 Electrical System

Ref [Part No.| ‘Description Qty | |Ref [Part No. ‘Description Qty
1(100-39A| Key 1 41| 613-26| Power Cable 1
‘1a] 126-17| Ignition Switch, incl. Ref 1 1 42| 613-58| Ground Wire 1
2| 100-62| Switch, Light 1| | 43| 117-20| Nut, Fin. Hex, 1/4-20 Zinc | 2
3| 613-71 | Main Wire Harness, (incl. 1 44| 120-15| Rivet, 1/8 x 7/16 2
7 Ref. 74,76, 77) ’ , 45| 112-19| Screw, IHWH. T/C 1/4- 2
41 126-76 | Knob, Light 1 20x 172
5| 613-68 Starter Relay 1] | 46| 118-48 | Heat Shrink, 2 x 1/2 (opt.)
6| 127-54 | Battery 1 47| 118-02 | Terminal, Male-#76-1251- 1
7| 120-09| Rivet 1| | 88 ,
8| 604-52| Battery Retaining Bracket 1 49| 118-30 [ Terminal, Eye - #10 1
13 1(1)(7)_2411 If?ec k\;,l?;;)Nz 150,?_5]/311:;;(8 Zine g ‘51| 613-45 | Terminal Insulator (6 ga.)] 1
’ 52| 127-55 I({ald), Battery Terminal - 1
111 : - €
11] 103-48 g;r‘l; HD PHIL T/S#10x5/8 A 1 “sal| 126.83 Clip, Hose 5/16 ID #C- "
12| 126-93|| Clamp, Nylon Wire-12°m | 11 | _ | 950PC ,
13| 108-57) Washer, 34" ID, Tooth Lock | 1§ | >° | 118-49 s 1155) Amp, 2-prong | 4
14| 126-93 || Clamp, Nylon Wire - 1/2" ID 1
15] 127-24| Clamp, Nylon - 1" ID 11 | "61] 112-51{ Screw, IHWH T/C #10- | 2
16| 108-55| Lockwasher, Ext. Tooth7/16" 1 24x5/8
17| 613-18| Ground Wire 1 62| 127-56| Terminal Bat. Post 2
18| 120-04| Washer 1 68 | 613-69| Headlamp, Halogen 2
25| 613-37| Ground Terminal Strip | (incl. Ref. 69) )
30| 613-38| Oil Monitor Wires (opt.) 1| | 69 127-46| Bulb, Headlight - 2
31| 632-15| Hourmeter, #56458-10 1] Halogen :
(#876EM) (opt.) i 721 118-51 Fuse, 30A 2-prong 1
32| 633-10| Voltmeter, #07583-15 1| (ATO030) . 5
(#830EM) 74 118-60| ?lolck '-thFllzlsfe,;); position 1
- : 3 - INCt. Wit e1.
B O e oauge 40755688 111 75| 11861 Terminal - Fuse, quad | )
34| 634-12 Oil Temp. Sender #02024- | 1| | 76| 118-63| Terminal - Fuse, triple 1
00 (opt.) 77| 118-62 | Terminal - Fuse, single 5
135152.099.06 | Oil Pressure Switch, 6 psi 1
) (opt.) (Kohler #)
36| 634-08| Engine Oil Pressure Light | 1
) , (opt.)
371 634-10 Light Kit, #06215-00 5/8" dia,| 2
see Ref. 32 & 33 (opt.)
39| 613-49]| Cable, Starter 1
40 108-03| Lockwasher, 1/4 Zinc )

‘Ontario Drive & Gear Limited ]
Phone (519) 662-2840 Fax (519) 662-2421 16



ARGO Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, Bleams Road
New Hamburg, Ontario
CANADA NOB 2GO

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to guality and performance




AlJo6.6

ARGO

VANGUARD
PARTS MANUAL

Model No. V699-51
From Serial #510178

Ontario Drive & Gear Limited Manual No. 699-51 09/98 3.5C
Phone (519) 662-2840 Fax (519) 662-2421 Printed in Canada




Foreword

ODG has prepared this manual for the VANGUARD model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please referto
this parts manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the rightto alter specifications on the VANGUARD model at any time,
without obligation or prior notification.

Reproduction of the VANGUARD Parts Manual No. 699-51, in whole or in part, is prohibited
without prior written permission from Ontario Drive & Gear Limited.

Model Identification

VANGUARD - Model No. V699-5

Explanation of Parts Manual Format

Ref - Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Arg06.6

Using the Parts Manual Table of Contents

Foreword ....................... i
Model Identification . ............... i
Using the Parts Manual ............ ii

1 Findthe major vehicle assembly in the
Table of Contents on this page, and
turn to that section.

2. Locatethe part in the illustration that 10 Transmission ............... 1
you wish to order. 2.0 Intake and Exhaust System . ... 3
o _ 3.0 Clutch System .............. 3

3. Referto the part list in that section. 40 PowerPack System ......... 5
4. Find the correct part number (Part 5.0 Bral_<e System . ot !
No.), part description (Description) and 6.0 Vehicle Body & Firewall .. .. ... 9
correct quantity (Qty). 7.0 Frame & Drive System ...... 11
8.0 Fuel System & Seat Assembly 13

5. Use only this information to order 9.0 Electrical System ........... 15

ARGO replacement parts. DO NOT
attemptto order a replacement part by
Ref number Or page number.

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 Page ii



1.0

Transmission

Vanguard Parts Manual

12

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual

1.0 Transmission

Ref | Qty Part No. | Description
. 610-17HU [ Transmission Asm - HU, (does not include Refs 38, 52, 53 & 56)
1 1 34-68 Cover, Transmission
2 1 34-99 Housing, Transmission
3 1 34-21 Shaft, Input - 13/21T
4 1 34-16A Gear, Idler 13T (incl. Ref. 51)
5 1 34-96 Gear, Helical - 26 T-H
6 1 34-94 Shaft, Spline
7 1 34-91 Gear, Double - 26/33T
8 1 34-43 Gear Plate - 71T-H
9 12 105-03 Bushing, Oilite ¥ x%
10 6 34-13 Gear, Planet- 12T
11 2 34-14 Gear, Sun - 21T
12 2 34-81 Shaft, Output
13 1 34-65 Shifter Asm
1l4a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk
15 3 106-01 Retaining Ring
16 3 101-01 Bearing, Ball6204Z-C3
17 1 101-16 Bearing, Ball 6206-C3
18 | asreq. | 114-02 Washer, Shim
19 1 106-05 Retaining Ring
20 1 102-05 Seal, Oil WBS 30x62x10
21 3 107-05 Retaining Ring
22 1 34-11 Pin, Dowel ¥z x 3.50
23 3 31-07 Plug plate
25 1 109-05 Ball, Steel 6mm 62-67 Rc
26 1 34-32 Spring, Compression - 7/32 x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10
28 4 106-03 Retaining Ring
29 2 107-02 Retaining Ring
30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball 6207-C3
33 3 103-04 SHCS 5/16-18 x 1.00 Bare
35 2 101-15 Bearing, Ball6005-C3
36 2 107-04 Retaining Ring
37 1 34-08 Cage
38 1 610-67 Lever, Shift
39 1 34-47 Gasket, Cover - 1/64"Thk
40 1 103-02 Plug, Magnetic 3/8 - 18 NPT Sq. Hd.
41 1 34-86 Holder, Shift Lever
42 2 111-01 Pin, Slotted Spring 5/32 x 1.00
43 1 113-01 0O-Ring 012-7147
44 1 105-02 Bushing, Oilite 1/2x 1.0
45 2 104-03 Pin, Dowel 1/4x 7/8
46 1 34-77 Dipstick - with Breather
47 4 103-06 HHCS 5/16-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher5/16
50 1 34-63 Shift Yoke
51 1 105-05 Bushing, Oilite 2 x 1.5 (in Ref 4)
52 1 103-97 HHCS1/4-20x1.25 GR5 Zinc
53 1 117-27 Locknut, Nylon 1/4-20Zinc
54 3 103-84 HHCS 5/16-18x2.25 GR5 Zinc
55 1 103-95 FHSC 5/16-18x1.0 GR8 Zinc
56 1 126-38 Knob, Shift

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



2.0 Intake and Exhaust System Vanguard Parts Manual

—
RN

‘ AN
2 ’
Ny
/
, .

6

Ontario Drive & Gear Limited
3 Phone (519) 662-2840 Fax (519)662-2421




Vanguard Parts Manual 2.0 Intake & Exhaust System
Ref Qty Part No. Description
1 1 603-81 Duct, Intake
2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 5 112-19 Screw, IHWH T/C Slot 114- 20x112
7 7 120-05 Washer,.19x.50x.04 Zinc
8 1 707-31 Screen, Exhaust
9 7 120-09 Rivet 3/16 x 1
10 7 125-59 Washer, Fibre -.062x.25x.50
11 6 108-08 Washer, 1/4 SAE Zinc
12 2 120-29 Spacer,.261Dx1.12LG
13 2 125-58 Washer, Fibre - W-77F
14 1 707-28 Support, Exhaust Duct
15 2 120-04 Washer, .19x.50x.08 Zinc
17 2 120-13 Rivet - 3/16x5/8
18 1 707-32 Duct, Exhaust
19 1 707-26 Cover, Engine Duct
20 1 707-25 Duct, Engine
23 1 603-82 Seal
25 2 126-57 Spring, Extension
26 1 707-15 Muffler
27 4 112-30 SHCS, M8x1.25x20.0 Zinc
28 2 805024 Gasket
30 1 707-05 Manifold, Exhaust
31 4 108-02 Lockwasher, Hi-Collar 5/16, Bare

3.0 Clutch System

Ref Qty Part No. Description
1 1 127-72 Clutch, Driver, keyed (incl. Refs. 2to 15) IBC #0400-0028
2 1 0405-0021 Pulley, Half- Fixed
3 1 V08 Ring, Retaining
4 1 0410-0007 Pulley, Half- Sliding
5 1 V09 Plate, Spring Guide
6 1 V10-48-108-18 Spring
7 3 420-2453-700 Lockwasher
8 3 222-9640-66 SHCS
9 1 0080-0153 Washer
10 1 0080-0100 Nut
11 1 0115-0015(B) Cap
12 1 0440-0001 Cover, Spring
13 3 C24-11 Spring, Anti-Noise
14 3 C13-200 Weight - 2009
15 3 0130-3002 Block, Red
27 1 126-24 Clutch, Driven-Model"B" SODB0001 (incl. Refs. 28 to 37)
28 1 ASK-5 Key 1/4 x 1/4 x 5/8
29 2 ASR-6 Retaining Ring
30 | asreq [ASA-1 Spacer .050" Thick
30a | asreq |ASA-1-S Spacer .025" Thick
31 1 AFK25.4-2500D01 Pulley, Half - Fixed
32 1 AMC-2-2500D01 Pulley, Half - Sliding incl. Refs. 33, 34 and 35
33 3 ANS-2-T Shoe, Cam
34 1 AMB-2 Bushing, Bronze
35 1 111-01 Pin, Spring 5/32 x 1.00 Slotted
36 1 ACS-3-188 Spring, Blue
37 1 AFC-4-C3D4 Cam

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421




4.0 Power Pack Assembly Vanguard Parts Manual

Ontario Drive & Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 4.0 Power Pack Assembly

Ref [ Qty Part NO. Description
1 126-52 Enaine - Vanguard V-Twin 16 HP (incl. refs. 2-14, 17) B&S#3034471026E1
2 1 125-64 Fuel filter, G81-4
3 2 126-74 Spark Plug #3926
4 1 394018 Filter - Air (B&S#)
5 1 272490 Element, - Foam (B&S#)
6 1 110-03 Key 1/4x3/16x2.375 RC46
7 1 805523 Spring, Governor - Green
8 1 125-88 Spring, Extension
8a 1 127-49 Spring, Return
9 1 112-28 HHCS 3/8-24x4.5 GR5 Zinc
10 2 805169 Screw-HexHead (BS#)
13 2 805170 Clamp - Casing (BS #)
14 1 601-86 Clip, Retainer
17 1 126-95 Filter, Oil

18 See Section 3.0 Clutch

19 2 811-14 Spacer

21 1 112-57 HHCS 5/8-11x10.00 Gr5 Zinc
22 3 117-09 Locknut, Nylon 5/8-11Zinc
23 5 811-09 Washer, Square .64/D

24 2 811-15 Washer, Square lock .64I1D
25 2 112-58 HHCS 5/8-11x7.50 Gr5 Zinc
26 14 108-24 Washer 5/16 SAE Zinc

27 4 112-27 HHCS 5/16-18x1.75 Gr5 Zinc
28 4 117-21 Locknut, Nylon5/16-18Zinc
30 2 127-35 Grip, Molded Rubber

31 1 100-57 Throttle Twist Grip

32 See Section 1.0 Transmission

33 | asreq | 108-36 Washer .06x1.00x1.375 Zinc
34 1 612-98 Lever, Steering- LH

35 1 612-99 Lever, Steering- RH

38 2 117-06 Nut, Fin Hex 1/2-13Zinc

39 2 103-53 HHCS 3/8-16x3.0 Full Thread
39%a 2 108-07 Lockwasher 1/2

40 2 112-52 HHCS 1/2-13x7.0 Gr5 Zinc
43 1 611-66 Frame-Power Pack

a4 1 100-64 Tie-Wrap- 5.5 - Black

45 2 610-24H Brake Disc-#40-2x15T

46 4 110-14 Key 1/4x1/4x1.25

47 See Section 50 Brake System

48 2 12748 Spring, Comp. .54x1.90

49 2 61241 Brake Cam

50 2 100-03 Pin, Cotter 3/32x.750 Zinc

52 2 612-21 Brake Adjusting Rod

53 2 612-20 Steering Rod Clamp

54 2 103-46 HHCS 5/16-24x1.0 Gr5 Zinc
55 4 117-04 Locknut, Nylon 5/16-24 Zinc
56 1 612-81 Steering Shaft Asm.

57 2 111-04 Pin, Spirol 5/16x1.50

58 1 107-01 Retaining Ring

60 See Section 3.0 Clutch System
61 1 612-77 Cable Asm, Throttle

62 1 612-92 Cable Asm, Choke (incl. 63)
63 2 Jam Nut, 5/16-24 (Part of 62)
65 1 126-75 Knob, Choke - Black

66 2 103-18 HHCS 3/8-24x1.25 Gr5 Zinc
67 4 108-06 Lockwasher 3/8

68 3 108-18 Washer 13/32x1.375 x 11GA
69 1 125-56 Drive Belt

70 1 103-34 HHCS 3/8-16x1.25 Gr5 Zinc
71 1 110-09 Key1/4 x 1/4 x 3.0

7 2 103-17 HHCS 3/8-16x1.0 Gr5 Zinc
78 2 108-26 Washer 3/8 Zinc

79 1 603-29 Guard, Belt Protect

80 1 601-92 Vinyl Trim - 1.5"

81 1 601-93 Vinyl Trim - 4.25"

83 1 126-87 Spring. Parking Brake

84 1 612-80 Holding Brake Lever

85 1 612-94 BracketAsmn., Mech. Brake
87 2 127-33 Spring, Extension- Strg Lever

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 6



Vanguard Parts Manual

5.0 Brake System

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 5.0 Brake System

Ref Qty Part No. |Description
1 3x2 | 117-46 Locknut, 2-way 5/16-24 Zn
3 1x2 108-12 Washer, .34x1.00x.06 Zinc
4 2x2 109-02 Ball, Steel 1/4 Chromesteel
6 2x2 | 100-10 Spring, Compression
7 1x2 | 103-16 HHCS 5/16-24x3.75 Gr8Zn
8 1x2 | 103-29 HHCS 5/16-24x2.75 Gr8Zn
10 8x2 120-11 Rivet - 5/32x9/16
11 1x2 100-56 Brake Pad, Set of 2
12 2x2 100-54A Caliper, Brake
13 1x2 | 100-72A Brake Assembly (incl. Refs. 1 to to 12)
14 See Section 4.0 Power Pack Assembly
37 1 668-03 Brake Cooling Kit-Van2 (incl. Refs. 38 to 62)
38 1 100-62 Switch, Light
39 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)
40 1 125-91 Blower Fan
41 4 120-13 Rivet - 3/16x5/8
42 1 613-05 Wire Harness
43 1 T Mounting Bracket
44 1 7 Nut, #10-32
45 1 See Lockwasher, 3/16"
46 1 125-92 | Screw, #10-32 x 2"
47 2 above | Nut, 1/4-20
48 2 Lockwasher, 1/4"
49 2 Screw, 1/4-20 x 5/8"
50 1 - Adaptor, 3" dia.
52 3 125-35 Clamp, Gear 3.50" HF-52
53 1 127-44 Hose, Intake 3" dia. x 46"
54 1 601-89 Intake Flange (specify clr)
55 1 126-61 Intake Screen
56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc
57 1 127-39 Brake Cooling Duct
58 4 108-03 Lockwasher 1/4
59 4 112-19 Screw, IHWH T/C Slot 1/4- 20x1/2
60 1 668-11 Mounting Bracket - Duct
61 1 118-02 Terminal, Male - #76-1251
62 1 118-03 Terminal, Female - #76-1289

‘Ontario Drive & Gear Limited 7
Phone (519) 662-2840 Fax (519) 662-2421 8




6.0 Vehicle Body & Firewall Vanguard Parts Manual

27

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual

6.0 Vehicle Body & Firewall

ol

2

I(D#I\)I—‘I—‘I—‘I—‘CO I\)I\H—\wn—\wNHHHHHHHHHHHNNNHHN##HSHHNNHNpaﬁhn—xl\n—w—\mn—\l—‘l\)HHH',GOONNHHHI—‘HH

Part No.

Description

601-32
603-92
127-28
601-05
602-37
801-47
127-45A
127-458
103-47
120-13
126-10
126-09
602-24
120-15
601-69
126-11
112-19
602-29
601-08
601-09
626-10
117-44
120-24
120-09
601-44
127-41
609-36
103-72
108-08
803-02
603-03
120-04
126-60
120-05
100-16
100-18
601-03
601-02
603-15
108-01
103-08
126-72
126-65
127-26
126-67
126-68
126-69
127-76
126-64

127-51
125-41

117-10
126-88
103-25
602-38
613-75
613-76

103-24BL
117-15
602-27
103-89
108-06
127-01
103-48
108-59

Body + Hood, Upper - Van.Replacement, specify colour (incl. Ref5,11,12,13,14,15 & 38)

Body, Lower- 6x6, specify colour
Plug, Nylon - Black
Bumper, Vinyl - 6x6

Hood Kit, Vanguard specify colour (incl. Ref 6 to 10 & 36¢)

Duct, Intake Transition, specify colour
Pin, Hinge

Knuckle, Hinge

HHCS 10-24x 1/2

Rivet- 3/16 x 5/8

Wing Stud

Grommet, Alum, #GH-7

Hood Support Assembly

Rivet- 1/8x 7/16

Spring Plate

Spring

Screw, IHWH T/C Slot 1/4-20x 1/2
Brace, Dash

Vinyl Trim, 84"

Vinyl Trim, 28"

Hitch Kit (Opt.)

T-Nut 1/4-20

Rivet- Alum,3/32x3/8-all plates
Rivet- 3/16x 1

Nameplate, "ARGO"
Nameplate, 6x6 Vanguard2
Firewall- Vanguard

Screw, IHWH T/C Slot 1/4-20x3/4
Washer, 1/4 SAE Zinc

Floor Pan, Front, specify colour
Floor Pan, Rear 6x6, specify colour
Washer, .19x.50x.08 Zinc

Vinyl Strip 1/2"x1/4"x37.5'
Washer,.19x.50x.04 Zinc

Clip, Hitch Pin 1.625 Zinc

Plug, Drain 5/8" x 13/32"

Seat, Rear LH - 6x6

Seat, Rear RH - 6x6

Washer, Plastic

Washer, Fender 1/4 SAE Zinc
HHCS 1/4-20x 1.00 Zinc

Plate, Holding Brake

Shifting Plate

Plate, Steering Lever &Winch
Floor Pan Plate

Operation Plate

Fuel Plate

Plate,Capacity - Land/Water
Vehicle ID Plate

U.S. Piate, Non U.S. Argos only
Plate, Capacity - 6x6

Dash Handle (incl. 62)

Plug cap (avail. only with 61)
Locknut, Nylon#10-24 Zinc
Bumper, Rubber

PHMS #10-24 x 3/4" Zinc

Clip, Hood

Bezel, Headlamp

Bracket, Headlight Backing

See Section 9.0 Electrical System
OHPST/S #6 x 1.00 Black

Nut, Fin. Hex 3/8-16 Zinc
Support, Adjustable

C/Bolt 3/8-16 x .75 Gr2 Zinc
Lockwasher3/8

Reflector, Red

T/S Pan HD Phil#10x5/8 A Zinc
Lockwasher, #10 Int. tooth ZN

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

10



7.0 Frame and Drive System Vanguard Parts Manual

Chain Tensioner Parts

7|,‘ y

s
s>
»

A 3
b T ==

! e | N
;: Ei[\

Ontario Drive & Gear Limited
11 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 7.0 Frame & Drive System

Ref | Qty | Part No. | Description
1 | 1 [606-60 | Frame Asm - 6x6
3 64 |117-15 Nut, Fin Hex 3/8-16 Zinc
4 12 1108-46 Washer .40x1.37x.12 Hi-Carbon
5 6 |[101-35 Bearing, Bali - 1.25
ba 10 [101-41 Bearing, Ball - 1.0
6 66 |108-06 Lockwasher 3/8
7 22 {103-88 C/Bolt 3/8-16x1.0 GRS Zinc
8 10 | 605-99 Gasket, Flange - Inner
9 12 | 605-89 Gasket,Outer Bearing Flange
10a 16 | 605-63 Flange - 4-hole
10b 10 [101-20 Flange Greasable - 4 Hole
11 6 |102-14 Seal, Oil 1.25x1.75x0.188
12 6 |102-15 Seal, Oil 1.25x1.874x0.25
13 6 |(605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 24 |1112-39 C/Bolt 3/8-16x1.75 GRS Zinc
16 4 |112-60 SHSS 1/4x28x1/2 Cup Pt.
17 1 |606-30 Idler Asm. - L4x11T 2x24T
18 1 | 606-31 Idler Asm. - R4x11T 2x24T
19 5x6 ]103-80 Stud, Wheel 7/16-20 x 1.125 #B271
21 6 |810-75 Axle Assembily (incl. Ref. 19)
23 1 | 604-84 Frame Assembly, Battery
24 4 |810-28 Sprocket, Double - 24T
25 4 1606-34 Sprocket - S60x19T
26 6 |112-03  SHSS 5/16-18x3/8 1/2 DOG, PL
27 2 1603-22 Chain, Idler RC40-2 x 46P (incl. Ref 51)
28 4 [(117-64 Insert, 1/4-20
29 10 | 112-31 HHCS 3/8-16 x 1.0 2B GR8 Zinc
30 2 | 11214 HHCS 3/8-16x.75 GR5 Zinc
31 1 [108-15 Washer 3/8 SAE Zinc
32 2 1103-82 HHCS 3/8-16x1.5 GRS Zinc
33 4 | 112-61 C/Bolt 3/8-16x1.25 GRS Zinc
43 2 |603-17 Chain RC50 - 2x42P - Front (incl. Ref 53)
44 2 |603-26 Chain RC50 - 2x76P - Mid (incl. Ref 53)
45 2 1603-83 Chain RC60 - 1x88P - Rear (incl. Ref 53)
46 5x6 [117-35 Nut, Wheel 7/16-20 Zinc
47 6 |125-26 Valve, Tire
48 6 {125-13 Rim - 8x7 - 5 bolt - Charcoal
49 6 |126-96 Tire, Goodyear Runamuk 22x10-8
51 1x2 100-97 Con. Link, RC40-2 H.D.
52 4 100-01 Pin, Cotter 1/8 x 1.50 Zinc
53 1x4 | 100-96 Con. Link, RC50-2 H.D.
54 1x2 | 603-84 Con. Link, RC60-1 STD.
55 4 | 127-65 Spring Torsion - 1.16x0.35
56 4 | 606-39 Slider Block - 1/2" Shaft
57 4 |606-35 Tensioner Asm, Chain
58 4 |127-64 Spring, Torsion - .76 x 1.9

‘Ontario Drive & Gear Limited 7
Phone (519) 662-2840 Fax (519) 662-2421 12




8.0 Fuel System and Seat Assembly Vanguard Parts Manual

Ontario Drive & Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 8.0 Fuel System & Seat Assembly

Ref Qty | Part No. Description

1 1 803-50 Handrail Assembly

2 10 108-03 Lockwasher 1/4

3 6 112-41 PHMS, QUADREX 1/4-20x1.25 Zinc
4 1 608-39 Back Pad Assembly

5 1 608-43 Seat, Bench

6 1 608-30 Angle - Left

7 1 608-31 Angle - Right

9 10 112-04 HHCS 1/4-20x3/4 Gr2 Zinc

13 1 804-17 Frame Assembly, Seat

16 3 120-04 Washer, .195x.50x.08 Zinc

17 1 608-32 Tool Box

18 1 608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 100-70 Clamp, Gear 1/2" HF4

21 1 608-42 Fuel Hose, 110"

23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler

25 1 126-47 Fuel Neck Assembly

26 1 126-46 Cap, Fuel

27 1 126-77 Hose, Vent 93" 6x6

28 1 126-50 Male Connector, 1/4"

29 4 126-94 Clamp, Nylon Wire, 1/4" ID

31 12 117-10 Locknut, Nylon#10-24 Zinc

33 4 126-93 Clamp, Nylon Wire, 1/2" ID

34 4 108-08 Washer 1/4 SAE Zinc

35 3 120-09 Rivet- 3/16 x 1

36 6 120-13 Rivet - 3/16 x 5/8

37 4 702-06 Foam Cushion

38 1 117-54 Locking PAL Nut, 1/2-20Zinc
39 12 | 112-07 RHMS, 10-24x 1.25 Zinc
40 12 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil #10-5/8 A Zinc

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

14



9.0 Electrical System

Vanguard Parts Manual

46

o ~33opt)
36 (opt)

16
31(opt) 33,(‘*” 4—Q 2 - ] iQ
/% - z_ﬁ’é\fg ' : . /’/@
. / . i “@ .
: . |/ }h’;3 Nee \ ’,o/“é’\ 37 (opt)
\

T IGNITION  (OPT.)
GAUGE LIGHT (0PT.) SWITCH  GAJGE (OPT.)
VOLTMETER LIGHT W OIL TEMP.
SWITCH o Yov | (0PT.) GAUGE
- OIL PRESS.
amr IND. LIGHT
HOURMETER T R
(OPT.) Oe. oR
W aBkmBRER LIoR BL
—
. /1
JI\ /1
h M A A
g ¥ 71
(OPT.) ) T~ ’ /1
BRAKE FAN , . 1
Y RI L4 Ak : STARTER RELAY |
) 4__ruk\:v N
BK R MMM— — B¥ FUSE
* GROUND 4 AR T BL.OCK
HEAD TERMINAL R R
LAMPS STRIP Y[
- v 15 15 15 15
U): 8 3 AMP. FUSES
ENGINE  R| BK
COLOUR CODE
R |7 s RN | S S =
R BK R BK - BLACK OR - ORANGE
[DJ = WvotR P BL - BLUE R - RED
L 2 32 BR - BROWN W - WHITE
GR - GREEN Y - YELLOW
12 V. BATTERY  cap FILE: PD\S00\S50\613-71.72d

Ontario Drive & Gear Limited

15 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 9.0 Electrical System

|Ref | Qty Part No. " Description
1 1 100-39A-1 Key
1a 1 126-17 Ignition Switch (incl. Ref 1)
2 1 100-62 Switch, Light
3 1 613-71 Main Wire Harness, (incl. Ref. 74, 76, 77)
4 1 126-76 Knob, Light
5 1 613-68 Starter Relay
6 1 1127-54 Battery
7 1 120-09 Rivet - 3/16 x 1
8 1 604-52 Battery Retaining Bracket
9 2 117-21 Locknut, Nylon 5/16-18 Zinc
10 8 100-64 Tie Wrap, 5.5" - Black
11 1 103-48 T/S Pan HD Phil #10x5/8 A Zinc
12 , 12 126-93 Clamp, Nylon Wire - 1/2" ID
13 1 108-57 Washer, 3/4" ID, Tooth Lock
15 1 127-24 Clamp, Nylon - 1" ID
16 1 108-55 Lockwasher, Ext. Tooth7/16"
17 1 613-18 Ground Wire
18 1 120-04 Washer
25 1 613-37 Ground Terminal Strip
30 1 613-38 Oil Monitor Wires (opt.)
31 1 632-15 Hourmeter, #56458-10 (#876EM) (opt.)
32 1 633-10 Voltmeter, #07583-15 (#830EM)
33 1 634-11 Oil Temp. Gauge #07556-88 (#828EM) (opt.)
34 1 634-12 Oil Temp. Sender #02024-00 (opt.)
35 1 25.099.24 Oil Pressure Switch, 6 psi (opt.) (Kohler #)
36 1 634-08 Light, Indicator (opt.)
37 2 634-10 Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt)
39 1 613-49 Cable, Starter
40 5 108-03 Lockwasher 1/4
41 1 613-26 Power Cable
42 1 613-58 Ground Wire
43 2 117-20 Nut, Fin. Hex, 1/4-20 Zinc
44 2 120-15 Rivet - 1/8 x 7/16
45 2 11219 Screw, I[HWH T/C 1/4- 20 x 1/2
46 1 118-48 Heat Shrink, 2 x 1/2 (opt.)
47 1 118-02 Terminal, Male-#76-1251- 88
49 1 118-30 Terminal, Eye - #10
51 1 613-45 Terminal Insulator (6 ga.)
52 1 127-55 Cap, Battery Terminal - Red
54 2 126-83 Clip, Hose 5/16 1D #C- 950PC
55 4 118-49 Fuse, 15 Amp, 2-prong (AT015)
61 2 112-51 Screw, IHWH T/C #10- 24x5/8
62 2 127-56 Terminal Bat. Post
68 2 613-69 Headlamp, Halogen (incl. Ref. 69)
69 2 1127-46 Bulb, Headlight - Halogen
72 1 118-51 Fuse, 30A 2-prong (AT030)
74 1 118-60 Block - Fuse, 8 position (incl. with Ref. 3)
75 |(opt. 118-61 Terminal - Fuse, quad
76 1 118-63 Terminal - Fuse, triple
7 |5 118-62 Terminal - Fuse, single

‘Ontario Drive & Gear Limited 7
Phone (519) 662-2840 Fax (519) 662-2421 16




Argo Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280,220 Bergey Court
New Hamburg, Ontario

CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance.




ATG95x6

ARGO

VANGUARD
PARTS MANUAL

Model No. V699-51
From Serial #511163

Ontario Drive & Gear Limited Manual NO. 699-51-1
Phone (519) 662-2840 Fax (519) 662-2421 Rev. 1

10/99 6C
Printed in Canada




Foreword

ODG has prepared this manual for the VANGUARD model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essentialto prolongingthe life of the ARGO. Please refer to this
parts manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD Parts Manual No. 699-51-1, in whole or in part, is
prohibited without prior written permissionfrom Ontario Drive & Gear Limited.

Model Identification

VANGUARD - Model No. V699-51

Explanation of Parts Manual Format

- Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identificationand
re-ordering

Description - Part descriptionfor identificationand re-ordering

- indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



ArJ065x6

Using the Parts Manual Table of Contents

Foreword ....................... i

1 Findthe major vehicle assembly in the Model Identification . ... ............ i

Table of Contents on this page, and

turn to that section. Using the Parts Manual ............ i

2. Locate the part in the illustration that 10 Transmission ............... 1
you wish to order. 2.0 Intake and Exhaust System . ... 3
o _ 3.0 ClutchSystem .............. 3

3. Referto the part list in that section 40 Power Pack System ......... 5
4. Findthe correct part number (Part 5.0 Bral_<e System . T !
No.), part description (Description) and 6.0 Vehicle Body & Firewall . ... ... 9
correct quantity (Qty). 7.0 Frame & Drive System ... ... 11
8.0 Fuel System & Seat Assembly 13

5. Use only this information to order 9.0 Electrical System ........... 15

ARGO replacement parts. DO NOT
attempt to order a replacement part by
Ref number or page number.

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 Page ii



10 Transmission Vanguard Parts Manual

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual

1.0 Transmission

Ref . Qty | Part No. | Description
1610-18H Transmission Asm - H, (does not include Refs 38, 52, 53 & 56)
1 1 134-68 Cover, Transmission
2 1 34-99 Housing, Transmission
3 1 34-21 Shatft, Input- 13/21T
4 1 34-16A Gear, Idler 13T (incl. Ref. 51)
5 1 34-96 Gear, Helical - 26T-H
6 1 34-94 Shaft, Spline
7 1 34-91 Gear, Double - 26/33T
8 1 34-43 Gear Plate - 71T-H
9 12 105-03 Bushing, Oilite ¥2 x%
10 6 34-13 Gear, Planet - 12T
11 2 34-14 Gear, Sun - 21T
12 2 34-98 Shaft, Output
13 1 34-65 Shifter Asm
14a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk
15 3 106-01 Retaining Ring
16 3 101-01 Bearing, Ball 6204Z-C3
17 1 101-16 Bearing, Ball6206-C3
18 |asreq. 114-02 Washer, Shim
19 1 106-05 Retaining Ring
20 1 102-05 Seal, Oil WBS 30x62x10
21 3 107-05 Retaining Ring
22 1 34-11 Pin, Dowel ¥z x 3.50
23 3 31-07 Plug plate
25 1 1 109-05 Ball, Steel 6mm 62-67 Rc
26 1 34-32 Spring, Compression - 7/32 x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10
28 4 106-03 Retaining Ring
29 2 107-02 Retaining Ring
30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball 6207-C3
33 3 103-04 SHCS 5/16-18 x 1.00 Bare
35 2 101-15 Bearing, Ball6005-C3
36 2 107-04 Retaining Ring
37 1 34-08 Cage
38 1 610-77 Lever, Shift
39 1 34-47 Gasket, Cover - 1/64"Thk
40 1 103-02 Plug, Magnetic 3/8 - 18 NPT Sq Hd.
41 1 34-86 Holder, Shift Lever
42 2 111-01 Pin, Slotted Spring 5/32 x 1.00
43 1 113-01 0O-Ring 012-7147
44 1 105-02 Bushing, Oilite 1/2x 1.0
45 2 104-03 Pin, Dowel 1/4x 7/8
46 1 34-77 Dipstick - with Breather
47 4 103-06 HHCS 5/16-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher 5/16
50 1 34-63 Shift Yoke
51 1 105-05 Bushing, Oilite /2 x 1.5 (in Ref 4)
52 1 103-97 HHCS1/4-20x1.25 GR5 Zinc
53 1 117-27 Locknut, Nylon 1/4-20 Zinc
54 3 103-84 HHCS 5/16-18x2.25 GR5 Zinc
55 1 103-95 FHSC 5/16-18x1.0 GR8 Zinc
56 1 126-38 Knob, Shift

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



2.0 Intake and Exhaust System Vanguard Parts Manual

Ontario Drive & Gear Limited
3 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual

Ref Qty Part No. Description
1 1 603-81 Duct, Intake
2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 5 112-19 Screw, IHWH T/C Slot 1/4- 20x1/2
7 7 120-05 Washer,.19x.50x.04 Zinc
8 1 707-31 Screen, Exhaust
9 7 120-09 Rivet3/16 x 1
10 7 125-59 Washer, Fibre -.062x.25x.50
11 6 108-08 Washer, 1/4 SAE Zinc
12 2 120-29 Spacer,.26|1Dx1.12LG
13 2 125-58 Washer, Fibre - W-77F
14 1 707-28 Support, Exhaust Duct
15 2 120-04 Washer, .19x.50x.08 Zinc
17 2 120-13 Rivet - 3/16x5/8
18 1 707-32 Duct, Exhaust
19 1 707-26 Cover, Engine Duct
20 1 707-25 Duct, Engine
23 1 603-82 Seal
25 2 126-57 Spring, Extension
26 1 707-15 Muffler
27 4 112-30 SHCS, M8x1.25x20.0 Zinc
28 2 805024 Gasket
30 1 707-05 Manifold, Exhaust
31 4 108-02 Lockwasher, Hi-Collar 5/16, Bare

3.0 Clutch System

Ref Qty Part No. Description
1 1 127-72 Clutch, Driver, keyed (incl. Refs. 2 to 15) IBC #0400-0028
2 1 0405-0021 Pulley, Half - Fixed
3 1 V08 Ring, Retaining
4 1 0410-0007 Pulley, Half - Sliding
5 1 V09 Plate, Spring Guide
6 1 V10-48-108-18 Spring
7 3 420-2453-700 Lockwasher
8 3 222-9640-66 SHCS
9 1 0080-0153 Washer
10 1 0080-0100 Nut
11 1 0115- 0015(B) Cap
12 1 0440-0001 Cover, Spring
13 3 C24-11 Spring, Anti-Noise
14 3 C13-200 Weight - 2009
15 3 0130-3002 Block, Red
27 1 126-24 Clutch, Driven-Model "B" SODB0001 (incl. Refs. 28 to 37)
28 1 ASK-5 Key 1/4 x 1/4 x 5/8
29 1 ASR-6 Retaining Ring
30 | asreq |[ASA-1 Spacer .050" Thick
30a | asreq |ASA-1-S Spacer.025" Thick
31 1 AFK25.4-2500D01 Pulley, Half - Fixed
32 1 AMC-2-2500D01 Pulley, Half - Sliding incl. Refs. 33, 34 and 35
33 3 ANS-2-T Shoe, Cam
34 1 AMB-2 Bushing, Bronze
35 1 111-01 Pin, Spring 5/32 x 1.00 Slotted
36 1 ACS-3-188 Spring, Blue
37 1 AFC-4-C3D4 Cam
38 1 371-9031-000 Retaining Ring

Ontario-Drive & Gear L{mited
Phone (519) 662-2840 Fax (519)662-2421

2.0 Intake & Exhaust System




4.0 Power Pack Assembly Vanguard Parts Manual

63

62 63 26 615

Ontario Drive & Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 4.0 Power Pack Assembly

Ref Qty | Part No. Description |
1 1 126-52 Engine - Vanguard V-Twin 16 HP (incl. refs. 2-14, 17) B&S#3034471026E1 ‘

2 1 125-64 Fuel filter, G81-4

3 2 126-74 Spark Plug #3926 !
4 1 394018 Filter - Air (B&S#) |
5 1 272490 Element, - Foam (B&S#)

6 1 110-03 Key 1/4x3/16x2.375 RC46
7 1 805523 Spring, Governor - Green

8 1 125-88 Spring, Extension !
8a 1 127-49 Spring, Return !
9 1 112-28 HHCS 3/8-24x4.5 GRS Zinc

10 2 805169 Screw-Hex Head (BS #)

13 2 805170 Clamp - Casing (BS #)

14 1 601-86 1 Clip, Retainer

17 1 126-95 Filter, Oil

18 ) See Section 3.0 Clutch

19 2 811-14 Spacer

21 1 112-57 HHCS 5/8-11x10.00 Gr5 Zinc

22 3 117-09 Locknut, Nylon 5/8-11 Zinc

23 3 811-09 Washer, Square .64I1D ‘
24 2 811-15 Washer, Square lock .641D

25 2 112-58 HHCS 5/8-11x7.50 Gr5 Zinc ‘
26 14 108-24 Washer 5/16 SAE Zinc :
27 4 112-27 HHCS 5/16-18x1.75 Gr5 Zinc

28 4 117-21 Locknut, Nylon5/16-18Zinc

30 2 127-35 Grip, Molded Rubber

3 1 127-81 Throttle Twist Grip

32 See Section 1.0 Transmission

33 |asreq |108-36 Washer .06x1.00x1.375 Zinc

34 1 612-98 “Lever, Steering - LH -
35 1 612-99 'Lever, Steering - RH !
38 2 117-06 Nut, Fin Hex 1/2-13 Zinc

39 2 103-53 HHCS 3/8-16x3.0 Full Thread

39 2 110807 ' Lockwasher 1/2

40 2 112-52 HHCS 1/2-13x7.0 Gr5 Zinc

43 1 611-71 Frame-Power Pack

44 1 100-64 Tie-Wrap - 5.5" - Black

45 2 610-76 Brake Disc#40-2x15T

46 4 -110-14 Key 1/4x1/4x1.25

47 ) See Section 5.0 Brake System

48 2 127-48 Spring, Comp. .54x1.90

49 2 612-41 Brake Cam

50 2 100-03 Pin, Cotter 3/32x.750 Zinc

52 2 612-21 Brake Adjusting Rod

53 2 612-20 Steering Rod Clamp

54 2 103-46 HHCS 5/16-24x1.0 Gr5 Zinc

55 4 117-04 " Locknut, Nylon 5/16-24 Zinc

56 M 612-81 Steering Shaft Asm.

57 2 111-04 Pin, Spirol 5/16x1.50

58 1 107-01 Retaining Ring

60 ] See Section 3.0 Clutch System

61 1 612-101 Cable Asm, Throttle

62 1 612-92 Cable Asm, Choke (incl. 63)

63 2 Jam Nut, 5/16-24 (Part of 62)

65 1 126-75 Knob, Choke - Black

66 2 103-18 HHCS 3/8-24x1.25 Gr5 Zinc

67 4 108-06 Lockwasher 3/8

68 3 108-18 Washer 13/32x1.375 x 11GA

69 1 125-56 Drive Belt

70 1 103-34 HHCS 3/8-16x1.25 Gr5 Zinc

71 1 110-09 Key 1/4 x 1/4 x 3.0

77 2 103-17 HHCS 3/8-16x1.0 Gr5 Zinc

78 2 108-26 Washer 3/8 Zinc

79 1 603-29 Guard, Belt Protect

80 1 601-92 Vinyl Trim - 1.5"

81 1 601-93 Vinyt Trim - 4.25"

83 1 126-87 Spring, Parking Brake

84 1 612-80 Holding Brake Lever

85 1 612-100 Bracket Asm., Mech. Brake

87 2 127-33 Spring, Extension - Strg Lever

‘Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 6




Vanguard Parts Manual

5.0 Brake System

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 5.0 Brake System

7 Ref Qty | PartNo. |Description

1 3x2 117-46 Locknut, 2-way 5/16-24 Zn
3 1x2 108-12 Washer, .34x1.00x.06 Zinc
4 2x2 109-02 Ball, Steel 1/4 Chromesteel
6 2x2 100-10 Spring, Compression
7 1x2 103-16 HHCS 5/16-24x3.75 Gr8Zn
8 1x2 103-29 HHCS 5/16-24x2.75 Gr8Zn
10 8x2 120-11 Rivet - 5/32x9/16
11 1x2 100-56 Brake Pad, Set of 2
12 2x2 100-54A Caliper, Brake
13 1x2 100-72A Brake Assembily (incl. Refs. 1 to to 12)
14 See Section 4.0 Power Pack Assembly
37 1 '668-03 Brake Cooling Kit-Van2 (incl. Refs. 38 to 62)
38 1 100-62 Switch, Light
39 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)
40 1 125-91 Blower Fan
41 4 120-13 Rivet - 3/16x5/8
42 1 613-05 Wire Harness
43 1 ] Mounting Bracket
44 1 Nut, #10-32
e 45 1 'See | Lockwasher, 3/16"
46 1 125-92 | Screw, #10-32 x 2"
47 2 above | Nut, 1/4-20
48 2 Lockwasher, 1/4"
49 2 Screw, 1/4-20 x 5/8"
50 1 h Adaptor, 3" dia.
52 3 125-35 Clamp, Gear 3.50" HF-52
53 1 127-44 Hose, Intake 3" dia. x 46"
54 1 601-89 Intake Flange (specify clr)
55 1 126-61 Intake Screen
56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc
57 1 127-39 Brake Cooling Duct
58 4 108-03 Lockwasher 1/4
59 4 112-19 Screw, IHWH T/C Slot 1/4- 20x1/2
60 1 668-11 Mounting Bracket - Duct
61 1 118-02 Terminal, Male - #76-1251
62 1 118-03 Terminal, Female - #76-1289

‘Ontario Drive & Gear Limited ]
Phone (519) 662-2840 Fax (519) 662-2421 8



6.0 Vehicle Body & Firewall Vanguard Parts Manual

27

36 |?/ 3 42
26 a
28 63 33 65 62| lm—32 é
= ®  “py—sed "’?°F57
- %/ 61 166! i 53
69 — 59 534?. 80
27

G %kw“ il

12 I—aa—%gés 8b 16 "/é |
> b = %s“

-19(0pt.)

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 6.0 Vehicle Body & Firewall

il Ref | Qty | Part No.

|| Description

T 1 60132
2 ~ 1 603-92BL
3 1 12728
4 1 601-05
5 1 602-37
6 1 80147
7a 2 127-45A
76 2 127-45B
8a 8 |103-47
8b 12 [120-13
9 3 [126-10
10 3 |126:09
11 1 60224
122 6 [12015
13 1 60169
14 3 [126-11
15 2 [112-19
"6 | .602-29
17 | 1 !601-08
19 | 1 |626-10
25 | 4 |117-44
26 | 42 [120-24
27 | 76 |120-09
28 | 1 |601-44
29 | 2 |127-41
30 | 1 |609-37
34 | 1 |603-02
35 | 1 '603-03
36 | 51 120-04
37 | 1 -126-60
38 | 4 12005
39 | 4 100-16
40 | 2 100-18
41 | 1 601-03
42 | 1 601-02
43 | 2 603-15
44 ' 2 108-01
45 2 103-08
50 1 12672
51 1 12665
52 1 12726
53 . 1 126-67
54 | 1 126-68
55 | 1 126-69
56 | 1 12776
57 | 1 12664
58 | 1
59 | 1 [127-51
61 | 1 [125-41
62 | 2
63 | 3 117-10
64 | 1 126-88
65 | 3 103-25
66 | 1 602-38
67a | 2 61375
67b | 2 61376
68 |
69 | 8 .103-24BL
73 | 1 11715
74 | 1 60227
75 103-89
76 | 10806
80 | 2 12701
81 | 4 103-48
83 | 8 10859

Body + Hood, Upper - Van.Replacement, specify colour (incl. Ref 5,11,12,13,14,15 & 38)

Body, Lower - 6x6, Black
Plug, Nylon - Black
Bumper, Vinyl - 6x6

Hood Kit, Vanguard specify colour (incl. Ref 6 to 10 & 36¢)

Duct, Intake Transition, specify colour
Pin, Hinge

Knuckle, Hinge

HHCS 10-24 x 1/2

Rivet - 3/16 x 5/8

Wing Stud

Grommet, Atlum, #GH-7

. Hood Support Assembly

Rivet - 1/8 x 7/16

Spring Plate

Spring

Screw, {HWH T/C Slot 1/4-20 x 1/2
Brace, Dash

i Vinyl Trim, 84"

Hitch Kit (Opt.)

1 T-Nut 1/4-20

Rivet - Alum,3/32x3/8-all plates
Rivet - 3/16 x 1

Nameplate, "ARGO"
Nameplate, 6x6 Vanguard2
Firewall - Vanguard

Floor Pan, Front, specify colour
Floor Pan, Rear 6x86, specify colour
Washer, .19x.50x.08 Zinc

Vinyl Strip 1/2"x1/4"x37.5'
Washer,.19x.50x.04 Zinc

Clip, Hitch Pin 1.625 Zinc

Plug, Drain 5/8" x 13/32"

Seat, Rear LH - 6x6

' Seat, Rear RH - 6x6

Washer, Plastic

Washer, Fender 1/4 SAE Zinc
HHCS 1/4-20 x 1.00 Zinc
Plate, Hoiding Brake

Shifting Plate

Plate, Steering Lever & Winch
Floor Pan Plate

Operation Plate

Fuel Plate

Plate,Capacity - Land/Water
Vehicle ID Plate

U.S. Plate, Non U.S. Argos only

" Plate, Capacity - 6x6

Dash Handle (incl. 62)
Plug cap (avail. only with 61)

" Locknut, Nylon #10-24 Zinc

Bumper, Rubber

PHMS #10-24 x 3/4" Zinc

Clip, Hood

Bezel, Headlamp

Bracket, Headlight Backing

See Section 9.0 Electrical System
OHPS T/S #6 x 1.00 Black

Nut, Fin. Hex 3/8-16 Zinc
Support, Adjustable

C/Bolt 3/8-16 x .75 Gr2 Zinc
Lockwasher 3/8

Reflector, Red

T/S Pan HD Phil #10x5/8 A Zinc
Lockwasher, #10 Int. tooth ZN

‘Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



7.0 Frame and Drive System Vanguard Parts Manual

" Chain Tensioner Part!

/

Ontario Drive & Gear Limited
11 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

7.0 Frame & Drive System

| Ref | Qty | Part No. [Description
K 1 606-60 Frame Asm - 6x6
3 64 117-15 Nut, Fin Hex 3/8-16 Zinc
4 12 108-46 Washer .40x1.37x.12 Hi-Carbon
5 6 101-35 Bearing, Ball - 1.25
5a 10 ;101-41 Bearing, Ball - 1.0
6 66 |108-06 Lockwasher 3/8
7 22 |103-88 C/Bolt 3/8-16x1.0 GR5 Zinc
8 10 |605-99 Gasket, Flange - Inner
9 12 | 605-89 Gasket,Outer Bearing Flange
10a 16 | 605-63 Flange - 4-hole
10b 10 [101-20 Flange Greasable - 4 Hole
11 6 1102-14 Seal, Oil 1.25x1.75x0.188
12 6 |102-15 Seal, Oil 1.25x1.874x0.25
i 13 6 |605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 24 | 112-39 C/Bolt 3/8-16x1.75 GR5 Zinc
16 4 |112-60 SHSS 1/4x28x1/2 Cup Pt.
17 1 606-30 Idler Asm. - L4x11T 2x24T
18 1 606-31 Idler Asm. - R4x11T 2x24T
19 5x6 103-80 Stud, Wheel 7/16-20 x 1.125 #B271
21 6 810-75 Axle Assembly (incl. Ref. 19)
23 1 1604-84 Frame Assembly, Battery
24 4 |810-28 Sprocket, Double - 24T
25 4 |606-34 Sprocket - S60x19T
26 6 |[112-03 SHSS 5/16-18x3/8 1/2 DOG, PL
» 27 2 |603-22 Chain, ldler RC40-2 x 46P (incl. Ref 51)
ﬁ 28 4 | 117-64 ' Insert, 1/4-20
29 10 [ 112-31 HHCS 3/8-16 x 1.0 2B GR8 Zinc
30 2 (112-14 HHCS 3/8-16x.75 GR5 Zinc
31 1 ]108-15 Washer 3/8 SAE Zinc
32 2 '103-82 HHCS 3/8-16x1.5 GR5 Zinc
33 4 112-61 C/Bolt 3/8-16x1.25 GR5 Zinc
43 2 60317 Chain RC50 - 2x42P - Front (incl. Ref 53)
44 2 603-26 Chain RC50 - 2x76P - Mid (incl. Ref 53)
45 2 603-83 Chain RC60 - 1x88P - Rear (incl. Ref 53)
46 5x6 | 117-35 Nut, Wheel 7/16-20 Zinc
47 - 6 |125-26 Valve, Tire
48 6 |[125-13 Rim - 8x7 - 5 bolt - Charcoal
49 6 |126-96 Tire, Goodyear Runamuk 22x10-8
51 1x2 | 100-97 Con. Link, RC40-2 H.D.
52 4 | 100-01 Pin, Cotter 1/8 x 1.50 Zinc
53 1x4 | 100-96 Con. Link, RC50-2 H.D.
54 1x2 |603-84 Con. Link, RC60-1 STD.
55 4 1127-65 Spring Torsion - 1.16x0.35
56 4 |606-39 Slider Block - 1/2" Shaft
57 4 |606-35 Tensioner Asm, Chain
o8 4 [127-64 Spring, Torsion - .76 x 1.9

‘Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

12




8.0 Fuel System and Seat Assembly Vanguard Parts Manual

Ontario Drive & Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 8.0 Fuel System & Seat Assembly

Ref Qty | Part No. Description
1 1 | BO3-50 Handrail Assembly
2 10 108-03 Lockwasher 1/4
3 6 112-41 PHMS, QUADREX 1/4-20x1.25 Zinc
4 1 608-39 Back Pad Assembly
5 1 608-43 Seat, Bench
6 1 | 608-30 Angle - Left
7 1 |608-31 Angle - Right
9 10 | 112-04 HHCS 1/4-20x3/4 Gr2 Zinc
13 1 | 804-17 Frame Assembly, Seat
16 3 120-04 Washer, .195x.50x.08 Zinc
17 1 | 608-32 Tool Box
18 1 |608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 | 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 112-79 Clamp, Hose, 1/2" - Black
21 1 | 608-42 Fuel Hose, 110"
23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler
25 1 | 126-47 Fuel Neck Assembly
26 1 126-46 Cap, Fuel
27 | 126-77 Hose, Vent 93" 6x6
28 1 126-50 Male Connector, 1/4"
29 4 126-94 Clamp, Nylon Wire, 1/4" 1D
31 12 | 117-10 Locknut, Nylon#10-24 Zinc
33 4 126-93 Clamp, Nylon Wire, 1/2" ID
34 4 108-08 Washer 1/4 SAE Zinc
35 3 120-09 Rivet- 3/16 x 1
36 6 120-13 Rivet- 3/16 x 5/8
37 4 702-06 Foam Cushion
38 1 117-54 Locking PAL Nut, 1/2-20 Zinc
39 12 | 112-07 RHMS, 10-24x 1.25 Zinc
40 12 | 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil#10-5/8 A Zinc

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

14



9.0 Electrical System Vanguard Parts Manual

33 (opt.} )
. @ - E—M
3 N\

Fuse Block Detail 55

“To Engine
Regulator

71

>

710 S}anev
18 Mot
—12

To Optional -
Brake Cooling Fan

IGNITION (OPT.)

(OPT.)
GAUGE, LIGHT (OPT.) SWITCH — Galce (0PT.)
VOLTMETER LIGHT W OIL TEMP.
SWITCH OFF $ON (OPT.) g3
- OIL PRESS.
BK W IND. LIGHT
HOURME TER T
(OPT.) ﬁ
Wo 2BKZBRAR LigR BL
/1
M\ /1
ST /]
A\ A A
I\ V
(OPT.) i\y / /
BRAKE FAN /
LA R LA STARTER RELAY
- —7h /Y\.
x = 11" GROUND N BLo6
N = BLOCK
HEAD TERMINAL R i}
LAMPS STRIP GR Y
" hA 15 15 15 15
[D: 3 . AMP. FUSES
ENGINE

BROWN W - WHITE
GREEN Y - YELLOW

Rl BK
............................ COLOUR CODE
o o e i T N\
H): OR % R BK BK - BLACK OR - ORANGE
il

R
IehoER > P BL - BLUE R - RED
+
(OPT.) /
1L FONITOR—" o1 )

..... 12 V. BATTERY CAD FILE: PD\S00\550\613-71.72d

Ontario Drive & Gear Limited
15 Phone (519) 662-2840 Fax(519)662-2421



Vanguard Parts Manual

Ref Qty Part No. Description
1 1 100-39A-1 Key
la 1 126-17 Ignition Switch (incl. Ref 1)
2 1 100-62 Switch, Light
3 1 613-71 Main Wire Harness, (incl. Ref. 74, 76, 77)
4 1 126-76 Knob, Light
5 1 613-68 Starter Relay
6 1 127-54 Battery
7 1 120-09 Rivet- 3/16 x 1
8 1 604-52 Battery Retaining Bracket
9 2 117-21 Locknut, Nylon 5/16-18 Zinc
10 8 100-64 Tie Wrap, 5.5"- Black
11 1 103-48 T/S Pan HD Phil#10x5/8 A Zinc
12 12 126-93 Clamp, Nylon Wire - 1/2" ID
13 1 108-57 Washer, 3/4" ID, Tooth Lock
15 1 127-24 Clamp, Nylon- 1" ID
16 1 108-55 Lockwasher, Ext. Tooth7/16"
17 1 613-14 Ground Wire
18 1 120-04 Washer
25 1 613-37 Ground Terminal Strip
30 1 613-38 Oil Monitor Wires (opt.)
31 1 632-15 Hourmeter,#56458-10 (#876EM) (opt.)
32 1 633-10 Voltmeter, #07583-15 (#830EM)
33 1 634-11 Oil Temp. Gauge #07556-88 (#828EM) (opt.)
34 1 634-12 Oil Temp. Sender#02024-00 (opt.)
35 1 25.099.24 Oil Pressure Switch, 6 psi (opt.) (Kohler#)
36 1 634-08 Light, Indicator (opt.)
37 2 634-10 Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt.)
39 1 613-49 Cable, Starter
40 5 108-03 Lockwasher 1/4
41 1 613-26 Power Cable
42 1 613-58 Ground Wire
43 2 117-20 Nut, Fin. Hex, 1/4-20Zinc
44 2 120-15 Rivet- 1/8 x 7/16
45 2 112-19 Screw, IHWH T/C 1/4- 20 x 1/2
46 1 118-48 Heat Shrink, 2 x 1/2 (opt.)
47 1 118-02 Terminal, Male-#76-1251- 88
49 1 118-30 Terminal, Eye - #10
51 1 613-45 Terminal Insulator (6 ga.)
52 1 127-55 Cap, Battery Terminal - Red
54 2 126-83 Clip, Hose 5/16 ID#C- 950PC
55 4 118-49 Fuse, 15Amp, 2-prong (AT015)
61 2 112-51 Screw, IHWH T/C #10-24x5/8
62 2 127-56 Terminal Bat. Post
68 2 613-69 Headlamp, Halogen (incl. Ref. 69)
69 2 127-46 Bulb, Headlight- Halogen
72 1 118-51 Fuse, 30A 2-prong (AT030)
74 1 118-60 Block - Fuse, 8 position (incl. with Ref. 3)
75 | (opt.) | 118-61 Terminal - Fuse, quad
76 1 118-63 Terminal - Fuse, triple
77 5 118-62 Terminal - Fuse, single

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

9.0 Electrical System

16



Argo Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280,220 Bergey Court
New Hamburg, Ontario

CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance.




ATFO5x6

ARGO

VANGUARD
PARTS MANUAL

Model No. V699-51
From Serial #512222

Jntario Drive & Gear Limited Manual No. 699-51-2
>hone (519) 662-2840 Fax (519) 662-2421 Rev. 2

02/2001 4c
Printed in Canada




Foreword

ODG has prepared this manual for the VANGUARD model to assist both qualified
mechanics and vehicle owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO
replacement parts, are both essential to prolonging the life of the ARGO. Please referto
this parts manual before ordering any replacement part.

All information contained in this VANGUARD Parts Manual is based on the latest product
specification available at time of printing. If your VANGUARD differs from the specifications
contained in this manual, contact Ontario Drive & Gear Limited for information.

ODG reservesthe right to alter specifications on the VANGUARD model at any time, without
obligation or prior notification.

Reproduction of the VANGUARD Parts Manual No. 699-51-2, inwhole or in part, is
prohibited without prior written permission from Ontario Drive & Gear Limited.

Model Identification

VANGUARD - Model No. V699-51

Explanation of Parts Manual Format

Ref - Reference number between Assembly Diagram and
Component Parts List

Part No. - Argo replacement part number for identification and
re-ordering

Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

Page Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



AJ065x6

Using the Parts Manual Table of Contents

Foreword ....................... i
Model Identification . . .............. i
Using the Parts Manual ............ i

Find the major vehicle assembly in the
Table of Contents on this page, and
turn to that section.

2. Locate the part in the illustration that 10 Transmission ............... 1
you wish to order. 2.0 Intake and Exhaust System . ... 3
o . 3.0 ClutchSystem .............. 3

3. Referto the part list in that section 40 Power Pack System ......... 5
4. Findthe correct part number (Part 50 Bral_<e System . Ty !
No.),part description (Description) and 5.0 Vehicle Body & Firewall . ... .. 9
correct quantity (Qty). 7.0 Frame & Drive System ...... 11
6.0 Fuel System & Seat Assembly 13

5. Use only this information to order 3.0 Electrical Svstem . .......... 15

ARGO replacement parts. DO NOT
attempt to order a replacement part by
Ref number or page number.

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 Page ii



1.0 Transmission Vanguard Parts Manual

Ontario Drive & Gear Limited
1 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual

1.0 Transmission

IRef <ty [PartNo. | Description
310-18H |Transmission Asm - H, (does not include Refs 38, 52, 63 & 56)

1 1 34-68 Cover, Transmission

2 1 34-99 -Housing, Transmission

3 1 34-21 Shaft, Input-13/21T

4 1 34-16A Sear, Idler 13T (incl. Ref. 51)

5 1 34-96 Sear, Helical - 26T-H

6 1 34-94 Shaft, Spline

7 1 34-91 Sear, Double - 26/33T

8 1 34-43 Sear Plate- 71T-H

9 12 105-03 3ushing, Oilite ¥z x%

10 6 34-13 Sear, Planet- 12T

11 2 34-14 Sear, Sun - 21T

12 2 34-98 Shaft, Output

13 1 34-65 Shifter Asm
l4a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk

15 1 106-01 Retaining Ring

16 3 101-01 Bearing, Ball 62042-C3

17 1 101-16 Bearing, Ball 6206-C3

18 | asreq. | 114-02 Washer, Shim

19 1 106-05 Retaining Ring

20 1 102-05 Seal, Oil WBS 30x62x10

21 3 107-05 Retaining Ring

22 1 34-11 Pin, Dowel %2 x 3.50

23 1 31-07 Plug plate

25 1 109-05 Ball, Steel 6mm 62-67 Rc

26 1 34-32 Spring, Compression - 7/32 x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10

28 4 106-03 Retaining Ring

29 2 107-02 Retaining Ring

30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball 6207-C3

33 3 103-04 SHCS 5/16-18 x 1.00 Bare

35 2 101-15 Bearing, Ball 6005-C3

36 2 .107-04 Retaining Ring

37 1 34-08 Cage

38 1 610-77 Lever, Shift

39 1 34-47 Gasket, Cover - 1/64"Thk

40 1 103-02 Plug, Magnetic3/8 - 18 NPT Sq. Hd.
41 1 34-86 Holder, Shift Lever

42 2 111-01 Pin, Slotted Spring 5/32 x 1.00
43 1 113-01 O-Ring 012-7147

44 1 105-02 Bushing, Qilite 1/2x 1.0

45 2 104-03 Pin, Dowel 1/4 x 7/8

46 1 34-77 Dipstick - with Breather

47 4 103-06 HHCS 5/16-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher5/16

50 1 34-63 Shift Yoke

51 1 105-05 Bushing, Qilite 2 x 1.5 (in Ref 4)
52 1 103-97 HHCS1/4-20x1.25 GRS Zinc
53 1 117-27 Locknut, Nylon 1/4-20 Zinc

54 3 103-84 HHCS 5/16-18x2.25 GR5 Zinc
55 1 103-95 FHSC5/16-18x1.0 GR8 Zinc
56 1 126-38 Knob, Shift

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



2.0 Intake and Exhaust System Vanguard Parts Manual

o
- \\

/

Ontario Drive & Gear Limited
3 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

R

©oO~NWN LD

10

12
13
14
15
17
18
19
20
23
25
26
27
28
30
31

I}
bHN-bl—\Nl—\l—\l—\l—\NNl—\NNCD\l\ll—\\lmNI—\IE

Part No. Description

603-81 Duct, Intake

112-48 Screw, T/S HH#14x2.25 Zinc
112-19 Screw, IHWH T/C Slot 1/4- 20x1/2
120-05 Washer,.19x.50x.04 Zinc
707-31 Screen, Exhaust

120-09 Rivet3/16x 1

125-59 Washer, Fibre -.062x.25x.50
108-08 Washer, 1/4 SAE Zinc
120-29 Spacer,.26IDx1.12L.G

125-58 Washer, Fibre - W-77F
707-28 Support, Exhaust Duct
120-04 Washer, .19x.50x.08 Zinc
120-13 Rivet - 3/16x5/8

707-32 Duct, Exhaust

707-26 Cover, Engine Duct

707-25 Duct, Engine

603-82 Seal

126-57 Spring, Extension

707-15 Muffler

112-30 SHCS, M8x1.25x20.0 Zinc
805024 Gasket

707-05 Manifold, Exhaust

108-02 Lockwasher, Hi-Collar 5/16, Bare

3.0 Clutch System

Py
e

OCoOoO~NOOHS»WNBER

Qty Part No. Description
1 127-72 Clutch, Driver, keyed (incl. Refs. 2 to 15) IBC#0400-0028
1 0405-0021 Pulley, Half - Fixed
1 0410-0007 Pulley, Half - Sliding
1 V08 Ring, Retaining
1 V09 Plate, Spring Guide
1 V10-48-108-18 Spring
1 0440-0001 Cover, Spring
3 420-2453-700 Lockwasher
3 222-9640-66 SHCS
3 0130-3002 Block, Red
3 C13-200 Weight - 2009
3 C24-11 Spring, Anti-Noise
1 0115- 0015(B) Cap
1 0080-0153 Washer
1 0080-0100 Nut
1 Vo8C Ring, Retaining
1 126-24 Clutch, Driven-Model"B" SODB0001 (incl. Refs. 28 to 37)
| ASK-5 Key 1/4 x 114x 5/8
1 ASR-6 Retaining Ring
asreq | ASA-1 Spacer .050" Thick
asreq | ASA-1-8 Spacer .025" Thick
1 AFK25.4-2500D01 Pulley, Half - Fixed
1 AMC-2-2500D01 Pulley, Half - Sliding incl. Refs. 33, 34 and 35
3 ANS-2-T Shoe, Cam
1 AMB-2 Bushing, Bronze
1 111-01 Pin, Spring 5/32 x 1.00 Slotted
1 ACS-3-188 Spring, Blue
1 AFC-4-C3D4 Cam
1 371-9031-000 Retaining Ring

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

2.0 Intake & Exhaust System




4.0 Power Pack Assembly Vanguard Parts Manual

Ontario Drive & Gear Limited
5 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 4.0 Power Pack Assembly

Ref ‘Qty | Part No. Description
1 1 126-52 Engine -Vanguard V-Twin 16 HP (incl. refs. 2-14, 17) B&S#3034471026E1
2 1 125-64 Fuelfilter, G81-4
3 2 126-74 Spark Plug #3926
4 1 394018 Filter - Air (B&S#)
5 1 272490 Element, - Foam (B&S#)
6 1 110-03 Key 1/4x3/16x2.375 RC46
7 1 805523 Spring, Governor - Green
8 1 125-88 Spring, Extension
8a 1 127-49 Spring, Return
9 1 112-28 HHCS 3/8-24x4.5 GR5 Zinc
10 2 805169 Screw-Hex Head (BS #)
13 2 805170 Clamp- Casing (BS #)
14 1 601-86 Clip, Retainer
17 1 126-95 Filter, Oil
18 See Section 3.0 Clutch
19 2 811-14 Spacer
21 1 112-57 HHCS 5/8-11x10.00 Gr5 Zinc
22 3 117-09 Locknut, Nylon 5/8-11 Zinc
23 3 811-09 Washer, Square .64I1D
24 2 811-15 Washer, Square lock .641D
25 2 112-58 HHCS 5/8-11x7.50 Gr5 Zinc
26 14 108-24 Washer 5/16 SAE Zinc
27 4 112-27 HHCS 5/16-18x1.75 Gr5 Zinc
28 4 117-21 Locknut, Nylon5/16-18Zinc
30 2 127-35 Grip, Molded Rubber
31 1 127-81 Throttle Twist Grip
32 See Section 10 Transmission
33 asreq 108-36 Washer .06x1.00x1.375 Zinc
34 1 612-98 Lever. Steering - LH
35 1 612-99 Lever, Steering- RH
38 2 117-06 Nut, Fin Hex 1/2-13Zinc
39 2 103-53 HHCS 3/8-16x3.0 Full Thread
30a 2 108-07 Lockwasher 1/2
40 2 112-52 HHCS 1/2-13x7.0 Gr5 Zinc
43 1 611-71 Frame-Power Pack b
a4 1 100-64 Tie-Wrap- 5.5" - Black
45 2 610-76 Brake Disc-#40-2x15T
46 4 110-14 Key 1/4x1/4x1.25
47 See Section 50 Brake System
48 2 127-48 Spring, Comp. .54x1.90
49 2 61241 Brake Cam
50 2 100-03 Pin, Cotter 3/32x.750 Zinc
52 2 612-21 Brake Adjusting Rod
53 2 612-20 Steering Rod Clamp
54 2 103-46 HHCS 5/16-24x1.0 Gr5 Zinc
55 4 117-04 Locknut, Nylon 5/16-24 Zinc
56 1 612-81 , Steering Shaft Asm.
57 2 111-04 Pin, Spirol 5/16x1.50
58 1 107-01 Retaining Ring
60 See Section 3.0 Clutch System
61 1 612-101 Cable Asm, Throttle
62 1 612-92 Cable Asm, Choke (incl. 63)
63 2 Jam Nut, 5/16-24 (Part of 62)
65 1 126-75 Knob, Choke - Black
66 2 103-18 HHCS 3/8-24x1.25 Gr5 Zinc
67 4 108-06 Lockwasher 3/8
68 3 108-18 Washer 13/32x1.375 x 11GA
69 1 125-56 Drive Belt
70 1 103-34 HHCS 3/8-16x1.25 Gr5 Zinc
71 1 110-09 Key 1/4 x 1/4 x 3.0
77 2 103-17 HHCS 3/8-16x1.0 Gr5 Zinc
78 2 108-26 Washer 3/8 Zinc
79 1 603-29 Guard, Belt Protect
80 1 601-92 Vinyl Trim- 1.5
81 1 601-93 Vinyl Trim - 4,25"
83 1 126-87 Spring, Parking Brake
84 1 612-80 Holding Brake Lever
85 1 612-100 BracketAsm., Mech. Brake
87 2 127-33 Spring. Extension - Strg Lever

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421 6



5.0 Brake System Vanguard Parts Manual

Ontario Drive & Gear Limited
7 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 5.0 Brake System

Ref Qty |PartNo. |Description
1 3x2 |117-46 Locknut, 2-way 5/16-24 Zn
3 1x2 108-12 Washer, .34x1.00x.06 Zinc
4 2x2 109-02 Ball, Steel 1/4 Chromesteel
6 2x2 100-10 Spring, Compression
7 1x2 103-16 HHCS 5/16-24x3.75 Gr8Zn
8 1x2 103-29 HHCS 5/16-24x2.75 Gr8Zn
10 8x2 120-11 Rivet - 5/32x9/16
11 1x2 100-56 Brake Pad, Set of 2
12 2x2 100-54A Caliper, Brake
13 1x2 100-72A | Brake Assembly (incl. Refs. 1 to to 12)
14 7 See Section 4.0 Power Pack Assembly
37 1 668-03 Brake Cooling Kit-Van2 (incl. Refs. 38 to 62)
38 1 100-62 Switch, Light
39 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)
40 1 125-91 Blower Fan
41 4 120-13 Rivet - 3/16x5/8
42 1 613-05 Wire Harness
43 1 T Mounting Bracket
44 1 Nut, #10-32
45 1  See Lockwasher, 3/16"
46 1 125-92 |Screw, #10-32 x 2"
47 2 above |Nut, 1/4-20
48 2 Lockwasher, 1/4"
49 2 Screw, 1/4-20 x 5/8"
50 1 B Adaptor, 3" dia.
52 3 125-35 Clamp, Gear 3.50" HF-52
53 1 127-44 Hose, Intake 3" dia. x 46"
54 1 601-89 Intake Flange (specify clr)
55 1 126-61 Intake Screen
56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc
57 1 127-39 Brake Cooling Duct
58 4 108-03 Lockwasher 1/4
59 4 112-19 Screw, IHWH T/C Slot 1/4- 20x1/2
60 1 668-11 Mounting Bracket - Duct
61 1 118-02 Terminal, Male - #76-1251
62 1 118-03 Terminal, Female - #76-1289

‘Ontario Drive & Gear Limited 7
Phone (519) 662-2840 Fax (519) 662-2421 8




6.0 Vehicle Body & Firewall Vanguard Parts Manual

Ontario Drive & Gear Limited
9 Phone (519) 662-2840 Fax (519) 662-2421




Vanguard Parts Manual 6.0 Vehicle Body & Firewall

_Ref | Qty | Part No. Description
! 1 |501-32 Body + Hood, Upper - Van Replacement, specify colour (incl Ref5,11,12,13,14,15 & 38)
2 1 | 5038-92BL |Body, Lower- 6x6, Black
3 1 | 127-28 Plug, Nylon- Black
4 1 |301-05 Bumper, Vinyl - 6x6
5 1 | 302-37 Hood Kit, Vanguard specify colour (incl Ref 6to 10 & 36¢)
6 1 30147 Duct, Intake Transition, specify colour
7a | 2 127-45A Pin, Hinge
(s} 2 127-45B Knuckle, Hinge -
8a | 8 10347 HHCS 10-24 x 1/2
8 |12 12013 Rivet- 3/16x 5/8
9 3 12610 Wing Stud
10 | 3 126-09 Grommet, Alum, #GH-7
11 1 302-24 Hood Support Assembly
12 | 6 120-15 Rivet- 1/8 x 7116
13 501-69 Spring Plate
14 [ 3 12611 Spring
15 | 2 11219 Screw, IHWH T/C Slot 1/4-20x 1/2
16 | 1 302-29 Brace, Dash
17 1 | 301-08 Vinyl Trim, 84"
19 | 1 |326-10 Hitch Kit (Opt )
25 | 4 | 117-44 T-Nut 1/4-20
26 | 42 | 120-24 Rivet - Alum,3/32x3/8-all plates
27 | 76 | 120-09 Rivet-3/16x 1
28 1 |501-44 Nameplate, "ARGO"
29 2 | 12741 Nameplate, 6x6 Vanguard2
30 1 | 309-37 Firewall - Vanguard
34 1 | 503-02 Floor Pan, Front, specify colour
35 503-03 Floor Pan, Rear 6x6, specify colour
36 | 51 | 120-04 Washer, 1% 50x.08 Zinc
37 | 1 | 126-60 Vinyl Strip 1/2"x1/4“x37 .5
38 | 4 |120-05 Washer,.19x.50x 04 Zinc
39 | 4 | 100-16 Clip, Hitch Pin 1.625 Zinc
40 | 2 | 100-18 Plug, Drain5/8" x 13/32
41 1 | 301-03 Seat, Rear LH - 6x6
42 1 | 301-02 Seat, Rear RH - 6x6
43 | 2 | 303-15 Washer, Plastic
44 | 2 | 108-01 Washer, Fender 1/4 SAE Zinc
45 | 2 | 103-08 HHCS 1/4-20x 100 Zinc
50 1 | 12797 Plate, Caution - Keyswitch
51 | 1 | 126-65 Shifting Plate
53 1 | 126-67 Floor Pan Plate
54 126-68 Operation Plate
55 1 | 126-69 Fuel Plate
56 1| 127-76 Plate,Capacity - Land/Water
57 1 Vehicle ID Plate
58 1 US Plate, Non U.S Argos only
59 1| 12751 Plate, Capacity - 6x6
61 1 | 125-41 Dash Handle (incl 62)
62 | 2 Plug cap (avail only with 61)
63 | 3 |117-10 Locknut, Nylon#10-24 Zinc
64| 1 |126-88 Bumper, Rubber
65 | 3 |103-25 PHMS #10-24 x 3/4" Zinc
66 1 |602-38 Clip, Hood
67a| 2 |[613-75 Bezel, Headiamp
67b| 2 |613-76 Bracket, Headlight Backing
68 See Section 90 Electrical System \
69 | 8 |[103-24BL | OHPST/S #6 x 100 Black
73 117-15 Nut, Fin Hex 3/8-16Zinc
74 1 | 602-27 Support, Adjustable
75 1 | 103-89 C/Bolt 3/8-16x 75 Gr2 Zinc
76 1 |108-06 Lockwasher 3/8
80 2 | 127-01 Reflector, Red
81| 4 |103-48 T/S Pan HD Phil #10x5/8 A Zinc
83| _8 [108-59 Lockwasher, #10 Int. tooth 2~

Phone (519) 662-2840 Fax (519) 662-2421



7.0 Frame and Drive System Vanguard Parts Manual

~ Chain Tensioner PartsllF

i , \ s e
N R e
ARSI

Ontario Drive & Gear Limited
11 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

| Ref | Qty | Part No. |Descriotion
‘ 1 1 | 606-60 | Frame Asm - 6x6
3 64 | 117-15 | Nut, Fin Hex 3/8-16 Zinc
4 12 | 108-46 |Washer .40x1.37x.12 Hi-Carbon
5 6 101-35 Bearing, Ball- 1.25
5a 10 | 101-41 Bearing, Ball- 1.0
6 66 | 108-06 Lockwasher 3/8
7 22 | 103-88 [C/Bolt 3/8-16x1.0 GR5 Zinc
8 10 | 605-99 Gasket, Flange - Inner
9 12 | 605-89 Gasket,Outer Bearing Flange
1Ga | 16 | 605-63 Flange - 4-hole
1 | 10 | 101-20 Flange Greasable - 4 Hole
11 6 | 102-14 |Seal, Oil 1.25x1.75x0.188
12 6 | 102-15 |Seal, Oil 1.25x1.874x0.25
13 6 | 605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 | 24 | 112-39 |[C/Bolt 3/8-16x1.75 GR5 Zinc
16 4 | 112-60 |[SHSS 1/4x28x1/2 Cup Pt.
17 1 | 606-30 Idler Asm. - L4x11 T 2x24T
18 1 | 606-31 Idler Asm. - R4x11 T 2x24T
19 | 5x6 | 103-80 [ Stud, Wheel 7/16-20 x 1.125#B271
21 6 |810-75 |Axle Assembly (incl. Ref. 19)
23 1 | 604-84 Frame Assembly, Battery
24 4 |810-28 Sprocket, Double - 24T
25 4 | 606-34 [Sprocket- S60x19T
26 6 | 112-03 |SHSS5/16-18x3/8 1/2 DOG, PL
27 2 | 603-22 |Chain, Idler RC40-2x 46P (incl. Ref 51)
28 4 | 117-64 |Insert, 1/4-20
29 10 | 112-31 |HHCS 3/8-16x 10 2B GRS8 Zinc
30 2 | 112-14 | HHCS3/8-16x.75 GR5 Zinc
31 1 | 108-15 |Washer 3/8 SAE Zinc
32 2 |103-82 |HHCS3/8-16x1.5 GRS5 Zinc
33 4 | 112-61 |C/Bolt 3/8-16x1.25 GR5 Zinc
36 127-80 | Link, Half- RC60- 1 (opt.)
43 2 | 603-17 Chain RC50 - 2x42P - Front (incl. Ref 53)
44 2 | 603-26 |ChainRC50 - 2x76P - Mid (incl. Ref 53)
45 2 | 603-83 |Chain RC60- 1x88P - Rear (incl. Ref 53)
46 | 5x6 | 117-35 | Nut, Wheel 7/16-20 Zinc
47 6 | 125-26 |Valve, Tire
48 6 | 125-13 Rim- 8x7 - 5 bolt- Charcoal
49 6 | 126-96 | Tire, Goodyear Runamuk 22x10-8
51 | 1x2 | 100-97 | Con. Link, RC40-2 H.D.
52 4 | 100-01 Pin, Cotter 1/8 x 1.50 Zinc
53 | 1x4 | 100-96 | Con. Link,RC50-2 H.D.
54 | 1x2 }603-84 [ Con. Link, RC60-1 STD.
i 55 4 | 127-65 | Spring Torsion - 1.16x0.35
. 56 4 |606-39 | Slider Block - 1/2" Shaft
| 57 4 |606-35 | Tensioner Asm, Chain
58 4 |127-64 | Spring, Torsion- .76x 1.9

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

7.0 Frame & Drive System

12



8.0 Fuel System and Seat Assembly  Vanguard Parts Manual

Ontario Drive & Gear Limited
13 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 8.0 Fuel System & Seat Assembly

Ref Qty | Part No. Description
1 1 803-50 Handrail Assembly
2 10 108-03 Lockwasher 1/4
3 6 112-41 PHMS, QUADREX 1/4-20x1.25 Zinc
4 1 608-39 Back Pad Assembly
5 1 |[608-43 Seat, Bench
6 1 608-30 Angle - Left
7 1 608-31 Angle - Right
9 10 112-04 HHCS 1/4-20x3/4 Gr2 Zinc
13 1 804-17 Frame Assembly, Seat
16 3 120-04 Washer, .195x.50x.08 Zinc
17 1 608-32 Tool Box
18 1 |608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 112-79 Clamp, Hose, 1/2" - Black
21 1 608-42 Fuel Hose, 110"
23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler
25 1 126-47 Fuel Neck Assembly
26 1 126-46 Cap, Fuel
27 1 126-77 Hose, Vent 93" 6x6
28 1 126-50 Male Connector, 1/4"
29 4 126-94 Clamp, Nylon Wire, 1/4" ID
31 12 | 117-10 Locknut, Nylon#10-24 Zinc
33 4 126-93 Clamp, NylonWire, 1/2" ID
34 4 108-08 Washer 1/4 SAE Zinc
35 3 120-09 Rivet- 3/16x 1
36 6 120-13 Rivet - 3/16 x 5/8
37 4 702-06 Foam Cushion
38 1 117-54 Locking PAL Nut, 1/2-20 Zinc
39 12 | 112-07 RHMS, 10-24x 1.25Zinc
40 12 | 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil#10-5/8 A Zinc

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

14



9.0 Electrical System

Vanguard Parts Manual

8

4\5@

. *10
SR %y
7 AN

2(Opt)
1(Opt.)

s

76 %\
77—y 20 | \J

Fuse Block Detail

To Engine

Regulator
.
'I 25

IGNITION
GAUGE, LigHT <OPT) SVITCH
LIGHT
VILTHETER Llowr
)
v - EE SHIFTER
HDURME TER L ah v LiGT
(OPT. Vang)) BK v
v
N
BRAKE FAN
&
(82 =
- pd A~
% » T a x FUSE
AD A ——— GR| B0
LAwPS STRIP v
" ENGINE 15\ 15 15 15
ID, AMP, FUSES
v Y o i . COLOUR CODE
ST
30 RELAY BK - BLACK DR - ORANGE
w\ R BL - BLUE R - RED
3 BR - BROWN W - WRITE
B ° bt GR - GREEN ¥ - YELLOW
= To) sPa P - PINK
MO D\ PL
@r. 12 V. BATTERY

CAD FILE: P/600-00_/613~63D

Ontario Drive & Gear Limited

15 Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

Description

'Ref| Qty | Part No.
1 1 |632-15
2 1 |633-10
3 2 |634-10
4 1 |126-76
) 1 |108-55
6 1 |100-62
7 1 |118-30
8 2 127-108
9 1 |127-107
10 1 |127-106
11| 1 |127-105
12 1 |118-48
13 1 |634-08
14 1 |613-37
15| 2 120-15

16| 2 117-21
17 1 |604-52
18 1 |(613-14
19 1 |127-55
20 2 127-56
21 1 |127-54
22 8 |100-64
23 | 10 |126-93
24 1 |118-56
25 1 |118-57
26 1 |118-51
27 2 |613-69
28 | 1 |613-63
29 1 |127-24
30 2 112-51
31| 4 118-49
32 1 | 118-60
33 2 127-46
40 5 108-03
43 2 117-20
51 1 |613-45
76 1 |118-63
77 5 118-62

Hourmeter #56458-10 (#876EM)(opt.)
Voltmeter #07583-15 (#830EM)(opt.)
Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt.)

Knob, Light

Lockwasher 7/16 Ext. Tooth
Switch, Light

Terminal, Eye - #10
Key,molded

Cover, nut

Nut, flanged - plastic
Switch - Egnition

Heat Shrink

Light, Indicator

Terminal Strip, Ground
Rivet 1/8 x 7/16

Locknut, Nylon 5/16-18 Zinc
Bracket, Battery Retaining
Ground Wire

Cap, Battery Terminal - Red
Terminal, Battery Post
Battery

Tie Wrap - 5.5" - Black
Clamp, Nylon Wire - 1/2" ID
Contact

Connector Housing

Fuse, 30A 2-prong (AT030)
Headlamp, Halogen (incl. Ref. 33)
Wire Harness

Clamp, Nylon- 1" ID

Screw, IHWH T/C #10-24x5/8
Fuse, 15 A 2-prong (AT015)
Block Fuse - 8 position (4 fuse)
Bulb, Headlight - Halogen
Lockwasher 1/4 Zinc

Nut, Fin. Hex 1/4-20 Zinc
Insulator, Terminal (6 ga.)
Terminal, Fuse - Triple
Terminal, Fuse - Single

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

9.0 Electrical System

16



Argo Products Manufactured by:

Ontario Drive & Gear Limited
P.O. Box 280, 220 Bergey Court
New Hamburg, Ontario

CANADA NOB 2G0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance.




- ;,; 58 B2 p
Ty .
Arg066 S
Wy =
VANGUARD  {e.
o\ X -
\ “\\n ¢ j \ ; :
1

ARGO

VANGUARD
PARTS MANUAL

Model Nos. V699-51
From Serial # S12222

Ontario Drive & Gear Limited Manual No. 699-51-3 03/2002 3C
Phone (519) 662-2840 Fax (519) 662-2421 Printed in Canada



Foreword

ODG has prepared this parts manual for the VANGUARD model to assist both qualified mechanics and vehicle
owners in ordering correct, quality replacement ARGO parts.

Proper and regular service, and replacing old, worn or broken parts with the correct ARGO replacement parts, are
both essential to prolonging the life of the ARGO. Please refer to this parts manual before ordering any replacement
part.

All information contained in this VANGUARD Parts Manual is based on the latest product specification available at
time of printing. If your VANGUARD differs from the specifications contained in this manual, contact Ontario Drive
& Gear Limited for information.

ODG reserves the right to alter specifications on the VANGUARD model at any time, without obligation or prior
notification.

Reproduction of the VANGUARD Parts Manual No. 699-51-2, in whole or in part, is prohibited without prior written
permission from Ontario Drive & Gear Limited.

Model Identification

VANGUARD - Model No. V699-51

Explanation of Parts Manual Format

Ref - Reference number between assembly diagram and component parts list
Part No. - Argo replacement part number for identification and re-ordering
Description - Part description for identification and re-ordering

Qty - Indicates the quantity of a part used in an Assembly

i Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



ArY06x6

Using the Parts Manual

1.

Find the major vehicle assembly in the Table of
Contents on this page, and turn to that section.

Locate the part in the illustration that you wish to
order.

Refer to the parts list in that section.

Find the correct part number (Part No.), part de-
scription (Description) and correct quantity (Qty).

Use only this information to order ARGO replace-
ment parts. DO NOT attempt to order a replace-
ment part by reference number or page number.

Table of Contents

FOreword ...........ooveeiiieee e i
Model Identification ...........cccoooveeeiiiiiiiennenen. i
Using the Parts Manual .............cccccvvveeennnn.n. ii

1.0 TransmisSion ..........cceveeviiiiiieeeeniiiiieenn, 1
2.0 Intake and Exhaust System .................. 3
3.0 Clutch System ..., 4
4.0 Power Pack Assembly...........cccvvveveeeenen. 5
5.0 Brake System - Hydraulic...................... 7
6.0 Vehicle Body & Firewall ........................ 9
7.0 Frame & Drive System........................ 11
8.0 Fuel System & Seat Assembly ............. 13
9.0 Electrical System ......cccccccvvvvieieeeennnn. 15

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



1.0 Transmission Vanguard Parts Manual

1 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

1.0 Transmission

Ref. Qty. | Part# |[Description
* 610-18H Transmission Asm - H, (does not include Refs 38, 52, 53 & 56)
1 1 34-68 Cover, Transmission
2 1 34-99 Housing, Transmission
3 1 34-21 Shaft, Input - 13/21T
4 1 34-16A Gear, Idler 13T (incl. Ref. 51)
5 1 34-96 Gear, Helical - 26T-H
6 1 34-94 Shaft, Spline
7 1 34-91 Gear, Double - 26/33T
8 1 34-43 Gear Plate - 71T-H
9 12 105-03 Bushing, Oilite ¥2 x%
10 6 34-13 Gear, Planet - 12T
11 2 34-14 Gear, Sun - 21T
12 2 34-98 Shaft, Output
13 1 34-65 Shifter Asm
14a 1 114-04 Washer, Shim .040 Thk
14b 1 114-05 Washer, Shim .020 Thk
15 1 106-01 Retaining Ring
16 3 101-01 Bearing, Ball 6204Z-C3
17 1 101-16 Bearing, Ball 6206-C3
18 as req. 114-02 Washer, Shim
19 1 106-05 Retaining Ring
20 1 102-05 Seal, Oil WBS 30x62x10
21 3 107-05 Retaining Ring
22 1 34-11 Pin, Dowel 72 x 3.50
23 1 31-07 Plug plate
25 1 109-05 Ball, Steel 6mm 62-67 Rc
26 1 34-32 Spring, Compression - 7/32 x 0.50
27 2 102-03 Seal, Oil WBS 30x72x10
28 4 106-03 Retaining Ring
29 2 107-02 Retaining Ring
30 2 101-05 Bearing,Ball 6306-2NSE C3
31 2 114-01 Washer, Shim .020x2.25x2.81
32 2 101-03 Bearing, Ball 6207-C3
33 3 103-04 SHCS 5/16-18 x 1.00 Bare
35 2 101-15 Bearing, Ball 6005-C3
36 2 107-04 Retaining Ring
37 1 34-08 Cage
38 1 610-77 Lever, Shift
39 1 34-47 Gasket, Cover - 1/64"Thk
40 1 103-02 Plug, Magnetic 3/8 - 18 NPT Sq. Hd.
41 1 34-86 Holder, Shift Lever
42 2 111-01 Pin, Slotted Spring 5/32 x 1.00
43 1 113-01 O-Ring 012-7147
44 1 105-02 Bushing, Oilite 1/2x 1.0
45 2 104-03 Pin, Dowel 1/4 x 7/8
46 1 34-77 Dipstick - with Breather
47 4 103-06 HHCS 5/16-18x1.00 GR5 Zinc
48 7 108-05 Lockwasher 5/16
50 1 34-63 Shift Yoke
51 1 105-05 Bushing, Oilite 72 x 1.5 (in Ref 4)
52 1 103-97 HHCS1/4-20x1.25 GR5 Zinc
53 1 117-27 Locknut, Nylon 1/4-20 Zinc
54 3 103-84 HHCS 5/16-18x2.25 GR5 Zinc
55 1 103-95 FHSC 5/16-18x1.0 GR8 Zinc
56 1 126-38 Knob, Shift

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



2.0 Intake and Exhaust System Vanguard Parts Manual

20 \

Ref. Qty. Part # Description

1 1 603-81 Duct, Intake

2 2 112-48 Screw, T/S HH#14x2.25 Zinc
3 5 112-19 Screw, IHWH T/C Slot 1/4- 20x1/2
7 7 120-05 Washer,.19x.50x.04 Zinc

8 1 707-31 Screen, Exhaust

9 7 120-09 Rivet 3/16 x 1

10 7 125-59 Washer, Fibre -.062x.25x.50
11 6 108-08 Washer, 1/4 SAE Zinc

12 2 120-29 Spacer,.26IDx1.12LG

13 2 125-58 Washer, Fibre - W-77F

14 1 707-28 Support, Exhaust Duct

15 2 120-04 Washer, .19x.50x.08 Zinc

17 2 120-13 Rivet - 3/16x5/8

18 1 707-32 Duct, Exhaust

19 1 707-26 Cover, Engine Duct

20 1 707-25 Duct, Engine

23 1 603-82 Seal

25 2 126-57 Spring, Extension

26 1 707-15 Muffler

27 4 112-30 SHCS, M8x1.25x20.0 Zinc
28 2 805024 Gasket

30 1 707-05 Manifold, Exhaust

31 4 108-02 Lockwasher, Hi-Collar 5/16, Bare

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



From S/N S13434
2.0 Intake and Exhaust System Vanguard Parts Manual

Ref. Qty. Part # Description

1 1 603-81 Duct, Intake

2 2 112-48 Screw, T/S HH#14x2.25 Zinc

3 1 603-82 Seal

4 2 120-29 ‘| Spacer,.26 IDx 1.12 LG

5 6 108-08 Washer, .28 x .62 x .04 Zinc

6 2 120-13 Rivet 3/16 x 5/8 - Black

7 2 125-58 Washer, Fibre - W-77F

8 1 707-28 Support, Exhaust Duct

9 2 805024 Gasket

10 4 108-02 Lockwasher 5/16 Hi-Collar Bare
11 4 112-30 SHCS M8x1,25x20mm Zinc

12 1 807-90 Muffler,B&S V-Twin Weld Ass'y
13 2 126-57 Spring, Extension- 7/16x2.14

14 1 807-92 Pipe, Mufflertail- B&S

15 1 807-85 Shield, Muffler Heat

16 6 112-19 Screw, IHWH T/C Slot 1/4-20x1/2
17 1 707-32 Duct, Exhaust

18 2 120-04 Washer .19x.50x.08 Zinc

19 7 120-05 Washer .19x.50x.04 Zinc

20 1 707-31P Screen, Exhaust

21 7 125-59 Washer, Fibre-.062x.25x.50

22 7 120-09 Rivet3/16 x 1- Black

23 1 807-67 Spark Arrester

24 1 11243 Screw, IHWH #8 x 3/8

25 1 807-89 Tube, Tailpipe Outlet

3 Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

3.0 Clutch System

Ref. Qty. Part # Description
1 1 127-72 Clutch, Driver, keyed (incl. Refs. 2 to 15) IBC #0400-0028
2 1 0405-0021 Pulley, Half - Fixed
3 1 0410-0007 Pulley, Half - Sliding
4 1 V08 Ring, Retaining
5 1 V09 Plate, Spring Guide
6 1 V10-48-108-18 Spring
7 1 0440-0001 Cover, Spring
8 3 420-2453-700 Lockwasher
9 3 222-9640-66 SHCS
10 3 0130-3002 Block, Red
11 3 C13-200 Weight - 200g
12 3 C24-L1 Spring, Anti-Noise
13 1 0115- 0015(B) Cap
14 1 0080-0153 Washer
15 1 0080-0100 Nut
16 1 V08C Ring, Retaining
27 1 126-24 Clutch, Driven-Model “B” SODB0001 (incl. Refs. 28 to 37)
28 1 ASK-5 Key 1/4 x 1/4 x 5/8
29 1 ASR-6 Retaining Ring
30 as req ASA-1 Spacer .050" Thick
30a as req ASA-1-S Spacer .025" Thick
31 1 AFK25.4-2500D01 Pulley, Half - Fixed
32 1 AMC-2-2500D01 Pulley, Half - Sliding incl. Refs. 33, 34 and 35
33 3 ANS-2-T Shoe, Cam
34 1 AMB-2 Bushing, Bronze
35 1 111-01 Pin, Spring 5/32 x 1.00 Slotted
36 1 ACS-3-188 Spring, Blue
37 1 AFC-4-C3D4 Cam
38 1 371-9031-000 Retaining Ring

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



4.0 Power Pack Assembly Vanguard Parts Manual

5 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 4.0 Power Pack Assembly

Ref.| Qty.| Part # | Description Ref. Qty.|Part # | Description
1 1 126-52 | Engine - Vanguard V-Twin 16 HP 45 2 |[610-76 | Brake Disc-#40-2x15T
(incl. refs. 2-14, 17) 46 4 [110-14 | Key 1/4x1/4x1.25
B&S#3034471026E1 47 See Section 5.0 Brake
2 1 125-64 | Fuel filter, G81-4 System
3 2 |126-74 | Spark Plug #3926 48 2 [127-48 | Spring, Comp. .54x1.90
4 1 [394018 | Filter - Air (B&S#) 49 2 |612-41 | Brake Cam
5 1 272490 | Element, - Foam (B&S#) 50 2 [100-03 | Pin, Cotter 3/32x.750 Zinc
6 1 110-03 | Key 1/4x3/16x2.375 RC46 52 2 |612-21 | Brake Adjusting Rod
7 1 805523 | Spring, Governor - Green 53 2 |[612-20 | Steering Rod Clamp
8 1 125-88 | Spring, Extension 54 2 [103-46 | HHCS 5/16-24x1.0 Gr5 Zinc
8a 1 127-49 | Spring, Return 55 4 [117-04 | Locknut, Nylon 5/16-24 Zinc
9 1 112-28 | HHCS 3/8-24x4.5 GR5 Zinc 56 1 |612-81 | Steering Shaft Asm.
10 2 |805169 | Screw-Hex Head (BS #) 57 2 [111-04 | Pin, Spirol 5/16x1.50
13 2 | 805170 | Clamp - Casing (BS #) 58 1 [107-01 | Retaining Ring
14 1 601-86 | Clip, Retainer 60 See Section 3.0 Clutch
17 1 126-95 | Filter, QOil System
18 See Section 3.0 Clutch 61 1 |612-101 Cable Asm, Throttle
19 2 |811-14 | Spacer 62 1 [612-92 | Cable Asm, Choke (incl. 63)
21 1 112-57 | HHCS 5/8-11x10.00 Gr5 Zinc 63 2 Jam Nut, 5/16-24 (Part of
22 3 | 117-09 | Locknut, Nylon 5/8-11 Zinc 62)
23 3 |[811-09 | Washer, Square .641D 65 1 [126-75 | Knob, Choke - Black
24 2 | 811-15 | Washer, Square lock .64ID 66 2 |103-18 | HHCS 3/8-24x1.25 Gr5 Zinc
25 2 | 112-58 | HHCS 5/8-11x7.50 Gr5 Zinc 67 4 [108-06 | Lockwasher 3/8
26 14 | 108-24 | Washer 5/16 SAE Zinc 68 3 |108-18 | Washer 13/32x1.375x11GA
27 4 | 112-27 | HHCS 5/16-18x1.75 Gr5 Zinc 69 1 |125-56 | Drive Belt
28 4 | 117-21 | Locknut, Nylon5/16-18Zinc 70 1 [103-34 | HHCS 3/8-16x1.25 Gr5 Zinc
30 2 | 127-35 | Grip, Molded Rubber 71 1 [110-09 | Key 1/4 x 1/4 x 3.0
31 1 127-81 | Throttle Twist Grip 77 2 |103-17 | HHCS 3/8-16x1.0 Gr5 Zinc
32 See Section 1.0 Transmission 78 2 |108-26 | Washer 3/8 Zinc
33 |asreq 108-36 | Washer .06x1.00x1.375 Zinc 79 1 1603-29 | Guard, Belt Protect
34 1 612-98 | Lever, Steering - LH 80 1 [601-92 | Vinyl Trim - 1.5"
35 1 [612-99 | Lever, Steering - RH 81 1 1601-93 | Vinyl Trim - 4.25"
38 2 | 117-06 | Nut, Fin Hex 1/2-13 Zinc 83 1 [126-87 | Spring, Parking Brake
39 2 |103-53 | HHCS 3/8-16x3.0 Full Thread 84 1 |612-80 | Holding Brake Lever
39a| 2 |108-07 | Lockwasher 1/2 85 1 |612-100( Bracket Asm., Mech. Brake
40 2 | 112-52 | HHCS 1/2-13x7.0 Gr5 Zinc 87 2 |127-33 | Spring, Extension - Strg
43 1 611-71 | Frame-Power Pack Lever
44 1 100-64 | Tie-Wrap - 5.5" - Black
Ontario Drive & Gear Limited 6

Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

5.0 Brake System

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421


jsteckly


jsteckly


Vanguard Parts Manual 5.0 Brake System - Hydraulic

Ref. Qty. Part# | Description
1 3x2 117-46 Locknut, 2-way 5/16-24 Zn
3 1x2 108-12 Washer, .34x1.00x.06 Zinc
4 2x2 109-02 Ball, Steel 1/4 Chromesteel
6 2x2 100-10 Spring, Compression
7 1x2 103-16 HHCS 5/16-24x3.75 Gr8Zn
8 1x2 103-29 HHCS 5/16-24x2.75 Gr8Zn
10 8x2 120-11 Rivet - 5/32x9/16
11 1x2 100-56 Brake Pad, Set of 2
12 2x2 100-54A Caliper, Brake
13 1x2 100-72A Brake Assembly (incl. Refs. 1 to to 12)
14 See Section 4.0 Power Pack Assembly
37 1 668-03 Brake Cooling Kit-Van2 (incl. Refs. 38 to 62)
38 1 100-62 Switch, Light
39 125-92 Adpt. & Mounting Kit (incl. Refs. 43 to 50)
40 1 125-91 Blower Fan
41 4 120-13 Rivet - 3/16x5/8
42 1 613-05 Wire Harness
43 1 - Mounting Bracket
44 1 Nut, #10-32
45 1 See Lockwasher, 3/16"
46 1 125-92 Screw, #10-32 x 2"
47 2 above Nut, 1/4-20
48 2 Lockwasher, 1/4"
49 2 Screw, 1/4-20 x 5/8"
50 1 - Adaptor, 3" dia.
52 3 125-35 Clamp, Gear 3.50" HF-52
53 1 127-44 Hose, Intake 3" dia. x 46"
54 1 601-89 Intake Flange (specify clr)
55 1 126-61 Intake Screen
56 4 112-56 Pan HD Phil T/S #10x3/4 A Zinc
57 1 127-39 Brake Cooling Duct
58 4 108-03 Lockwasher 1/4
59 4 112-19 Screw, IHWH T/C Slot 1/4- 20x1/2
60 1 668-11 Mounting Bracket - Duct
61 1 118-02 Terminal, Male - #76-1251
62 1 118-03 Terminal, Female - #76-1289

Ontario Drive & Gear Limited 8

Phone (519) 662-2840 Fax (519) 662-2421



6.0 Vehicle Body & Firewall Vanguard Parts Manual

19(Opt.)

9 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421


jsteckly


Vanguard Parts Manual

6.0 Vehicle Body & Firewall

Ref.|Qty. | Part # | Description Ref.|Qty. | Part # [Description
1 1 601-32 |Body + Hood, Upper -Van. 38 4 120-05 Washer,.19x.50x.04 Zinc
Replacement, specify colour 39 4 [100-16 Clip, Hitch Pin 1.625 Zinc
(incl. Ref 5,11,12,13,14,15 & 40 2 |100-18 | Plug, Drain 5/8" x 13/32"
38) 41 1 |601-03 [Seat, Rear LH - 6x6
2 1 603-92BL| Body, Lower - 6x6, Black 42 1 601-02 Seat, Rear RH - 6x6
3 1 | 127-28 | Plug, Nylon - Black 43 2 |603-15 |Washer, Plastic
4 1 1601-05 |Bumper, Vinyl - 6x6 44 | 2 [108-01 |Washer, Fender 1/4 SAE
5 1 602-37 |Hood Kit, Vanguard specify Zinc
colour (incl. Ref 6 to 10 & 45 2 |[103-08 |HHCS 1/4-20 x 1.00 Zinc
36¢) 50 1 127-97 Plate, Caution - Keyswitch
6 1 801-47 |Duct, Intake Transition, 51 1 126-65 Shifting Plate
specify colour 53 1 126-67 Floor Pan Plate
7a | 2 127-45A | Pin, Hinge 54 1 126-68 Operation Plate
70| 2 127-45B | Knuckle, Hinge 55 1 126-69 Fuel Plate
8a| 8 103-47 |HHCS 10-24 x 1/2 56 1 127-76 Plate,Capacity - Land/Water
8b | 12 | 120-13 |Rivet - 3/16 x 5/8 57 1 Vehicle ID Plate
9 3 126-10 | Wing Stud 58 1 U.S. Plate, Non U.S. Argos
10 [ 3 |126-09 |Grommet, Alum, #GH-7 only
11 1 602-24 |Hood Support Assembly 59 1 127-51 Plate, Capacity - 6x6
12 6 |120-15 |Rivet-1/8 x7/16 61 1 125-41 Dash Handle (incl. 62)
131 1 |601-69 |[Spring Plate 62 2 Plug cap (avail. only with 61)
141 3 |126-11 |Spring 63 | 3 |[117-10 |Locknut, Nylon #10-24 Zinc
15 2 | 112-19 |Screw, IHWH T/C Slot 1/4-20 64 1 126-88 Bumper, Rubber
x 1/2 65 | 3 [103-25 |PHMS #10-24 x 3/4" Zinc
16 1 602-29 Brace, Dash 66 1 602-38 CIip, Hood
171 1 |601-08 |Vinyl Trim, 84" 67a | 2 |613-75 |Bezel, Headlamp
19| 1 |626-10 |Hitch Kit (Opt.) 67b | 2 |613-76 |Bracket, Headlight Backing
25| 4 [117-44 | T-Nut1/4-20 68 See Section 9.0 Electrical
26 | 42 | 120-24 |Rivet - Alum,3/32x3/8-all System
plates 69 8 |[103-24BL | OHPS T/S #6 x 1.00 Black
27 | 76 | 120-09 [Rivet-3/16 x 1 73 1 117-15 Nut, Fin. Hex 3/8-16 Zinc
28 | 1 601-44 |Nameplate, “ARGO” 74 1 1602-27 | Support, Adjustable
29 | 2 127-41 Nameplate, 6x6 Vanguard2 75 1 103-89 C/Bolt 3/8-16 x .75 Gr2 Zinc
30 1 609-37 |Firewall - Vanguard 76 1 108-06 Lockwasher 3/8
34 1 603-02 |Floor Pan, Front, specify 80 2 127-01 Reflector, Red
colour 81 4 [103-48 |T/S Pan HD Phil #10x5/8 A
35| 1 |603-03 [Floor Pan, Rear 6x6, specify Zinc
colour 83 8 [108-59 Lockwasher, #10 Int. tooth
36 | 51 |120-04 |Washer, .19x.50x.08 Zinc ZN
37 | 1 126-60 | Vinyl Strip 1/2"x1/4"x37.5'

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

10



7.0 Frame and Drive System Vanguard Parts Manual

Chain Tensioner Parts

11 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual 7.0 Frame and Drive System

Ref. Qty. Part# | Description

1 1 606-60 Frame Asm - 6x6

3 64 117-29 Locknut, Nylon 3/8-16 Zinc

4 12 108-46 Washer .40x1.37x.12 Hi-Carbon

5 6 101-35 Bearing, Ball - 1.25

5a 10 101-41 Bearing, Ball - 1.0

6 66 108-15 Washer .42x.81x.05

7 22 103-88 C/Bolt 3/8-16x1.0 GR5 Zinc

8 10 605-99 Gasket, Flange - Inner

9 12 605-89 Gasket,Outer Bearing Flange

10a 16 605-63 Flange - 4-hole

10b 10 101-20 Flange Greasable - 4 Hole

11 6 102-14 Seal, Oil 1.25x1.75x0.188

12 6 102-15 Seal, Oil 1.25x1.874x0.25

13 6 605-97 Flange Assem, Outer (incl. Refs. 11 & 12)
14 24 112-39 C/Bolt 3/8-16x1.75 GR5 Zinc

16 4 112-60 SHSS 1/4x28x1/2 Cup Pt.

17 1 606-30 Idler Asm. - L4x11T 2x24T

18 1 606-31 Idler Asm. - R4x11T 2x24T

19 5x6 103-80 Stud, Wheel 7/16-20 x 1.125 #B271
21 6 810-75 Axle Assembly (incl. Ref. 19)

23 1 604-84 Frame Assembly, Battery

24 4 810-28 Sprocket, Double - 24T

25 4 606-34 Sprocket - S60x19T

26 6 112-03 SHSS 5/16-18x3/8 1/2 DOG, PL
27 2 603-22 Chain, Idler RC40-2 x 46P (incl. Ref 51)
28 4 117-64 Insert, 1/4-20

29 10 112-31 HHCS 3/8-16 x 1.0 2B GRS Zinc
30 2 112-14 HHCS 3/8-16x.75 GR5 Zinc

31 1 108-15 Washer 3/8 SAE Zinc

32 2 103-82 HHCS 3/8-16x1.5 GR5 Zinc

33 4 112-61 C/Bolt 3/8-16x1.25 GR5 Zinc

36 127-80 Link, Half - RC60 - 1 (opt.)

43 2 603-17 Chain RC50 - 2x42P - Front (incl. Ref 53)
44 2 603-26 Chain RC50 - 2x76P - Mid (incl. Ref 53)
45 2 603-83 Chain RC60 - 1x88P - Rear (incl. Ref 53)
46 5x6 117-35 Nut, Wheel 7/16-20 Zinc

47 6 125-26 Valve, Tire

48 6 125-13 Rim - 8x7 - 5 bolt - Charcoal

49 6 126-96 Tire, Goodyear Runamuk 22x10-8
51 1x2 100-97 Con. Link, RC40-2 H.D.

52 4 100-01 Pin, Cotter 1/8 x 1.50 Zinc

53 1x4 100-96 Con. Link, RC50-2 H.D.

54 1x2 603-84 Con. Link, RC60-1 STD.

55 4 127-65 Spring Torsion - 1.16x0.35

56 4 606-39 Slider Block - 1/2" Shaft

57 4 606-35 Tensioner Asm, Chain

58 4 127-64 Spring, Torsion - .76 x 1.9

59 2 606-41 Slide, Chain - 2"

60 2 606-42 Slide, Chain - 1.25”

61 6 603-95 Spring Clip - RC 50 Closed

62 4 603-96 Spring Clip - RC 60 Closed

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421

12



8.0 Fuel System & Seat Assembly Vanguard Parts Manual

13 Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

8.0 Fuel System & Seat Assembly

Ref. Qty. Part # Description
1 1 803-50 Handrail Assembly
2 10 108-03 Lockwasher 1/4
3 6 112-41 PHMS, QUADREX 1/4-20x1.25 Zinc
4 1 608-39 Back Pad Assembly
5 1 608-43 Seat, Bench
6 1 608-30 Angle - Left
7 1 608-31 Angle - Right
9 10 112-04 HHCS 1/4-20x3/4 Gr2 Zinc
13 1 804-17 Frame Assembly, Seat
16 3 120-04 Washer, .195x.50x.08 Zinc
17 1 608-32 Tool Box
18 1 608-28 Pickup Assembly, Fuel (see Ref. 19)
19 1 608-24 Tank, Fuel 32 litre (incl. Ref. 18)
20 2 112-79 Clamp, Hose, 1/2" - Black
21 1 608-42 Fuel Hose, 110"
23 2 100-12 Clamp, Gear 2.25" HF36
24 1 125-94 Hose, Filler
25 1 126-47 Fuel Neck Assembly
26 1 126-46 Cap, Fuel
27 1 126-77 Hose, Vent 93" 6x6
28 1 126-50 Male Connector, 1/4"
29 4 126-94 Clamp, Nylon Wire, 1/4" ID
31 12 117-10 Locknut, Nylon #10-24 Zinc
33 4 126-93 Clamp, Nylon Wire, 1/2" ID
34 4 108-08 Washer 1/4 SAE Zinc
35 3 120-09 Rivet - 3/16 x 1
36 6 120-13 Rivet - 3/16 x 5/8
37 4 702-06 Foam Cushion
38 1 117-54 Locking PAL Nut, 1/2-20 Zinc
39 12 112-07 RHMS, 10-24 x 1.25 Zinc
40 12 108-42 Washer, .062 x 7/32 x 1.00 Zinc
41 1 103-48 T/S Pan HD Phil #10-5/8 A Zinc

Ontario Drive & Gear Limited

14

Phone (519) 662-2840 Fax (519) 662-2421



9.0 Electrical System

Vanguard Parts Manual

r\ E%\

Fuse Block Detail

\ To Bilge

Pump (Opt.) O
13
To Starter Motor
To Engine
Regulator
24

ll 25
? ll 26

IS
LA :"»/
g
27

27

HOURMETER
COPT. Vang)

BRAKE FAN

@OPT.
OPTD
GAUGE LIGHT \
— VOLTMETER LIGHT

IGNITION
SWITCH

A SWITCH

SHIFTER
LIGHT

_BR

BR T
LV —o~|/BR BK v
]—j T
B\ o v R
v

M1
1

—
N1

Y R
D Wy Sy
2 I
BK BR T i \ FUSE
GROUND BLOCK
HEAD TERMINAL v
LAMPS STRIP
o ENGINE 15\ 15 15 15
|D;. B AMP. FUSES
v Y R i Y COLOUR CODE
BK - BLACK DR - ORANGE
BK R BL - BLUE R - RED

STARTEI
BR| | 30 R
) \
SPARK
__l :.‘3’3 PLOGS

py BR - BROWN W - WHITE
e 3 GR - GREEN Y - YELLOW
P - PINK

12 V. BATTERY

CAD FILEr P/600-00_/613-63D

15

Ontario Drive & Gear Limited
Phone (519) 662-2840 Fax (519) 662-2421



Vanguard Parts Manual

Electrical System

Ref. Qty. Part # Description
1 1 632-15 Hourmeter #56458-10 (#876EM)(opt.)
2 1 633-10 Voltmeter #07583-15 (#830EM)(opt.)
3 2 634-10 Light Kit, #06215-00 5/8" dia, see Ref. 32 & 33 (opt.)
4 1 126-76 Knob, Light
5 1 108-55 Lockwasher 7/16 Ext. Tooth
6 1 100-62 Switch, Light
7 1 118-30 Terminal, Eye - #10
8 2 127-108 Key,molded
9 1 127-107 Cover, nut
10 1 127-106 Nut, flanged - plastic
11 1 127-105 Switch - Egnition
12 1 118-48 Heat Shrink
13 1 634-08 Light, Indicator
14 1 613-37 Terminal Strip, Ground
15 2 120-15 Rivet 1/8 x 7/16
16 2 117-21 Locknut, Nylon 5/16-18 Zinc
17 1 604-52 Bracket, Battery Retaining
18 1 613-14 Ground Wire
19 1 127-55 Cap, Battery Terminal - Red
20 2 127-56 Terminal, Battery Post
21 1 127-54 Battery
22 8 100-64 Tie Wrap - 5.5" - Black
23 10 126-93 Clamp, Nylon Wire - 1/2" ID
24 1 118-56 Contact
25 1 118-57 Connector Housing
26 1 118-51 Fuse, 30A 2-prong (AT030)
27 2 613-69 Headlamp, Halogen (incl. Ref. 33)
28 1 613-72 Wire Harness
29 1 127-24 Clamp, Nylon - 1" ID
30 2 112-51 Screw, IHWH T/C #10-24x5/8
31 4 118-49 Fuse, 15 A 2-prong (AT015)
32 1 118-60 Block Fuse - 8 position (4 fuse)
33 2 127-46 Bulb, Headlight - Halogen
39 1 613-68 Starter Relay
40 5 108-03 Lockwasher 1/4 Zinc
43 2 117-20 Nut, Fin. Hex 1/4-20 Zinc
51 1 613-45 Insulator, Terminal (6 ga.)
76 1 118-63 Terminal, Fuse - Triple
77 5 118-62 Terminal, Fuse - Single

Ontario Drive & Gear Limited

Phone (519) 662-2840 Fax (519) 662-2421

16



ARGO Products Manufactured by:

Ontario Drive & Gear Limited

P.O. Box 280, 220 Bergey Court
New Hamburg, Ontario

Canada NOB 2GO0

Phone: (519) 662-2840

Fax: (519) 662-2421

ODG Dedicated to quality and performance




	Complete 6 WHEEL Argo Parts Vanguard 92-02
	Argo Vanguard Parts Manual Model 693-22 From S6999  02/92
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V693-36 From S7304  06/93
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive Assembly
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V694-36 From S7447  03/94
	Foreward
	Table of Contents
	Transmission
	 Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V694-36 From S7764  12/94
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V697-51 From S8131  10/95 
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V697-51 From S8131 05/96
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V697-51 From S8131  09/97
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V697-51 From S9600  12/97
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V699-51 From S10178  09/98
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V699-51 From S11163  10/99
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System

	Argo Vanguard Parts Manual Model V699-51 From S12222  02/01
	Foreward
	Table of Contents
	Transmission
	Exhaust & Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System
	Electrical System

	Argo Vanguard Parts Manual Model V699-51 From S12222  03/02
	Foreward
	Table of Contents
	Transmission
	Intake & Exhaust System
	Intake & Exhaust System From N13434

	Clutch System
	Power Pack Assembly
	Brake System
	Vehicle Body & Firewall
	Frame & Drive System
	Fuel System & Seat Assembly
	Electrical System





